Directions for use of Parts Catalogue

1. Applicable model of_ magchines

All componerit and option parts used for SGI17H lawn & garden tractorst are listed

in this parts catalogue.

Description of type of machines and particulars

TYPE Of | - . Engine
Macbines Section LANGUAGE  ~perr =5 Trs7a = 6ol
48C JAPAN O '
. 48E20 GERMAN O
48E20S GERMAN O
48E40 ENGLISH @) :
48E40S ENGLISH O
48E50 FRENCH O
48E50S FRENCH O
48E50T ITALIAN O .
48RE20S GERMAN O
48RE40S ENGLISH O
48RE50 FRENCH O
48RE50S FRENCH O
E20S GERMAN O
SGITH V48C JAPAN O
V48E20 GERMAN O
V48E20S GERMAN O
V48E40 ENGLISH O
V48E40S ENGLISH O
V48E50 - FRENCH O
V48E50S FRENCH ' O
V48RE20 GERMAN O
V48RE20S GERMAN O
V48RE40 ENGLISH ©)
V48RE40S ENGLISH O
V48RES0 FRENCH Q
V48RE50S FRENCH O



2. Explanation for head_paragraph
KEY | PART CODE DESCRIPTION  [QTY [ ;;PETH?F MODEL i § R| REMARKS
126 | 1614-508-200~00 | FILTER(SUCTION) ASSY| 1 ' 4E
127 | V721-103-103-50 | 0-RING 1 i
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY| 1 Yl e
129 | 1614-508-262-00 | FILTER(LH) |t ! ' F16.164
assy| i * ' ' 48| A
S . ' i
(=L 1988 8
e i 7
©
@® KEY shows the location of parts diagramed in the illustration.
® Parts numbers begin with "V ~ and ~W ~ are standard parts of the market.
® "LH and RH  on the parts name are described against the moving direction
of the machine or are described on the condition how to install parts on the
machines.
@ QTY shows the number of parts to be used for one unit of machine.
"M s indicated for parts supplied by a meter long.
" ¢~ is indicated for parts supplied by liter. "
AR~ is indicated for parts need to be adjusted or regulated.
® The following symbol classifies parts to be used for machines.
" %~ means standard parts.
T ~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace originally
equipped parts.
® Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1999.
@ ITC : Interchangeability

1 -OLD < NEW

New parts can be used in place of the old parts.

"2 +0OLD - NEW
Old parts can be used in place of the new parts.
"3 +OLD -« NEW

- Old parts and new parts can not be replaced each other.



COL : Color code

Color is signified with color code number for colored parts.

Please see the color list shown in the next page.

® GRP: Parts shown in this column can be replaced by SET parts.

Exsample : Parts marked @ can be replaced by parts marked @, and © for

©, so the rest follow in the same alphabetical order.

@ Remarks

* Other maker’s part code number is shown in this column.

* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

3. Color:

The following colors are used for color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS

CODE CODE NUMBER 4K DRUM 16K DRUM
4 G GRYSTAL BLUE 1300-957-001-10 | 1300-957-003-00 | 1300-957-004-00
51 SUNESET GRAY 1300-959-001-10 | 1300-959-003-00 | 1300-959-004-00
6 G SUMMER WHITE 1300-958-001-00 [ 1300-958-003-00 | 1300-958-004-00
7F MIRROR BLACK 1300-954-001-10 | 1300-954-003-00 | 1300-954-004-00

NOTE : Color -code is signified only for the parts assigned by the maker as color parts.

4. Serial_Numbers : _
1) For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig.No. 5 — 1.
2) For chassies serial number is shown on the LABEL.

Please see

MODEL TU324F
TYPE MHUEZ22C

NO. 00001

sEod RTINS

ISEKI & CO.,LTD. MADE IN JAPAN




5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer”.

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be automatically
turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS”.

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.



P. 1 xxx  STRUCTURE TABLE OF MODEL  xxx
Ml S
0| G
D| 14444 44444 444EU} UUUUU| UUUUU} UU
E| 78888| 88888 88824 | 44444 44444 44
L| HCEEE| EEEER| RRR08| 88888| 88888 88
2241 4555E! EEESC| EEEEE| ERRRR| RR
000 00002} 455 22445 S5EEEE! EE
S | S STo} 000 00000 02244] 55
F S{SS S S | Seo0o| 00
I SSy S
G
1 KKK | KKKKK ] KKK | XRKkK | kopkkk | Xk
2 )ik | koekx [ sk | xeekkx ] soekxk | xx
3 Xkkx ] kokkk | sk | kkkkx | kxkkx | %k
4 KKK | KKK | KKKKK | kkkkk | xokkkx | X%
5 KRRk | XRRRK ] KKKKK | XEKRK | Xkkkok | Xk
T ook Tk | ook [ wokwx | vk [ xx | [ )T T
7 KKK | XORRKK | KKK | XK | KKK | XK
8 HHKK | KKHKK ] KKXK
9 KKK | KKXKK | KKK
10 ¥ kkxkx| kx| XX
LU Tk | Tk [ ok [ wmrx | x| xx | T[T
12 XEKK | OXOORORK | RRKKK | kxkkk | kkkskk | X
13 KKXK | Xokkk | KRRk | Kokkkk | Xkkkk | kK
14 KKK | KKKKK | KAKKK | ORKKK | kK| kX
15 XEKK | KHKEK | KKKKK | RRKKK | XKKokkk | %k
BT AR D R
17 XXX ] KKK | KKKKK ] Rokxkx | dkkkk | Kk
18 KKK | XoRRkk | KRRk [ kkkkk | kx| Kk
19 TR | KRk | KKK | ORKkK | Kkokkk | kX
20 XKKK | KRKRK | XKKKK | RRXKK | XRkkk | %k
TTol ] x| Txwxrx | dwmxx | wkwkx| xwexx| xx | | 1T 1]
22 XAKK | KKKEK | KKK | XRKKK | KKKk | XK
23 X %
24 * %
25 X X
[“Teg [ TTT| TTTIT | T |TTTIT| T | T T T
27 TTTT| TTITT| TTTTT| TTTTT| TTITT| TT
28 KKK KRRk | XKRKK | oRkkK | kxkxk |k
29 KEKK | XKKEKK | KKKKEK | XRKKK | XKKKK | XX
30 x| wrxxx | kxkxkx| kx
TR x| wkxkx | xxxx |11
32 X1 oRRrkx | kkxkk| xx
33 KHKK | XEKKK | KKK
RY 1 ¥ | xxxkx| kekxkx| kx
35 XKk | HORKKK | OXRKKK | XRKKK | KKXKK ] XX
BRI I e e
37 KKK | KHRKK | KKKKK | KKK | OKkookk | kx
38 KKK | KKK | XEKKKK | XRKK | %kkkx | kx
39 XKKK | KKKKK | KKEKAK | KKK | kKKK | KK
40 KKKK | KKK ] KKKKK | KKKk | kkxokk | Kk
[ "] 7] T RERE] TRRKEK ] TRKKEK[ TREKRKE] RkkRxk [ RXTCC[CTCCCTC1TUCUCTCTCTCTCTCTTTITTTTTTUTUTTTC
42 XAHK | KKK | KKKKK | KKKk | kx| okk
43 xx00k | kokkk ] KRXKK | XRXKK | ORKKKK | KX
44 XX ¥| % x ¥ % ¥ x x| x x | %
45 XKk | KKK | KKEX | KKKKK | okkkx | kX




P. 2 xxx  STRUCTURE TABLE OF MODEL  xxx
M S
0| G
D] 14444 44444 444EU| UUUDU| vOUOU| UU
E| 78888 | 888881 88824 44444| 44444} 44
Li HCEEE, EEEER| RRR08| 88888 883888 88
224| 4555E| EEESC| EEEEE| ERRRR| RR
060 00002| 455 22445 SEEEE| EE
S | S STo| 000 00000| 02244} 55
F S| S$S S S | S6000] 00
I SS|I S
G
48 TTTT| TTTIT{ FTTIT| TTTTT| TTTTT| TT
47 xx x| % x x x| ox x x| xx | %
48 ¥ | %X x x| x xx X X | X x X| X
49 X X
_50 | TTT) TTTTTY TTTT | TITTT| TTTIT( TT _ | {1l | ...
51 xxx ! owrx x| ok | ook | kx| xx
52 X X X
53 KIKK | KIORRK | XK | okkx | XRkKK | XX
54 TTT{ TTTT T | TTTTT{ T




CONTENTS

SG17H
ENGINE (E374-G)

CYLINDER HEALI :eoeecevrrrscerearatestestacetonteenrensrunensresensrrsasssssssssessassesnsrsessasionsses Fig.
CYLINDER HEAD COVER «eereeseerrteetteteiniimmiuiiiiiiiiiiiiieennen Fig. .
INLET MANIFQLID +ecesereersererneetaecaessaraennesnerrascssaesnsssosanersssseossrsosressssensssionsnassens Fig
EXHAUST MANIFOLID +eeteeeereserereasrerasassrensensocerressorassrsssnesssssassessassnesss TP Fig.
CYLINDER BLOCK sesveseeeseesetusranestnsetnssaornssenssssessascaneasessnsssosssssssssasssnsssnsssnsasens Fig
BEARING,”UNDER SIZE (OPTION) seeeeeeseeeetuuussrortetsunsiseermmmminiieeeiiiiioriimiiimio Fig
OIL PAN  sereecteressseocrestnsnanertnaresonesestnesstonessernesssesesessassosssostosssnssnsssnassnssansarnsanns Fig
REAR PLATE +eceeceeseerrerssrrsarerusetestsisresssersesssssresessssssssrsesssssssnorssssssssarsarsrnssnsases Fig
TIMING GEAR CASE teererererertuastacstuertnnsanerrustaeeiiesuestessssststsssssssnssassssesarsssnees Fig
HANGER +eveeestestacrortoetresaressestoriostsssssssssssrassssesssrsersessassssstnssnssnssssrassarssossossorses Fig
VALVE +reeseessertoretuccaenersrerernsesotossesnrercrssussrssssssasssssrssssrossssriossssroasosssasssnssnsnns Fig
CAM SHAFT cecoceerrestesersrtunetnertuostasstnersiereieetssesiresssrusersisessersrssiessersssressusesnsssns Fig
PISTON reererereseseersertostnetrenenarnersossauosrsernieruoessassssssssssssssssassssssesssssssanssssssnsessssss Fig
PISTON,/OVER SIZE (OPTION) «teeceerseerteeruumnmuumisetrecertimimimiimmmmmmmmssien Fig
CRANK SHATFT eeerceettrencrurensreirencturesseassersesssssesssssonssssrsosnsasossrsssssssssssssrsesnssses Fig.
OIL, PUNMP cvoveeveteeseocantraseriornseursssssusssssiorssrussssstsssssrocsassssnssrossrsrssassrassssarenssanoes Fig
WATER PUMDP teeeerseseettunmmeiietttttummiiststiimiimiitsrremmsmsanstsrissisieniosssssonnnns S Fig.
COOLING TFAN  ovreeeceneuocaruertartreesetireterisensaissssstrsssssosssrssssassarsosnossssnrssssnssrsonsses Fig.
INJECTION NOZZLE +rereeereenceuresarererrorssnraasseserscensonsssssrsarsssssssasessorsssrssssararsonses Fig.
INTJECTION PUMP ceetrereeeractusessreruortnerttesnscstocssressserssesacssssssssnssssssssssansanssssssnsses Fig
FUEL PIPE +ceveeesectestasucturensrnsrurcsactorsarsvssrensessessssssssesscssssrssssrsssssssssssasssssasensansss Fig.
ELECTRIC (1) seeerererusserettemuuiniitrmiuuiiiiieuieiesiiiiiostimnisstitiomiimisie Fig
ELECTRIC (2) ++eereeeeeerrsertusrecsnmnnertntisiiemsssiteissrieesesssonisonisssesmissiomssnmsones cerees Fig.
REPAIR KIT cetereeeeerecvrensenrrueruseraruoscrersuoraecsssssessnsssnsssesrensorsonssrnsassasssossonsserses Fig
B215—300—0 05 — () ecrrrererrerrrracrrerruoransesrosassnrsenrssaessoersssaisesressssrssanses Fig.
B215—-—600—088 =00 ~eoeeerreerraranns seeesesriesratsaeneeravssarsanas everereetiertreeieenan Fig.
6281 =100 =00 3= cereerrervrerararrerraorseeruoseuosarsrsossressnsssossuossossssensssasses Fig.

B281 =200 =007 — 0 rererrerrerrnserareearrrerroersnesssrosssssssuersnorsssssnssssssesnnss Fig.

W o0 NN O U s W NN

NI SR SR R R N N N S o o T e T e T e S U
O N O TR W = O W o = U W DN = O



CONTENTS

SG17H-S
ENGINE (E374~-GO01)

CYLINDER HEAD +eeesesessensssceosesananernnareansstossossssssssnssasseronssnssssssssnsssssssssssssssess Fig
CYLINDER HEAD COVER c+tceeeetrnseetaussstoostossstnniestsssrusterosssasssssstasstasssissenisiose Fig
INLET MANIFQOLID creetveceestecsessesereaneetuosrsessrssrscsessssssscssosurssnsssossasstsssssssssssssssne Fig
EXHAUST MANIFOLID «ceteeeecseosassenecrnrocnaoroossuoscascssossssosaressaossacasssssssssossssssssens Fig
CYLINDER BLOGCK ¢reesveetasstisstssctueatasereassssssrsressssussasrustosarssessssserssssnssssscsssrcass Fig
BEARING,UNDER SIZE (OPTION) +eeevsesersersussseseenerusesniieiiiiiiiitmmiistcernrionasens Fig
OIL PAN reeereeeaeeteetee et beea et e e et e e b e s s e st e ne et e e e aas s Rt e e e e se et s easett s ntssrbesnens Fig
REAR PLATE teereeeseecteetasccaratoreosantuertnessressncssssensssssssessotuassasssosansasnesssssrossssssoss Fig
TIMING GEAR CASE +eeeceeteesersrsoaretornosnscassnsrsrssecssstscsssossrosssssssnsssssessssssosssassons Fig
HANGER ++eotereesetsessaesssetsuiessctessanimrtestrosssosssstassesssastossosssssarssssssnsssnsssssssossssss Fig
VALVE eteeseestreetestnsenerscscostacstestanacrureraessssesssrsossacssessnstonssassanssssssasssassasstasssssss Fig
0 B 2 .Y IR L R R R R TR Fig.
PISTON «oreeeeseearascsarascanenraasenssnstosensesossosrsersesscssssnsssssessssessaronresasasssosssssrarotsssassss ‘Fig.
PISTON,/OVER SIZE (OPTION) +eecteeeeerssccensssntnnssietnotersiniireicicriiiesresisiierees Fig
OIL PUMP ceccreersrrernssoseerosorestnttusersrurerossosrossornsssasensassssssorssassasesssanssisrossssnsrsoss Fig
WATER PUMDP cecevereserseeseoreottontocnresoruosaressrnssnsssscsnssssssssstasssorsosnssnsarsssssssnrsassass Fig.
COOLING FAN  +ereesereerersacstacsesatassanrersnssrsesnesssessssssnsssssesscnsersasasssssssosssssssosossrsss Fig
INJECTION NOZZLE eereesceessrectsceenseraoerasiossessssssssssssacsuoressenssrsssssnsssasssssrsssesses Fig.
INJECTION PUMDP :eeevvsersesseetarssoturenaesossrsnsroressssssssassesastossnssnssnssnssnssasssssssnssesss Fig.
FUEL PIPE «ceeceererssececttsescrotaattettsausrrocrsorronsensassasnsssasessssossnseresrssssnssassossosssassss Fig
ELECTRIC (1) ceeevrereereressceermumuiontiiiiitimiisitsiimiiitertiiisimiiistiimeiisseses Fig.
ELECTRIC (2) ceeeereeeersaseernutmuinnntetitiimiiiiettimiiiiireriteiiimiieisiesmssmmiaes Fig
REPAIR KIT ceeereereeeccessasescossnsseossneeraessnesesessossorsenssressssssssanerassssssssssssssnssesssssssss Fig.
B215=300—005— (00 s-reeseeeerrrocecrtencescrnssruitostostssrnerasstnsrsscsssssarsrssrasess Fig.
B215—600 =088 =0 srecerereecrreceearuorarsrrorsncrecsassosseassonsrsosssssersssssnornssss Fig.
5281 =100 =003 =00 «rerecorrrecssrnararreaisssetnattosotsstorrassorassersssssssssrssssssrese Fig.

6281 —200=01 600 cooeererecrrerruocrrerrernneirerrecascersrarerssesssssssanssassssssrosass Fig

W &0 ~1 OO Ol > W N =

B BN DN BN DN DN DY DY DN = e e e ped 1 e e e
O 3 O U s W N - O W o0~ U W DN D



CONTENTS

CHASSIS
SG17TH
BRACKET (ENGINE) SYSTEM - ++veessteessesssuressunasruassaessruansssssssessssssssassssasssaesssses Fig.
RADIATOR SYSTEM +++veeeessseeessrareeesssrnressssssnsssossussessssssesesesssseesessssnsessnssnsessesssnns Pig.
MUFFLER,”CLEANER (AIR) SYSTEM ++eeseeseessrssmsuencnsnirmsisususninisininssinnsnsnisienns Fig.
FILTER (FUEL) ,HOSE (FUEL) SYSTEM «wrereseesessrersssmiusererssssssninnsiasensssisinnn. Fig.
BATTERY SYSTEM reeeeeeeersveeseccssssssuneceessesssssarsaeesessssssrnscssssssosinnsessssessssssssanes Fig,
ACCELERATOR SYSTEM -+veeveeceissrsssnaessesssssssssnnescesssssssresssssssssssssssessssssssssinsssnnns Fig.
JOINT (UNIVERSAL) /FAN (HST) SYSTEM eeerreerreersrersssassrnasssaesssassssessssanessens Fig.
TRANSMISSION SYSTEM (EXCEPT U TYPE) (No.200001~) «eveseersscesssiossncescenss Fig.
TRANSMISSION SYSTEM (EXCEPT U TYPE) (No. 1 ~200000) «vssveseeeseersscesseesenes Fig.
TRANSMISSION SYSTEM (U TYPE) eveerereeeerrersrnssruessanesssesssesssisssiaessssssasssnnes Fig.
GEAR (INPUT) SYSTEM oseeeseeeressresssnsssassuassaesssasssssssassassesssesssesssasnsenssssssassssenns Fig.
HST SYSTEM (1)  +eeeeeesveereruesrsruesarunsasssseesssuesssssessisnssesnssssssssssssnssssssssssssessssans Fig.
HST SYSTEM (2) +eserererreerersssnesssissuesssuesontesssinsssessssssssesssesssssssisenssssssesssnssssnens Fig.
HST SYSTEM (3) +reeeeveeesrreereruresssressssueensvneessseecsseeessessessessssasessssenssssessansssns Fig.
HST SYSTEM (4) +eereeesrresseessreesranesensssesassseesiessseennneessessssassssssssssssssssssssssssesnss Fig.
HST SYSTEM (B) ereeeereesivaesreesssaessunesusssssssssasssssssssssreessresssnsssissssssssasenssesnnnes Fig.
HST SYSTEM () teereeeereersrersraeessassssesssusssuasossanssessssessssessssesssessssesniassssassssassnnes Fig.
CASE (DIFF) /SHAFT (WHEEL) SYSTEM «rreeereerrereresssascresseesssessuessuessuessuesssecas Fig.
BRAKE SYSTEM ceeeerrvreeeessruresssssrureesssinresesssseseessiusesissisnseesssnssseerisnseessssnsnssenes Fig.
7 ARMl(BRAKE) SYSTEM reeeeecceeeereereeeersmseriosteetssssssssssssssssrssrssssssssssssensssssrsssssisess Fig.
TIRE (REAR) SYSTEM «veeereeereeseesseasssnsssesssansseesiasiuasssessesssasssesssnsssesssssssesssasesans Fig.
ARM (P.T.0.) /LEVER (P.T.0) SYSTEM «e-seeerereeersruasssaveersrueesonursssueerasuesssasans Fig.
SHAFT (JOINT/P.T.0) /METAL (REAR/P.T.0.) SYSTEM (C TYPE) -«weeese. Fig.
LEVER (P.T.0.) SYSTEM (C TYPE) rerereeserueereuesress eeteet ettt e et satesantenes Pig.
CASE (P.T.0.) /SHAFT (INPUT) SYSTEM (C TYPE) cererereeseesevsserssenisecerenans Pig.
P.T.0.(REAR) SET (OPTION) (EXCEPT CR TYPE) «rsreeeereveernuerruuneniruciracnmienniens Fig.
HITCH (REAR) SET (OPTION) +reereressesreaessasssaastassasssaassesssesssesssasssasssesssasssasssaes Fig.
CHASSIS, /AXLE (FRONT) SYSTEM ++eterteesreresseessraessuessaasesaasssesssassasssssessuenans Fig.

ARM (KNUCKLE) /ARM (PITMAN) SYSTEM -eereeeseeeereessumirmmmimniinineiseccennemiiine Fig.

W 0 N O Ul s W DY =

OO DD DD DN DN NN DN DN e e et e e e e e e
W W ~N O T xR W DN = O W 00~ Ul R W DN =D



10

POST (STEERING) /WHEEL (STEERING) SYSTEM (U TYPE) ‘eececererenunncncreens Fig.
POST (STEERING) /WHEEL (STEERING) SYSTEM (EXCEPT U TYPE) -eeeeeeeee Fig.
CASE (STEERING) /SHAFT (STEERING) SYSTEM (U TYPE) -«erecesveresesveneecnnes P;ig.
CASE (STEERING) SHAFT (STEERING) SYSTEM (EXCEPT U TYPE) «eereeee Fig.
PUMP (GEAR) SYSTEM (U TYPE) «treccccrersrosecestrerccstimmimieiessunsiissesssiesmnses Fig.
TIRE (FRONT) SYSTEM «oeccceeessseeseesctuumtsessstrusossostnmssosssssressasssssssssssssssssosossasns Fig.
LINK/LIFT SYSTEM seeeereeessesssereercttttututuummsiictesstttmmmmmmmimmmiiissstestismossss Fig.
ARM (LIFT) /ARM (CONTROL) SYSTEM --eseeersreeereecersusunsunnrosssneensescsusisnerens Fig.
HOOD (A) /COVER (FRONT) SYSTEM :eteeeveeesecscsssectrertereststtmrorsssssssscsoronsasosnss Fig.
COVER (LOWER) /HOOD (B) SYSTEM +++eesseeeessernssoessesecssorsonesecstreensansosssssssnees Fig.
FENDER SYSTEM ceeeereeereeseetseenrorernssertrsaraseenscenisersosssssssrresessrertossssessssssosssresens Fig.
SEAT SYSTENM +ereveereserseestsereusetueetuarssssnosensesssssossassossiosnnsesrosnosssssssssrsssasnesssons Fig.
TANK (FUEL) /STEP SYSTEM :erecccterecreesassoeeesreeesrtmmmmsnsmmsmusnisessasescessonssonssess Fig.
PANEL (INSTRUMENT) /LAMP (HEAD) SYSTEM :ceseeerereerersossecssersctoveasassosanses Fig.
ELECTRICAL SYSTEM (EXCEPT S TYDPE) «ooeereeeeeceevunrsusunssoccsaseaesnccneennnoces - Fig.
ELECTRICAL SYSTEM (S TYPE) eeccereeeesrsersoreersstsctturmmmmmmmmmmsionsssessssmmmmonsnssess Fig.
MATER (HOUR) SET (OPTION)  ceeeeecerererensunseceeeseetactsrecrtortsrarsenssosissssssionsenesses Fig.
ORNAMENT (EXCEPT C,S TYPE) :reeersrreereetesssssrnttetisiiinnnneneeeroiiiimieeeeon Fig.
ORNAMENT (S TYPE)  ceceerercersssesesssoncecroreeettemennunisssessssssseseesessseesssinsenssesnne Fig.
ORNAMENT (C TYPE) ettt ettt ettt et be et b tet et e betasaa s st et esa it e sennaress Fig.
MARK KIT (E TYPE) (OPTION) cccerererersecsseersrescetreenmmmmnmimionsissssescstmmmonssssses Fig.
LABEL (1) (EXCEPT C,T TYPE) eeeeecccereettccttttmiemiiiieiioiimiionen. Fig.
LABEL (2) (C,T TYPE) reeeeeeeereeeetettutumunuumnniieesinecetruimmmummimmsiessesssstsmenesses Fig.
BUMPER WEIGHT (OPTION) /TOOL -+eeeeeeeresescevurssssotvensrssessscennssssssssosssssrossonas Fig.
1608—341—-300—40 (1/3~3/3) ccecceererertreiemiiiiiiimims Fig.

WIRING DIAGRAM,”SG17H
WIRING DIAGRAM,”SG17H - S

30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
43
49
50
51
52
53
54



ENGINE
E374-G SG17H

6003-097-140-0A



FIG. 1

CYLINDER HEAD

11

11
—3
6003-101A
' TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION oty £ TIo|R REMARKS
1 6211 - 110 -011 — 40 | CYLINDERHEAD ASSY 1 *
2 16211 - 150 - 007 ~ 00 | PLUGHOT ASSY 3
3| 6911 - 129 - 006 — 00 | CAP,SEALING 2
4 | 6209 -~ 605 - 004 - 00 | PLUG/PTI1,2 5| *
5 {6211 -715-002 - 00 | SEATVALVE i
6 | 6211 - 721 =001 — 00 | BULBE GUIDE 3 ¥
7 6211 =721 -002 - 00 | GUIDEVALVE 3 *
8 | 6212 - 569 ~ 002 ~ 00 | SEALOIL 6 *
9 { V682 - 200 - 000 - 60 | BALL ot
10| 6211 - 141 — 007 — 30 | GASKET/CYLINDERHEAD 1
11 | 6209 - 000 — 003 — 00 | BOLT,/M10X1.25X82 u

—
N

6909 -830-212-00

STUD,HEAD COVER

[




12

6003-110

FIG. 2

CYLINDER HEAD COVER

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E374

0--

roo

TG

REMARKS

6211 - 170 -004 - 10

COVER,CYLINDER HEAD

6211 -751-001-10

CAPOIL FILLER

6211 -173 -003 - 00

SEAL,CYLHEAD COVER

6209 - 490 - 002 - 00

NUT,CAP

6909 - 572 - 008 - 00

PACKING

1
2
3
4
5
6

6209 ~ 360 -028 - 10

HOSE/RABBER

P S I T T O e N




6003-120B

FIG. 3

INLET MANIFOLD

13

TYPE OF MODEL] | [C |G
KEY PART CODE DESCRIPTION oty GZ T|o|(R REMARKS
1 [6214-111=011-20 | MANIFOLD (NLET) ASSY |
2 | 6214 -115-001 — 20 | GASKET,INLET MANIFOL | *
3| V211 - 560~ 802 - 00 | BOLT,M8x20 3
4 -840 - 00 | BOLT T

6901 - 910




14

6003-1404

FIG. 4

EXHAUST MANIFOLD

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E374
-6

o--

roo

0TI

REMARKS

1

6214 -141-022-00

MANIFOLD,/EXH.

¥

2

6214 - 145-001 - 30

GASKET,EXH.MANIFOLD

¥

3

V211 -560 - 802 - 50

BOLT,SEMS,/M8X25 7T

¥




15

FIG. 5 CYLINDER BLOCK
10
i
20 11~13
429
16 g v
=TS~ }
SR
’ﬁ;‘"\/\ A SeFE~R 2 13
14 TR Pl TS )
YU \J oI A
2|2 TN 4 A OQ) - D~
€ /\\/ ) )Y @ o S v‘lg %—19

6003-201P

2

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E374
-6

O

roo

VI

REMARKS

6211 -210-014-20

CYLINDERBLOCK  ASSY

¥

6209 - 000 - 004 - 00

BOLT

¥

6209 -610-001 - 00

CAP,SEALING

¥

6911 -219 - 195 - 00

CAP,SEALING

6509 -605-019-10

PLUG

QN oo =

6212 -531-005-10

PIN/IDLEGEAR

—_

6811 -129-083-00

CAP,SEALING

Y

6211 -258 - 001 -00

SEAL,BEARING CAP

W I N DO Al N —

6211 - 258 - 002 - 00

SEAL,BEARING CAP/7

[

—_
o

6211 -510-001 ~ 00

METAL,CRANK SET

—
—

6211 -511-003-00

BEARING /CRANK UPPER

—_
N

6211 -511-004 - 00

BEARING,/CRANK,”LOWER

—
w

6211 -598-001 ~-10

BEARING,THRUST CRANK

NIRRT Y

14

6209 - 625 - 001 - 00

SEALOIL

—

6209 - 748 - 001 - 10

PIN,TUBE

6908 - 160 - 816 - 00

PIN

6908 - 160 -510-00

PIN

N NN

6904 - 110 -840 - 00

STUD,/M8X40

6804 -110-818-00

STUD

6894 - 453 - 344 - 00

DOWEL

6909 - 902 - 299 - 00

NIPPLE

6213 -721-001 -00

PIPE,WATER DRAIN

6211 -291-001~10

COVER,INJ PUMP

6211 -2902 -001-20

GASKET /COVER

6801 -910-612-00

BOLT,SEMS,/M6X12




16

FIG. 5

6 S 17
A LR
14?\/\\ ‘Qﬁ\ =¥
N R AL
U Y
2 A ol
& A

CYLINDER

BLOCK

& | 24
| 23 ]
25 —
2~7
6003-201P
TYPE OF MODEL| 1 | C | G
KEY PART CODE DESCRIPTION oY 537 g E r; REMARKS
-6
26 | 6215 -549 - 001 — 10 | PIN,STARTING SPRING il *
27 | 8209 - 788 — 001 — 00 | BOLT,ADJUST 1 *
28 | 8909 - 110 — 406 — 00 | NUT 1 *
29 1 6211 - 760 — 003 — 10 | LEVELGAGE 0 *




17

FIG. 6 BEARING,“UNDER SIZE (OPTION)

5
6
6003-209
TYPE OF MODEL| 1 | C
KEY PART CODE : : DESCRIPTION aTy Egu E (E I; REMARKS
1 ]6211 -540-001 — 00 | METALCRANK SET 1 T
2 | 6211 =599 - 001 — 10 | BEARING,THRUST CRANK o T
3 16211 -560- 001 — 00 | METALCRANK SET |t
4 16211 -599 - 001 ~ 10 | BEARING,THRUST CRANK 2l T
5 | 6212 — 264 — 006 — 00 | BEARING,”CONN ROD,/UN § T
6 6 T

6212 - 266 — 006 — 00 | BEARING,/CONN ROD/UN




18

§004-210

FIG. 7

OIL

PAN

TYPE OF MODEL] | [c |G
KEY PART CODE DESCRIPTION aty i TIo|R REMARKS
1 {6211 -361-010~10 | PANOIL COMP 11
2 | 3625 - 301 - 002 - 00 | PLUG (M14X15) 11
3 | V720 -102 - 401 - 80 | O-RING/P18 ] !
416901 —910 - 612 - 00 | BOLT,SEMS,/M6X12 18 *




6003-220D

FIG. 8

REAR PLATE

19

, TYPE OF MODEL] 1 [C |G
KEY PART CODE DESCRIPTION oty GZ T|o|R REMARKS
1| 6211 -340~-001 — 30 | PLATE/REAR COMP o
2 | 6211 -342-001-30 | PONTER |
316901 -911~020 - 00 | BOLT,SEMS,/M10X20 6 *
4 | 6901 - 910 -~ 816 ~ 00 | BOLT,SEMS,/M8X16 2 *




20

6003-240E

FIG. 9

TIMING GEAR CASE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E374
-6

o--

Inelel

IO

REMARKS

—

6211 -310-006-20

GEARCASE ASSY

¥

6213 -319-001-00

CONNECTOR,0OIL FILTER

¥

6509 - 605 -019-10

PLUG

¥

6209 ~610-002-10

CUP,/SEALING /16

6209 - 625 - 002 - 00

SEALOIL

6209 - 030 - 005 - 00

BOLT, /M8X85

6209 - 030 - 006 - 00

BOLT,/M8X75

6509 - 000 - 084 - 00

BOLT/L =55

W 0!~ O Al N

6508 - 030 - 037 -~ 00

BOLT

j—y
o

6901 - 910 - 840 - 00

BOLT

—_
—

6901 - 910 ~ 835 - 00

BOLT,SEMS,/M8X35

J—
N

6809 ~-110-508 - 00

NUT, /M8

—_
w

6909 — 160 - 508 — 00

WASHER

14

V211 - 560 -802-00

BOLT/M8X20

6901 - 910 - 845 - 00

BOLT,SEMS,/M8X45

6209 - 046 - 001 - 00

BOLT,/M8X30

6809 — 820 - 843 ~ 00

PACKING

6215 -546 - 001 - 00

STOPPER,FULL — LOAD

6209 - 409 -001 -00

NUT,/M8

V341 -120-008-00

NUT,CAP/M 8

—

6909 - 820 - 843 - 00

PACKING

3625 - 540 - 004 - 00

CAP,BLANK, /30

6215 -542-001-10

PIN/ARM

V710 -140-004-00

RING,SNAP 4 E

6909 - 202 - 308 - 00

PLUG

R R I )




TIMING GEAR CASE

FIG. 9

N

T

17 |

16

s 44

6003-240F
TYPE OF MODEL[ t [ C |G
KEY PART CODE DESCRIPTION ary G2 Tlo|R REMARKS

26 | 6909 — 920 - 843 - 00 | PACKING (1
27 | 6209 - 740 ~ 001 — 00 | PIN,GROOVE 1
28 | 6211 — 312 - 001 — 20 | GASKET,/GEARCASE 11
29 | 6213 -160 ~ 002 — 00 | VALVE/RELIEF  ASSY 11
30 | 6213 - 161 = 001 — 00 | PISTON,/RELIEF VALVE 0
31 | 8213 - 164 - 001 — 00 | SPRING/RELIEF VALVE | *
32 | V705 - 140 -012 - 00 | RINGSNAP/12 C 1
33 { 6209 — 050 - 001 — 00 | BOLT, /M6 1.
34 | 8209 - 050 - 002 - 00 | BOLT.”M6 | *
35 | 6909 - 110 - 406 — 00 | NUT 2
36 [ 6211 =311 - 004 — 20 | PLATEFRONT |
37 | 6211 -~ 312 - 002 — 20 | GASKET/PLATE 1.
38 | 6902 ~ 050 - 816 — 00 | BOLT 3
39 | 6211 -319 - 002 - 00 | SPACERHYDREAR 1| I
40 | V723 -102~004 - 20 | 0-RING o
41 | V705 - 140 ~ 040 — 00 | RING,SNAP,/40 C 1.
42 | 6209 — 749 - 001 — 10 | PIN,TUBE 2 *
43 | 6509 — 000 — 084 - 00 | BOLT/L=55 1
44 | 6901 — 910 — 845 — 00 | BOLT,SEMS/M8X45 2 *
45 | 6212 — 530 — 004 ~ 00 | SHAFTHYD. ASSY 1
46 | V600 — 110 — 600 — 20 | BEARING,RB./6002 |
47 | V600 -~ 110 - 620 — 30 | BEARING,RB,/6203 11
48 | 6211 -321-001 - 10 | COVER |-
49 | 6211 — 322 -~ 003 — 00 | GASKET /COVER |




22

FIG. 10 HANGER

2 N

I [ — s

!

1 —r% O (o]
L_/ @
9 —4 Lm T
O dhrtll
]
Q) | O { O,
(=) () O, (o) ‘s GF-;/ $ (l) £ O
S p = ®
AA&AAAE AA A _A A "0 A
|
TT'—hJJ
6003-290
TYPE OF MODEL| 1 | €
KEY PART CODE DESCRIPTION 0TY [ g372 E CL> !; REMARKS
-6
16211 -777-007 - 20 | HANGER 2

2 16901 -911 -~ 020 — 00 | BOLT.SEMS,/M10X20 2




6003-301

FIG. 11

VALVE

23

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E374
-G

O-

rooO

TIO

REMARKS

6212 -551 -001 - 00

VALVE,INTAKE

¥

6212 -552-001-00

VALVE,EXHAUST

*

6212 ~561-001 ~00

SPRING,VALVE

¥

6212 -563 -001 - 00

SEAT,VALVE SPRING

(=2 K= IS K I )

6212 -565-001-00

CUTTER,VALVE

6212-571-001-10

TAPPET

6212 -575-001 - 00

ROD,PUSH

6212 -600-002-00

SHAFT,ROCKER ASSY

W 0o ~N DO P =

6212 -611-004-10

ROCKERARM

—
(=]

6212 -620-001 - 10

SHAFT,ROCKER ARMASSY

—S N =D

—
—_

6212 -621-002-10

SHAFT /ROCKERARM

—
~

6212 -626-002-10

PLUG

6212 - 628 - 004 - 00

BRACKET ROCKER SHAFT

6212 - 628 - 005 - 00

BRACKET,ROCKER SHAFT

6209 - 940 - 004 - 00

SPRING

V704 -140-016-00

RING,SNAP716 C

6212 -616 - 002 -00

SCREW ADJUST

6209 — 409 - 003 - 00

NUT

6209 - 000 - 002 - 00

BOLT

6801 — 050 - 850 - 00

BOLT /M8X45

A DD NN L= N R —

6909 -110-508 - 00

NUT./M8

6909 — 164 - 508 - 00

WASHER,PL.”M8

[ RN




24

§003-310

s
§
9 h-6

FIG. 12

CAM SHAFT

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E374
-6

O-i-

roo

vI6

REMARKS

6212 -511-002 - 00

SHAFT,CAM

6212 - 522 - 003 - 00

GEAR,CAMSHAFT

6808 - 000 - 716 - 00

KEY

6212 - 535 - 001 -00

PLATE, THRUST

69801 -910-612-00

BOLT,SEMS,/M6X12

DG BN —

6212 - 523 -003 - 00

GEAR,IDLE

P I T T S L QI




§003-340A

FIG. 13

- PISTON

25

- TYPE OF MODEL] | [ C | G
KEY PART CODE DESCRIPTION ary GZ T|o (R REMARKS
1 |[6212-111-010-10 | PiSTON 3 ’
2 | 6212 -121 - 005 - 00 | RING/PISTON SET 3 *
3|6212-211-001-10 | PINPISTON 3
4 | 6209 - 587 - 001 — 00 | RING,SNAP 6 *
5 | 6212 - 230 ~ 003 ~ 00 | ROD,CONNECTING 3
6 | 6212 — 235 — 001 ~ 00 | BOLTCONN ROD o
7 | 6894 - 240 — 902 — 00 | NUT,FLANGE 6§ *
8 | 6212~ 261 — 006 — 00 | BEARING,/CONN ROD 5 *




26

FIG. 14  PISTON,OVER SIZE (OPTION)

%_—_\\\
== 2
de ‘
6003-349A
TYPE OF MODEL] | | C | G
KEY PART CODE DESCRIPTION oY &7 TI0|R REMARKS

-6

6212 -114-010 — 10 | PISTON,/OV T

6212 ~ 124 - 005 — 00 | RING,SET

Lo I

6212-116-010—- 10 | PISTON OV

[ RESRESCRRE)
-3

P W RN —

6212 - 126 — 005 — 00 | RING,SET




6003-350H

FIG. 15

CRANK SHAFT

27

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E374
-6

O

o0

VIO

REMARKS

6212 -310-008-00

SHAFT,CRANK ASSY

¥

6908 - 161 - 018 - 00

PIN

*

6212 -521 -002-00

GEAR,CRANK SHAFT

¥

6908 - 000 - 750 - 00

KEY

6212 -330-013 - 30

FLYWHEEL

6212 -333-001-00

GEARRING

6209 -000-013-00

BOLT

6212-371-014-20

PULLEY

W00~ IO Wi N —

6212 ~-379-001~00

WASHER

—_
<

6901 ~ 066 - 645 —~ 00

BOLT

[ I S T S i gy s




28

i

12

FIG. 16

TSy,

6003-401

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E374
-6

Ot

OO

TIO

REMARKS

6213 -100-003-20

PUMP,0IL ASSY

¥

6213-111-001 - 20

BODY /OILPUMP

¥

6213 -120-003-00

GEAR/CILPUMP ASSY

¥

6213 -125-001 - 00

ROTOR /OUTER

¥

6908 — 160 — 408 - 00

PIN/STRAIGHT

6209 - 009 - 001 - 00

BOLT /WS

6901 -910 -625 - 00

BOLT

6213 -140-002-00

STRAINER

W: O N IidMmMOT! &N —

V720 -102-401-50

0 ~-RING/P15

—
(=)

6213 - 149 -001-00

CLAMP,STRAINER

6901 ~910~-816 - 00

BOLT,SEMS,/M8X 16

6213-311-003-10

PIPE,OIL

6909 - 906 - 105 - 10

BOLT,JOINT

6909 — 920 — 843 - 00

PACKING

6213 -240-002 - 00

CARTRIDGE,OIL FILTER




§003-4208

FIG. 17

WATER PUMP

29

- TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION ary GZ Ilo|(R REMARKS
1 | 6213-610— 005 — 30 | WATERPUMP ASSY | *
2 | 6213 -611 - 003 - 20 | BODY,/WATERPUMP 1| .
3 [ 6213 -631—-002 - 00 | BEARING/WATER PUMP 1
4 | 6213 -631 - 005 — 00 | BEARING,/WATERPUMP |
5 6213 -622 - 002 — 10 | SEAL SET/WATER PUMP 1 ¥
6 | 6213 - 621 — 003 - 00 | ROTOR/WATERPUMP ot
7 | 6213 - 642 — 002 — 00 | SEAL/WATER PUMPPULLE |
8 [ 6213 -613~002 - 10 | GASKET |t
9 | 6213 -612 - 004 — 00 | PLATE/WATER PUMP ot
10 | 6213 -619 - 003 — 00 | SCREW,/WATER PUMP 3 *
11 | 6213 -619- 002 - 00 | PIPE/WATER PUMP ||
12 | 6213 -614 - 003 — 10 | GASKET/WATER PUMP |
13 | 6901 - 910 - 845 — 00 | BOLT,SEMS,/M8X45 | *
14 | 6909 - 110 - 508 -~ 00 | NUT/M8 2 *
15 | 6909 — 150 — 508 — 00 | WASHER 2
16 | 6213 ~619 - 005 — 00 | SPACERWATER PUMP (.
17 | 8213 -614 - 006 — 10 | GASKET,/SPACER 1| I
18 | 6209 — 300 — 002 ~ 00 | STUD 2 *
19 | V211 - 560 - 802 - 00 | BOLT,/M8X20 ot
20 | 6909 - 110 — 508 ~ 00 | NUT/M8 1
21 | 6909 - 150 — 508 — 00 | WASHER i
22 | 6213 ~ 729 - 001 ~ 00 | HOSERUBBER 1|
23 | JOB61 - 210 - 015 — 00 | CLAMP,/WIRE /10 ~ 16 2
24 16213 -716 - 001 — 40 | HOUSING,/THERMOSTAT |o*
25 | 6213 - 721 ~ 003 — 00 | PIPEPUMP HOUSING | *




30

FIG. 17 WATER PUMP

6003-4208

TYPE OF MODEL| 1 | C
KEY PART CODE DESCRIPTION oty 5274 g E g REMARKS
26 | 6213 — 743 — 002 ~ 10 | GASKET,/HOUSING
27 | v211 - 560 - 802 - 00 | BOLT./M8X20
28 | 6209 — 030 -~ 006 — 00 | BOLT/M8X75
29 1 6513 -770-022 — 10 | THERMOSTAT
30 | 6213 -711 -003 - 20 | PIPEWATER OUTLET
31 | V723 -102 -005~-50 | O-RING
32 | 6901 - 910 -830 - 00 | BOLT




6003-480G

FIG. 18

COOLING FAN

31

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£374
-G

o--
o0

TIHO

REMARKS

6213 -660-006 - 00

FAN,COOLING

¥

6213 - 641 - 004 - 00

PULLEY,WATER PUMP

¥

6213 -669-002-00

SPACER,FAN,/39

*

6209 — 030 -~ 041 - 00

BOLT

*

1
2
3
4
5

6213 -671-012~-00

BELT./VHM34.5 /FAN




32

FIG. 19 INJECTION NOZZLE

e % %
’—r Q O, O, (o) O
BA_A-A A-A A
L |
;J_:iy
6003-501D
TYPE OF MODEL] |
KEY PART CODE DESCRIPTION TY [ E374 E o |R REMARKS
-6
1 | 6215 - 300 - 005 — 00 | NOZZLE,INJ.ASSY 3 FIG 025
2 | 6215 - 315 — 002 — 00 | GASKET,NOZZLE al ¢
3 |6215-410-035-10 | PIPEINJ o
4 {6215-410-036— 10 | PIPEINJ i
5 1

6215~ 410 - 057 - 00

PIPE,INJECTION ASSY *




§003-510H

FIG. 20

INJECTION PUMP

33

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E374
-6

(o Xu]

roo

VIO

REMARKS

-—

6215 - 600 - 088 - 00

PUMP,INJECTION ASSY

¥

FIG 026

6219 - 752 - 001 - 00

SHIM,INJECTION PUMP

¥

6219 - 752 - 002 - 00

SHIM,INJECTION PUMP

¥

6219 - 752 - 003 - 00

SHIM,INJECTION PUMP

6219 - 752 - 004 - 00

SHIM,INJECTION PUMP

6219 - 752 - 005 - 00

SHIM,INJECTION PUMP

6209 - 056 - 001 - 00

BOLT,/M6X18

[

6215 -621-0068-10

SHAFT,CAM./INJ.PUMP

—

Wi~ ;Mo WM

6212 - 524 -002 - 00

GEAR,INJ PUMP

—_

—
(=)

6908 - 000-716 - 00

KEY

-—
p—

V600 - 110-620- 30

BEARING,RB,/6203

—_
~N

V600 - 110 -~ 600 - 40

BEARING,RB,/6004

-
w

6212 -535-002 - 00

PLATE, THRUST INJPUMP

—
=N

6901 -910-612-00

BOLT,SEMS,/M6BX12

—_—
(3]

6215 - 520 - 001 - 00

FLYWEIGHT

-—
(=23

6209 - 030 - 043 - 00

BOLT/M8BX10

17

6215 ~526 -001 - 10

PIECE,THRUST

6215 ~ 541 - 001 - 00

ARM,FLOATING

6215 -543-001 - 10

LINK,CONTROL

6215 -542 - 002 - 00

PIN,CONTROL LINK

V710 - 140 - 004 - 00

RING,SNAP/ 4 E

6215 - 549 - 003 - 00

SPRING,SETTING

6215 ~541-002 - 10

ARM,TENSION

6215 - 548 - 029 - 00

PIN,ADAPTER

V710 - 140 -004 - 00

RING,SNAP/ 4 E




34

6003-510H

FIG. 20

INJECTION PUMP

, TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION ary G Tlo|R REMARKS
26 | 6215 — 531 — 005 — 00 | SPRING,GOVERNOR |t
27 | 6215 ~ 541 - 003 - 10 | LEVERCONTROL | *
28 | 6209 — 044 - 001 — 00 | BOLT/M6X18 1
29 | 6909 - 111 - 406 - 00 | NUT 7 *
30 | V720 - 101 - 900 - 80 | O-RING/P 8 11 *
31 | 6209 — 580 — 002 — 10 | SPRING,RETURN i
32 | 8215 - 549 - 021 — 00 | PLATECONTROL VALVE 1|
33 | 8215 - 549 - 007 - 00 | ARM,CONTROL |t
34 | 6908 - 110 - 406 — 00 | NUT 1
35 | V411 — 260 - 006 — 00 | WASHER ./ M6 o
3 | 6909 — 150 — 506 — 00 | WASHERSP,/M6 1 *
37 | 6215 — 549 - 008 — 00 | SPRING,STARTING 11




6003-5501

FIG. 21

FUEL PIPE

J
—
@

1=

35

KEY

.PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

E374
-6

O~i—

oo

IO

REMARKS

6215 -412-001 - 20

CONNECTOR,/FUEL

¥

6209 ~360-010-00

HOSE,RUBBER

¥

6509 -360-912-10

HOSE,RUBBER

¥

65156 -419-014-00

CAP

¥

J062 - 076 — 082 ~- 00

CLIP/HOSE/7.6 —- 8.2

1
2
3
4
5
6

J062 - 062 — 067 — 00

CLIP/HOSE/6.2 - 6.7




36

FIG. 22

ELECTRIC (1)

§003-801

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E374
-6

-

o0

TG

REMARKS

6281 - 200 - 007 - 00

GENERATOR, 12V - 8.5A

¥

FIG 028

6281 - 270-001 - 00

REGULATOR

¥

6213 -674-004-10

PLATE,ADJUST

¥

V211 -560-802-00

BOLT/M8X20

1373 -121 -001 -00

WASHER,/9X22X2

6894 - 207 - 804 - 00

BOLT/M10X1.25X65

6809 -110-410-00

NUT./M10

6281 - 100 -003 - 00

STARTER ASSY

FIG 027

Wi | icwirdi —

6901 -911 -025- 00

BOLT




6003-820G

FIG. 23

ELECTRIC (2)

37

TYPE OF MODEL| 1 jC |G
KEY PART CODE DESCRIPTION ary Egu g E g REMARKS
1 | 6281 - 971 =001 = 10 | SWITGH,/OILPRESSURE 1.
2 | 6582 - 450 — 014 — 00 | SWITCH,THERMETER | f
3 16281 -410- 002 - 20 | PLUGGLOW g
4 | 6219 -732-002 - 00 | CONNECTORGLOW PLUG 1.
5 | 6281 - 910 - 001 - 00 | SOLENOID |t
6 | 6209 - 630 — 002 — 10 | GASKET 1
7 | 6901 -910-612 - 00 | BOLT,SEMS,/M6X12 2l *
8 | 6281 - 920 — 001 — 00 | RELAY,SOLENOID 1 *




38

§003-999

FIG. 24

REPAIR KIT

16

OQ 17—5/

).
(@

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E374
-6

04

Ilelel

IO

REMARKS

6287 -810-004 - 10

REPAIR/ENGINE SET

‘I R

6212 - 569 - 002 - 00

SEALOIL

6211 - 141 -007 - 30

GASKET /CYLINDERHEAD

6211 -173-003-00

SEAL,CYL.HEAD COVER

6909 - 572 - 008 - 00

PACKING

6214 -115-001 - 20

GASKET,INLET MANIFOL

6214 - 145 -001 - 30

GASKET,EXH.MANIFOLD

6211 - 268 -001-00

SEAL,BEARING CAP

W00~ PO BN -

6211 - 258 - 002 - 00

SEAL,BEARING CAP/7

N

—
[and

6208 - 625 - 001 - 00

SEALOIL

—
—

6211 -292-001-20

GASKET/COVER

—

—
N

6209 - 625 -002 - 00

SEALOIL

6909 - 820 - 843 - 00

PACKING

6211 -312-001-20

GASKET./GEARCASE

6211 -312-002 - 20

GASKET/PLATE

V723 -102 -004 - 20

O - RING

V720 - 102 - 401 - 50

O - RING, /P15

6213 -614-003~- 10

GASKET/WATER PUMP

6213 -614-006-10

GASKET,/SPACER

6213 -743 - 002-10

GASKET/HOUSING

V723 - 102 -005 - 50

O - RING

6209 - 630 -002-10

GASKET

—
e e - | A - TR -1~ TR~ | B HE =




6003-501D

FIG. 25

15

16

rrat

6215 — 300 — 005 — 00

2
—
3~19

39

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

E374
-6

O-—

roon

VIO

REMARKS

—_

6215-311 -~ 005 - 00

NOZZLE

*

6215 ~ 330 - 007 - 00

HOLDERNOZZLE  ASSY

*

6215 - 342 -002 - 00

SEAT,SPRING

¥

6215 - 343 - 002 - 00

SPRING,NOZZLE

6215 - 345 - 044 - 00

SHIM/T = 0.1

6215 —- 345 - 045 - 00

SHIM /T =0.2

6215 — 345 - 046 - 00

SHIM/T=0.3

6215 — 346 - 047 ~ 00

SHIM /T =0.4

OO~ iU W N

6215 - 345 - 048 - 00

SHIM/T=0.5

—
o

6215~ 345 - 049 - 00

SHIM/T = 0.62

pu—y
—_—

6215 - 345 - 050 - 00

SHIM,/T = 0.54

—
N

6215 - 345 - 051 - 00

SHIM/T = 0.56

—_—
(%)

6215 - 345 - 052 - 00

SHIM/T = 0.58

—
N

6215 - 345 - 053 - 00

SHIM/T = 0.8

—
o

6215 -3398 - 002~ 00

SPACER

—
»

6215-332-002-00

NUT,RETAINING

-
~

6215 - 359 - 003 - 00

GASKET

—
(<]

6215 - 355~ 003 -00

EYE

—
«w

6215 - 359 - 004 - 00

NUT

O 0 PG| O] il il il i




40

§003-510H

FIG. 26

e 11

:
®

. ©

5

6215 — 600 — 088 — 00

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aTy

E374
-6

O~—

oo

REMARKS

6215-611-002 - 00

HOUSING,PUMP

—_

¥

6215 -631 - 004 - 00

PLUNGER ASSY

¥

6215 -641-002-00

VALVE,DELIVERY

¥

6215 -643 - 003 - 00

SPRING,DELIVERYVALVE

6215 -649 - 003 - 00

GASKET

6215 - 644 - 003 - 00

HOLDER,DELIVERYVALVE

6215 - 649 - 004 - 00

O - RING

6215 -635-002 - 00

SLEEVE,FRANGE

W 0 N[O & Wi MN | —

6215 - 649 - 005 - 00

PIN

—
(=]

6215 - 649 - 006 - 00

O - RING

—_
—

6215 -649 - 007 - 00

SCREW

—_
N

6215 -622-002 - 00

TAPPET

—
w

6215 -629-017-00

PIN

14

6215 -6828-018 - 00

RING,SNAP

6215 -634-002-00

SPRING,PLUNGER

6215 -639 ~ 006 - 00

SEAT,SPRING

6215 - 639~ 007 - 00

SEAT,SPRING

6215 - 629 - 020 - 00

PLATE/T = 1.80

it W oW IO ] Ol O] GOl Dl L

6215 -629 - 021 - 00

PLATE/T = 1.85

—

6215 -629-022 - 00

PLATE /T = 1.90

6215 - 629 -023 - 00

PLATE/T=1.95

6215 - 629 - 024 - 00

PLATE/T=2.00

6215 -629-025-00

PLATE/T = 2.05

6215 -629 - 026 - 00

PLATE/T=2.10

6215 - 629 - 027 - 00

PLATE/T =215




6003-510K

FIG. 26

6215 — 600 — 088 — 00

41

TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION aty G Tio|R REMARKS
2 | 6215 ~ 629 - 028 — 00 | PLATE/T=220 |
27 | 6215~ 629 - 029 — 00 | PLATE/T=225 |
28 | 6215 - 629 - 030 — 00 | PLATE/T=230 (1.
29 | 6215 ~ 629 - 031 - 00 | PLATE/T=235 | F
30 | 6215 - 629 - 032 — 00 | PLATE/T =240 ot
31 | 6215 - 629 ~ 033 — 00 | PLATE/T =245 | *
32 | 6215 - 629 ~ 034 - 00 | PLATE/T=250 0ot
33 | 6215 ~ 637 - 002 — 00 | ROD,CONTROL 1
34 | 6215 - 612 - 002 — 00 | PLATE 1
3 | 6215 -619 - 012~ 00 | SCREW 4
3 | 6215 - 635 - 003 — 00 | SLEEVE,CONTROL 3l *
37 | 6215-619 - 013 - 00 | BOLT,EVE |t
38 | 6215 ~619 - 014 — 00 | GASKET 3 *
39 | 6215 -619-015- 00 | BOLT 1
40 | 6215 -619-016 — 00 | GASKET 1

41

6215-619-017-00

BOLT AEARNUKI




42

6003-801

6281 — 100 — 003 — 00

TYPE OF MODEL] 1 [ ¢ |G

KEY PART CODE DESCRIPTION aty G T|o|R REMARKS
16281 -111-002-00 | YOKE/STARTER ||
2 [ 6281 - 116 ~ 002 — 00 | STARTER KIT 2
316281 -121-003-00 | ARMATURE il *
4 | 6281 ~129~010 - 00 | BEARING,BALL i
5 [ 6281 - 129 -011 — 00 | BEARING,BALL i *
6 | 6281 - 124 — 001 ~ 00 | STARTER KIT |
7 | 6281 - 129 -~ 007 - 00 | HOUSING,/STARTER ASSY 1
8 | 6281 - 151 = 004 — 00 | SWITCH,/STARTER ASSY N
9 [ 6281 ~118-001 - 00 | HOLDER ASSY | *
10 | 6581 — 117 ~ 007 — 00 | SPRING,BRUSH 4
11 | 6281 - 115 -~ 004 — 00 | FRAME/STARTER END 1 *
12 | 6581 - 123 - 011 - 00 | PINION,STARTER 11
13 | 6581 - 129~ 099 - 00 | RORA 5| *
14 | 8581 — 129 — 100 — 00 | RETAINER 11
15 | 6581 — 129~ 092 - 00 | BALL 1
16 | 6581 - 129 - 096 — 00 | SPRING | *
17 | 8281 - 129 - 006 - 00 | SCREW 2l *
18 | 6281 — 129 - 008 — 00 | BOLT/WS 2 ¥
19 | 6281 - 129 - 009 — 00 | SCREW/WS 2 *
20 | 6809 - 111 -508 - 00 | NUT | *
21 | 6281 - 129~ 019 — 00 | CAP/RABBER 4
22 | 6909 - 150 — 508 — 00 | WASHER |
23 | 6809 — 110 - 408 - 00 | NnUT/M8 |




6003-801

FIG. 28

6281 — 200 — 007 — 00

43

TYPE OF MODEL

KEY PART CODE DESCRIPTION aty Exv ig g REMARKS
1| 6281 -213-008-00 | PLATE |t
2 | 6281 =211 - 004 — 00 | STARTER |t
3 | 6281 - 222 - 007 - 00 | PULLEY 1
4 | 6281 =229 - 031 — 00 | BEARING,BALL 3l !
5 | 6281 - 229 — 021 — 00 | COLLAR i
6 | 6281 — 229 — 022 — 00 | WASHER 1|
7 | 6281 - 229 - 023 — 00 | WASHER |t
8 | 6281 —229-024-00 | NUT |
9 | 6281 - 229 - 025 - 00 | CLAMP | *
10 | 6281 — 229 — 026 — 00 | COUPLER | *
11 | 6281 =229 - 027 — 00 | SCREW 2l
12 | 6281 - 229 -~ 028 — 00 | SCREW 1.
13 | 6281 -214-006 - 00 | cAP |




ENGINE
E374-G01 SG17H-S

6003-097-150-0A



45

FIG. 1 CYLINDER HEAD
1
11
—3
§003-101A
TYPE OF MODEL] I [C [G

KEY PART CODE DESCRIPTION aty EETh T|o|R REMARKS
16211 -110-011 =40 | CYLINDERHEAD  ASSY ap ot
2 | 6211 - 150 - 007 — 00 | PLUGHOT ASSY 3 *
36911 ~-129-006- 00 | CAP,SEALING 2 *
4 | 6209 - 605 — 004 — 00 | PLUG/PT1./2 5| *
5 | 6211 = 716 - 002 — 00 | SEAT,VALVE 3 *
6 | 6211 — 721~ 001 — 00 | BULBE GUIDE 3 *
7 |6211-721~002 - 00 | GUIDEVALVE l *
8 | 6212 — 569 — 002 — 00 | SEALOIL 6 *
9 | V682 ~ 200 - 000 - 60 | BALL | *
10 | 6211 — 141 -~ 007 — 30 | GASKET,/CYLINDERHEAD |
11 | 6209 - 000 ~ 003 — 00 | BOLT,/M10X1.25X82 4 *
12 | 6909 — 830 — 212 - 00 | STUDHEAD COVER 2l *




46

§003-110

FIG. 2

CYLINDER HEAD COVER

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E374
~G01

O-

roo

o3IO

REMARKS

6211 -170-004-10

COVER,CYLINDER HEAD

¥

6211 - 751 - 001 - 10

CAPOIL FILLER

¥

6211 -173-003 - 00

SEAL,CYLHEAD COVER

¥

6209 - 480 - 002 - 00

NUT,CAP

*

6909 - 572 - 008 - 00

PACKING

*

1
2
3
4
5
6

6209 - 360 -028 - 10

HOSE/RABBER

o | NI N L et ] e o

*




FIG. 3

INLET MANIFOLD

47

3
6003-120B
TYPE OF MODEL] 1 | C | G
KEY PART CODE DESCRIPTION oY [ e37¢ (T; o R REMARKS
-G01

1 16214~111~011-20 | MANIFOLD (NLET) ASSY 1|

2 [ 6214 -115-001 — 20 | GASKET,INLET MANIFOL 1|

3 | V211 -560-802-00 | BOLT,/M8x20 a *

4 | 6901 -~910 -840 - 00 | BOLT 11 *




FIG. 4 EXHAUST MANIFOLD

§003-140K

TYPE OF MODEL
KEY PART CODE DESCRIPTION Y537

-601

REMARKS

Ot
o
Py

1 |6214-141-022 - 00 | MANIFOLD/EXH. 1|

2 | 6214 - 145 - 001 — 30 | GASKET,EXH.MANIFOLD 1l *

3 | v211 - 560 - 802 - 50 | BOLT,SEMS,/M8X25 7T of *




49

FIG. 5 CYLINDER BLOCK

29

6003-201T

o
2~7

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

E374
-G01

o-—

roo

VIO

REMARKS

—_

6211 ~-210-014-20

CYLINDERBLOCK ~ ASSY

—

¥

6209 - 000 - 004 - 00

BOLT

¥

6209 -8610-001 - 00

CAP,SEALING

¥

6911 -219-195-00

CAP,SEALING

¥

6509 -605-019-10

PLUG

LW BN o

6212 -531-005-10

PIN/IDLEGEAR

—_—

6911 -129-083 - 00

CAP,SEALING

—_

6211 - 258 -~ 001 - 00

SEAL,BEARING CAP

Wi ~N DI Wi N

6211 - 2568 ~ 002 - 00

SEAL,BEARING CAP/7

—_
o

6211 -510~ 001 - 00

METAL,CRANK SET

— N B

pu—y
j—

6211 -511-003 - 00

BEARING,/CRANK /UPPER

—
N

6211 -511~004 - 00

BEARING,/CRANK,/LOWER

—_
w

6211 ~5989-001-10

BEARING,THRUST CRANK

—
=

6209 - 625 - 001 - 00

SEAL,OIL

—
w

6209 - 749 - 001 - 10

PIN,TUBE

—
[=>]

6908 - 160 -816 - 00

PIN

—_
-

6908 - 160 -510 - 00

PIN

—
[=-}

6804 ~ 110 -840 - 00

STUD,/M8X40

= PN IR N L= DO

—
«w

6904 -110~818-00

STUD

n
[~

6894 — 453 - 344 - 00

DOWEL

N | o

N
—_

6909 — 902 - 299 — 00

NIPPLE

—_

(R4
[a%

6213 -721 - 001 -00

PIPE,WATER DRAIN

~N
w

6211 -291 -001-10

COVER,INJ PUMP

N
o

8211 -292-001 - 20

GASKET /COVER

~N
o

6901 -810-612-00

BOLT,SEMS/MBX12




50

FIG. 5

CYLINDER BLOCK

—
2~7
6003-201T
TYPE OF MODEL] 1 [ c |G
KEY PART CODE DESCRIPTION anY [ E574 g E l; REMARKS
~G01
26 | 6215 — 549 - 001 — 10 | PIN,STARTING SPRING *

27

6209 - 788 - 001 - 00

BOLT,ADJUST

¥

28

6809 -110 - 406 - 00

NUT

¥

29

6211 -760-012-20

LEVELGAGE

¥




51

FIG. 6 BEARING,UNDER SIZE (OPTION)

6003-208 -

TYPE OF MODEL
KEY PART CODE DESCRIPTION a1y ["E372
-601

REMARKS

o--
afoYe)
3

6211 - 540 — 001 — 00 | METALCRANK SET T

6211 - 599 — 001 — 10 | BEARING,THRUST CRANK

6211 - 560 - 001 — 00 | METALCRANK SET

6211 - 599 - 001 — 10 | BEARING,THRUST CRANK

6212 — 264 - 006 — 00 | BEARING,/CONN ROD,/UN

T
T
T
T
T

DT W —
D DD L =N —

6212 — 266 — 006 — 00 | BEARING,/CONN ROD,/UN




52

6004-210

FIG. 7

OIL

PAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E374
-601

04

oo

VIO

REMARKS

6211 -361-010-10

PAN,OIL COMP

¥

3625 - 301 - 002 - 00

PLUG (M14X15)

¥

V720 - 102 ~ 401 - 80

O —RING,/P18

*

s

6901 - 910-612-00

BOLT,SEMS,/M6X12

¥




6003-220D

FIG. 8

REAR PLATE

53

TYPE OF MODEL

_ ciG
KEY PART CODE DESCRIPTION Q7Y E372 E (B llz REMARKS
-601
6211 ~ 340 — 001 — 30 | PLATE/REAR COMP *
6211 — 342 - 001 - 30 | POINTER *

6901 -911 - 020 - 00

BOLT,SEMS,/M10X20

%

Wl N —

6901 -910-816 - 00

BOLT,SEMS,/M8X16

N (O L s | e

¥




6603-240E

FIG. 9

"TIMING GEAR CASE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E374
-601

O—i—

oo

Rl

REMARKS

—_

6211 -310-006-20

GEARCASE ASSY

¥

6213 -319-001 - 00

CONNECTOR,OIL FILTER

¥

6509 - 605-019-10

PLUG

¥

6209-610-002-10

CUP/SEALING /16

¥

6209 - 625 -002 - 00

SEALOIL

6209 - 030 - 005 - 00

BOLT./M8X85

6209 - 030 - 006 - 00

BOLT/M8X75

6509 - 000 - 084 - 00

BOLT/L =55

WO I N &Iw i N

6509 - 030 - 037 - 00

BOLT

—_
(=]

6901 -810-840-00

BOLT

6901 - 910 - 835 - 00

BOLT,SEMS,/M8X35

6909 - 110~ 508 - 00

NUT./ M8

6909 - 150 - 508 - 00

WASHER

V211 -560 ~802 - 00

BOLT/M8X20

69801 - 910 ~ 845 - 00

BOLT,SEMS,/M8X45

6209 - 046 ~ 001 - 00

BOLT,/M8X30

6909 - 920 - 843 - 00

PACKING

6215 - 546 - 001 ~- 00

STOPPER,FULL — LOAD

6209 - 409 - 001 - 00

NUT/M8

V341 - 120 - 008 - 00

NUT,CAP/M 8

6809 - 920 - 843 - 00

PACKING

3625 - 540 - 004 - 00

CAP,BLANK.30

6215 -542 - 001 - 10

PIN/ARM

V710 - 140 -004 - 00

RING,SNAP/ 4 E

6909 — 202 —~ 308 - 00

PLUG




6003-240E

FIG. 9

i

TIMING GEAR CASE

\za\
313

0

32

TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION ary £ T|0|R REMARKS
26 | 6909 — 920 ~ 843 — 00 | PACKING | !
27 | 6209 - 740 — 001 ~ 00 | PIN,GROOVE |
28 | 6211 -312-001 - 20 | GASKET,/GEARCASE |
29 | 6213 - 160 — 002 — 00 | VALVE/RELIEF  ASSY |
30 | 6213 -161 - 001 — 00 | PISTON,/RELIEF VALVE |
31 | 6213 - 164 - 001 — 00 | SPRING,/RELIEF VALVE ot
32 | V705 - 140 - 012 - 00 | RINGSNAP/12 C | *
33 | 6209 - 050 — 001 ~ 00 | BOLT, M8 11
34 | 6209 ~ 050 - 002 - 00 | BOLT/M6 |
35 | 6909 ~ 110 — 406 — 00 | NUT 2 *
36 | 6211 =311 — 004 — 20 | PLATEFRONT | *
37 | 6211 =312 - 002 ~ 20 | GASKET /PLATE 1
38 | 6902 - 050 - 816 — 00 | BOLT 3 !
39 | 6211 =319~ 002 — 00 | SPACERHYD,REAR |
40 | V723 -102-004-20 | 0O-RING ot
41 | V705 — 140 — 040 — 00 | RING,SNAP./40 C |
42 | 6209 - 749 ~ 001 - 10 | PIN,TUBE 2l *
43 | 6509 - 000 ~ 084 - 00 | BOLT/L=55 il *
44 | 6901 — 910 — 845 ~ 00 | BOLT,SEMS,/M8X45 2 *
45 | 8212 =530 — 004 — 00 | SHAFTHYD. ASSY |
46 | V600 — 110 — 600 — 20 | BEARING,RB,/6002 yo*
47 | V600 — 110 - 620 — 30 | BEARING,RB,/6203 |
48 | 6211 -321 - 001 - 10 | COVER 11
49 | 211 - 322 -~ 003 — 00 | GASKET/COVER ot




FIG. 10

J

\ 4
R

HANGER

g
D\

il -
N g y
y L/
5 : 76)
s
<)
O
O (o) O£ jo G ) ®) O
A-A _A-A Al dA A-A A A A
6003-290
TYPE OF WOBEL] 1T ¢ TG
KEv¥| PART CODE DESCRIPTION 1|68 REMARKS
1 6211 =777 - 007 — 20 | HANGER

2

6901 - 911 - 020 - 00

BOLT,SEMS,/M10X20




Q@

§003-301

FIG. 11

VALVE

57

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

E374
=601

o--
{ron

ol

REMARKS

—_—

6212 -551 -001 - 00

VALVE,INTAKE

¥

6212 -552-001-00

VALVEEXHAUST

¥

6212 -561-001 -00

SPRING,VALVE

#

6212 -563 - 001 - 00

SEAT,VALVE SPRING

(=) R R RN )

¥

6212 - 565~ 001 - 00

CUTTER,VALVE

6212-571-001-10

TAPPET

6212 -575-001 - 00

ROD,PUSH

6212 - 600 -002 - 00

SHAFT,ROCKER ASSY

O:0 NGO Wi N

6212-611-004-10

ROCKERARM

—
(=4

6212 -620-001-10

SHAFT,ROCKER ARMASSY

— N = N!ID

—
—

6212 -621-002-10

SHAFT,/ROCKERARM

—_
N

6212 -626 - 002 - 10

PLUG

—_—
(4N

6212 -628 - 004 - 00

BRACKET ROCKER SHAFT

N RN

14

6212 - 628 - 005 - 00

BRACKET,ROCKER SHAFT

6209 - 940 - 004 - 00

SPRING

V704 -140-016 - 00

RING,SNAP/16 C

6212 -616 - 002 - 00

SCREW ADJUST

6209 — 409 - 003 - 00

NUT

DO NN

6209 - 000 - 002 - 00

BOLT

—_

6901 — 050 — 850 — 00

BOLT /M8X45

—

6909 - 110 - 508 - 00

NUT, M8

6909 - 164 - 508 - 00

WASHER,PL/M8

N




58

§003-310

FIG. 12

CAM SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E374
-601

o-—

oo

o]

REMARKS

6212-511-002 - 00

SHAFT,CAM

6212 -522-003-00

GEAR,CAMSHAFT

6908 — 000 - 716 - 00

KEY

6212 -535-001 - 00

PLATE, THRUST

6901 -910-612-00

BOLT,SEMS,/M86X12

1
2
3
4
5
6

6212 -523 -~ 003 - 00

GEAR,IDLE




6003-340A

FIG. 13

PISTON

59

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

E374
=601

o--

~oo

IR

REMARKS

6212-111-010-10

PISTON

¥

6212 -121~ 005~ 00

RING/PISTON SET

*

6212-211-001-10

PIN,PISTON

*

6209 - 587 - 001 - 00

RING,SNAP

¥

6212 - 230 -003 - 00

ROD,CONNECTING

6212 - 235001 -00

BOLT,CONN ROD

6894 — 240 - 902 - 00

NUT,FLANGE

CO !~ i Bl Wi -

6212 - 261 - 006 - 00

BEARING,/CONN ROD

D LN LN | W Tl




60

FIG. 14

PISTON,OVER SIZE (OPTION)

é‘ —_— N —2
S “ K
1
: )
6003-349A
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION oY 372 T|o|R REMARKS
-G01
116212-114-010-10 | PISTON,/OV g T
2 | 6212 - 124 - 005 - 00 | RING,SET 3 T
3|6212-116-010- 10 | PISTON/OV g T
4| 6212 -126- 005 - 00 | RINGSET gl T




6003-3501

FIG. 15

CRANK SHAFT

61

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

E374
-G01

04

roo

il

REMARKS

6212 -310-008-00

SHAFT,CRANK ASSY

*

6908 - 161 -018 - 00

PIN

*

6212 -521-002-00

GEAR,CRANK SHAFT

¥

6908 — 000 — 750 - 00

KEY

*

6212-330-013-30

FLYWHEEL

6212 -333-001-00

GEARRING

6209 -000-013-00

BOLT

6212 -371-014-20

PULLEY

WO 0! ~N OO i WiIiN —

6212 ~-379-001-00

WASHER

—
(=)

6901 - 066 — 645 - 00

BOLT




62

FIG. 16

§003-401

OlIL PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aTY 374
601

o--

oo

VIR

REMARKS

6213 - 100~ 003 - 20

PUMP,OIL ASSY

1 ¥

6213 -111-001-20

BODY /OILPUMP

1 ¥

6213 -120-003-00

GEAR/QILPUMP ASSY

1 ¥

6213 -1256-001-00

ROTOR,/OUTER

¥

6908 — 160 — 408 - 00

PIN/STRAIGHT

6209 - 009 - 001 - 00

BOLT/WS

6901 - 910-625-00

BOLT

6213 - 140-002-00

STRAINER

W: 0!~y | AW N —

V720 - 102 — 401 - 50

O - RING/P15

—
(=]

6213 - 149-001-00

CLAMP,STRAINER

—
pu—

69801 -910-816 - 00

BOLT,SEMS,/M8X16

—_
[ae

6213-311-003-10

PIPE,OIL

—
w

6909 - 906 - 105-10

BOLT,JOINT

~

6909 - 920 - 843 ~ 00

PACKING

j—y
ot

6213 - 240 - 002 - 00

CARTRIDGE,OIL FILTER




6003-420B

FIG. 17

WATER PUMP

63

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

E374
-G01

o-—

o0

VIO

REMARKS

—_

6213 -610-005~- 30

WATERPUMP ASSY

]

6213 -611-003-20

BODY /WATERPUMP

¥

6213 -631 -002-00

BEARING /WATER PUMP

*

6213 -631 - 005 - 00

BEARING /WATERPUMP

¥

6213-622-002-10

SEAL SET/WATER PUMP

6213 -621-003-00

ROTOR/WATERPUMP

6213 -642 - 002 - 00

SEAL/WATER PUMPPULLE

8213-613-002-10

GASKET

W QI ] O BN

6213~-612-004-00

PLATE/WATER PUMP

—
(o)

6213-619-003~ 00

SCREW,/WATER PUMP

—
—_—

6213-619~002 - 00

PIPE/WATER PUMP

—
A~

6213-614-003-10

GASKET /WATER PUMP

6901 ~ 910 - 845 - 00

BOLT,SEMS,/M8X45

6909 -110~-508 - 00

NUT, /M8

6909 - 150 - 508 - 00

WASHER

6213 -619 - 005 - 00

SPACERWATER PUMP

—_

6213-614-006-10

GASKET/SPACER

6209 — 300 - 002 - 00

STUD

V211 -560-802 - 00

BOLT,/M8X20

6909 - 110 -508 -~ 00

NUT, M8

6909 — 150 - 508 ~ 00

WASHER

6213 -729-001 - 00

HOSE,RUBBER

JOB1 - 210-015-00

CLAMP/WIRE /10~ 15

6213 -716-001 - 40

HOUSING,/THERMOSTAT

6213-721 -003 - 00

PIPE,PUMP HOUSING




64

6003-4208

FIG. 17

WATER PUMP

TYPE OF MODEL] 1 [ ¢ [G

KEY PART CODE DESCRIPTION aty ExT TIo|R REMARKS
2% | 6213 - 743 - 002 - 10 | GASKET,/HOUSING 1t

27 | v211 - 560 - 802 ~ 00 | BOLT,/M8X20 1

28 | 6209 — 030 - 006 — 00 | BOLT./M8X75 11

29 | 6513 - 770 - 022 — 10 | THERMOSTAT |

30 [ 6213 -711-003 - 20 | PIPEWATER OUTLET 1t

31 | V723 - 102 - 005 - 50 | O-RING !

32 | 6901 — 810 - 830 - 00 | BOLT 2




§003-480C

FIG. 18

COOLING FAN

65

TYPE OF MODEL] 1 [c |G
KEY PART CODE DESCRIPTION aty ESTe TIo|R REMARKS
1 [ 6213 ~ 660 — 006 — 00 | FAN,COOLING 1
2 | 8213 - 641 — 004 — 00 | PULLEY,WATER PUMP 1
3 16213 -669 - 002~ 00 | SPACERFAN,/39 il
4 | 6209 - 030 - 041 - 00 | BOLT 4
5

6213 -671-003-00

BELT VHMO034




66

6003-501D

FIG. 19

J1H11N]

INJECTION NOZZLE

|
1l O
-1
® © A 6
F

6215 -410-057 - 00

PIPE,INJECTION ASSY

TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION Y g E <L> 1'3 REMARKS
-601
1| 6215 - 300 - 005 — 00 | NOZZLEINJ.ASSY al * FIG 025
2 | 8215 - 315 — 002 — 00 | GASKET,NOZZLE 3 *
3|16215-410-035-10 | PPEIN 1 *
4| 6215-410-036-10 | PIPEINJ 0ot
5




6003-510H

FIG. 20

INJECTION PUMP

67

TYPE OF MODEL] 1 [ C |G
KEY PART CODE DESCRIPTION aty G T|o|R REMARKS
1| 6215 - 600 — 088 ~ 00 | PUMP,INJECTION ASSY 1] FIG 026
2 6219 - 752 -001 — 00 | SHIM,INJECTION PUMP 1 *
316219752~ 002 - 00 | SHIMINJECTION PUMP | *
4 [ 6219752 - 003 - 00 | SHIM,INJECTION PUMP 1|
5 | 6219 — 752 — 004 — 00 | SHIM,INJECTION PUMP 11
6 | 68219 - 752 - 005 — 00 | SHIM,NJECTION PUMP ||
7 | 6209 — 056 ~ 001 — 00 | BOLT,/M6X18 4
8 | 6215 =621 ~ 006 — 10 | SHAFT.CAM/INJ.PUMP |
9 {6212 -524 - 002 - 00 | GEARINJ PUMP 1.
10 | 6908 — 000 - 716 — 00 | KEY 1
11 | V600 — 110 — 620 — 30 | BEARING,RB/6203 | *
12 | V600 — 110 — 800 — 40 | BEARING,RB,/6004 1|
13 | 6212 = 535 ~ 002 — 00 | PLATETHRUST INJPUMP 1
14 | 6901 —910 - 612 — 00 | BOLT,SEMS,/M6X12 |
15 | 215 - 520 — 001 — 00 | FLYWEIGHT 1
16 | 6209 — 030 — 043 ~ 00 | BOLT,/M6X10 3 *
17 | 6215 — 526 — 001 — 10 | PIECE,THRUST 1|
18 | 8215 - 541 — 001 — 00 | ARM,FLOATING 1.
19 | 6215 - 543 - 001 — 10 | LINK,CONTROL 1|
20 | 6215 - 542 — 002 — 00 | PIN,CONTROL LINK |
2t | V710 - 140 -~ 004 - 00 | RINGSNAP/ 4 E |
22 | 6215 ~ 549 — 003 — 00 | SPRING,SETTING 11
23 | 6215 =541 - 002 - 10 | ARM,TENSION 1
24 | 6215 — 549 - 029 — 00 | PINADAPTER | *
25 | V710 ~ 140 - 004 - 00 | RINGSNAP/ 4 E | *




68

8

FIG. 20

INJECTION PUMP

31
6003-5101
TYPE OF MODEL] | [ C |G

KEY PART CODE DESCRIPTION aty Gt T|o|R REMARKS

26 | 6215 — 531 - 005 — 00 | SPRING,GOVERNOR |

27 | 6215 ~ 541 ~ 003 - 10 | LEVERCONTROL 1|

28 | 6209 -~ 044 ~ 001 - 00 | BOLT/M6X18 !

29 | 6909 — 111 — 406 — 00 | NUT 2

30 | V720 -101 -900-80 | O-RING/P 8 1 I

31 | 6209 - 580 - 002 ~ 10 | SPRING,RETURN 11

32 | 6215 - 549 — 021 — 00 | PLATECONTROL VALVE |

33 [ 6215~ 549 ~ 007 — 00 | ARM,CONTROL | *

34 1 6909 — 110 — 406 — 00 | NUT |

35 | V411 - 260 - 006 — 00 | WASHER / M6 11

36 | 6909 — 150 — 506 ~ 00 | WASHERSP,/M6 | F

37 | 6215 — 549 — 008 — 00 | SPRING,STARTING | *




69

FIG. 21 FUEL PIPE

J0B2 - 076 - 082 - 00

CLIP/HOSE/7.6 — 8.2 [

2
3
2
i -
Q | J
.
O St
] 3 S
= 4l e '@ 1
| : ]
i ) i L
—
_;) o
O, O (s) O,
A A A A A
iy
£003-5501
TYPE OF MODEL] 1 | C
KEY PART CODE DESCRIPTION oY 5577 g o R REMARKS
-601
1 |6215-412-001 - 20 | CONNECTOR/FUEL 1
2 | 6209 - 360 - 010 — 00 | HOSE,RUBBER 2l *
3 | 6509 - 360 - 912 — 10 | HOSERUBBER | *
4| 6515-419-014-00 | CAP 1
5
6

JO62 -~ 062 - 067 — 00

CLIP/HOSE86.2- 6.7 1




70

6003-801G

FIG. 22

ELECTRIC (1)

KEY

PART CODE

DESCRIPTION

oty

TYPE OF MODEL

E374
=601

O

oo

IO

REMARKS

6281 -200-016-00

GENERATOR ASSY

¥

FIG 028

6213 - 674 - 006 - 10

PLATE,/ADJUST

¥

V211 - 560 - 802 - 00

BOLT,/M8X20

*

1373-121-001 - 00

WASHER /9X22X2

¥

6209 - 031 - 083 - 00

BOLT/WSP

6908 -110-410-00

NUT/M10

6281 - 100~ 003 - 00

STARTER ASSY

FIG 027

O~ iD=l W N —

6901 - 911 - 025 -00

BOLT




6003-820G

FIG. 23

ELECTRIC (2)

71

TYPE OF MODEL{1 i C |G
KEY PART CODE DESCRIPTION oty E%? E (B g REMARKS
116281 -971-001-10 | SWITCH/OILPRESSURE 1
2 | 6582 — 450 - 014 — 00 | SWITCH,THERMETER |t
3 |6281-410-002- 20 | PLUGGLOW 3 !
4 | 8219 - 732 - 002 — 00 | CONNECTORGLOW PLUG 11
5 6281 -910-001 - 00 | SOLENOID M *
6 | 6209 — 630 — 002 — 10 | GASKET |t
7 | 6901 - 910 -612 - 00 | BOLT,SEMS,/M6X12 2l *
8 | 6281 -~ 9820 - 001 — 00 | RELAY,SOLENOID | *




72

FIG. 24

REPAIR KIT

6003-999

1724 20

3

22

%

2375

B}

e}

KEY

PART CODE

DESCRIPTION

E374
-601

TYPE OF MODEL
T

~o0

IO

REMARKS

—

6287 -810-004-10

REPAIR,/ENGINE SET

1 R

6212 -569 - 002 - 00

SEALOIL

6211 - 141 - 007 - 30

GASKET,/CYLINDERHEAD

6211 -173 - 003 -00

SEAL,CYLHEAD COVER

—
= o

6909 - 572 - 008 - 00

PACKING

6214-115-001 - 20

GASKET,INLET MANIFOL

6214 ~ 145~ 001 - 30

GASKET,EXH.MANIFOLD

6211 - 258 -~ 001 - 00

SEAL,BEARING CAP

OO0~ M| W N

6211 - 258 - 002 -00

SEAL,BEARING CAP/7

Y
(o)

6209 - 625 - 001 - 00

SEAL,OIL

_—
—

6211 -292-001 - 20

GASKET,/COVER

—
~N

6209 - 625~ 002 - 00

SEALOIL

—
w

6909 — 820 - 843 - 00

PACKING

—_—
~

6211 -312-001-20

GASKET,/GEARCASE

—
o

6211 -312-002-20

GASKET/PLATE

V723 -102-004-20

O —-RING

V720 - 102 - 401 - 50

O — RING/P15

6213 -614-003-10

GASKET /WATER PUMP

6213 -614-006-10

GASKET/SPACER

6213 -743-002-10

GASKET /HOUSING

V723 -102 - 005 - 50

O~ RING

j—y
/o e m o om om| om wol oe m mf om mol mo sl s

6208 - 630~ 002 - 10

GASKET




6003-501D

FIG. 25

15

16

tranee

6215 — 300 — 005 — 00

73

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aty

E374
=601

o--

mroO

TIA

REMARKS

—_

6215 -311 - 005 - 00

NOZZLE

¥

6215 - 330 ~ 007 - 00

HOLDERNNOZZLE  ASSY

*

6215 - 342 - 002 - 00

SEAT,SPRING

¥

6215 -343-002 - 00

SPRING,NOZZLE

¥

6215 — 345 - 044 - 00

SHIM/T = 0.1

6215 - 345 - 045 - 00

SHIM/T=0.2

6215 - 345 - 046 - 00

SHIM/T =0.3

6215 — 345 - 047 - 00

SHIM/T = 0.4

W I ~NI®D|O Wi N

6215 - 345 - 048 - 00

SHIM/T = 0.5

—
o

6215 — 345 ~ 049 - 00

SHIM/T = 0.52

—
—_

6215 — 345 ~ 050 - 00

SHIM/T = 0.54

—
N

6215 - 345 - 051 - 00

SHIM/T = 0.56

—_
w

6215 — 345~ 052 - 00

SHIM/T =0.58

14

6215 — 345 - 063 - 00

SHIM /T = 0.8

6215 -339-002-00

SPACER

6215 -332-002-00

NUT,RETAINING

8215 - 359 - 003 - 00

GASKET

6215 - 355 -003 - 00

EYE

6215 - 359 - 004 ~ 00

NUT

LR RO RV ORISR RSNl SRR RECCREC RN KRR RN R )




74

6003-510H

FIG. 26

6215 — 600 — 088 — 00

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

E374
-G0t

o-—

IO

REMARKS

pa—

6215-611-002 - 00

HOUSING,PUMP

—

¥

6215 -631 -004 -00

PLUNGER ASSY

¥

6215 -641 -002 - 00

VALVE,DELIVERY

¥

6215 -643-003 - 00

SPRING,DELIVERYVALVE

¥

6215 - 649 - 003 - 00

GASKET

6215 - 644 - 003 - 00

HOLDER,DELIVERYVALVE

6215 -649 - 004 - 00

0 -RING

6215 - 635 - 002 - 00

SLEEVE,FRANGE

Wi NN |loibsiwiN

6215 —~ 649 - 005 - 00

PIN

—
(=)

6215 - 649 - 006 - 00

O - RING

6215 -649 - 007 - 00

SCREW

6215 -622-002 - 00

TAPPET

6215 -629-017-00

PIN

6215 -629-018-00

RING,SNAP

=i WO | DG Gl ol

6215 -634-002 - 00

SPRING,PLUNGER

6215 -639 - 006 -00

SEAT,SPRING

6215 - 639 -~ 007 - 00

SEAT,SPRING

6215 - 629 - 020 - 00

PLATE/T=1.80

— il W

6215 -629-021-00

PLATE/T = 1.85

6215 -629-022-00

PLATE/T=1.90

6215 - 629 ~ 023 - 00

PLATE/T=1.95

6215 ~ 629 - 024 - 00

PLATE /T = 2.00

6215 -6298 - 025 - 00

PLATE/T = 2.05

6215 - 629 ~ 026 - 00

PLATE/T =2.10

6215 -629 - 027 - 00

PLATE/T = 2.15




6003-510H

FIG. 26

6215 — 600 — 088 — 00

75

TYPE OF MODEL

mrooO

KEY PART CODE DESCRIPTION ary £ T E REMARKS
26 | 6215 - 629 ~ 028 — 00 | PLATE/T=220 1
27 | 6215 - 629 — 029 — 00 | PLATE/T=2.25 | *
28 { 6215~ 629 - 030 — 00 | PLATE/T=230 1
29 | 6215 - 629 - 031 ~ 00 | PLATE/T=235 |
30 | 6215 — 629 — 032 — 00 | PLATE/T =240 iyt
31 [ 6215 — 629 — 033 — 00 | PLATE/T=245 1
32 | 6215 ~ 629 — 034 — 00 | PLATE/T = 250 |t
33 | 6215 -~ 637 — 002 — 00 | ROD,CONTROL 1
34 | 6215 -612 - 002 - 00 | PLATE |
3 | 6215 ~619-012 - 00 | SCREW 4
36 | 6215 - 635 — 003 - 00 | SLEEVE,CONTROL 3
37 | 62156 -619~ 013 - 00 | BOLTEYE |t
38 | 6215 - 619 - 014 — 00 | GASKET 3 !
39 | 6215-619-015-00 | BOLT 1
40 | 6215 -619- 016 — 00 | GASKET 11

41

6216 -619-017 - 00

BOLT AEARNUKI




76

6003-801G

6281 — 100 — 003 — 00

TYPE OF MODEL] I [C |G
KEY PART CODE DESCRIPTION oY 772 T|0|R REMARKS
=601 CiLIP

16281 -111-002-00 | YOKE/STARTER |
2 | 6281 - 116 — 002 — 00 | STARTER KIT vi
316281 -121-003-00 | ARMATURE il *
4 | 6281 -129-010 - 00 | BEARING,BALL 11
5 | 6281 - 129~ 011 - 00 | BEARING,BALL | !
6 | 6281 — 124 - 001 — 00 | STARTER KIT 1]
7 | 6281 - 129 - 007 — 00 | HOUSING,/STARTER ASSY ||
8 | 6281 — 151 — 004 — 00 | SWITCH,/STARTER ASSY 11
9 [ 6281 - 118 - 001 — 00 | HOLDER ASSY !
10 { 8581 ~ 117 — 007 — 00 | SPRING,BRUSH 4
11 | 6281 - 115 - 004.— 00 | FRAME/STARTER END !
12 | 8581 =123 =011 - 00 | PINION,STARTER |t
13 | 6581 — 129 - 099 ~ 00 | RORA 5| *
14 | 6581 - 129 - 100 — 00 | RETAINER 1
15 | 6581 ~ 129 — 092 - 00 | BALL 11
16 | 6581 — 129 — 096 — 00 | SPRING 1
17 | 6281 - 129 - 006 - 00 | SCREW 2 *
18 | 6281 - 129 - 008 ~ 00 | BOLT/WS vi B
19 | 6281 ~ 129 ~ 009 — 00 | SCREW,/WS 2 ¢
20 | 6909~ 111 -508 - 00 | NUT 11
21 | 6281 - 129 - 019 — 00 | CAP/RABBER 4
22 | 6909 - 150 — 508 — 00 | WASHER 1
23 | 6909 - 110 — 408 — 00 | NUT/M8 1




6003-8016

FIG. 28

6281 — 200 — 016 — 00
4

71

TYPE OF MODEL[ 1 [ C |G
KEY PART CODE DESCRIPTION aty G TIo|R REMARKS
1 | 6281 - 222 - 004 - 00 | PULLEY 1 ‘
2 | 6281 = 229 - 002 — 00 | NUT |t
3 | 6281 - 229 - 003 - 00 | COLLOR 1.
4 | 6281 - 221 - 001 — 00 | ROTOR ASSY 1 *
5 | 6281 - 229 ~ 005 ~ 00 | BEARING | *
6 | 6281 — 229 ~ 004 — 00 | COVERBEARING 1
7 | 6281 =213 - 003 ~ 00 | FRAMEDRIVE END ASSY ot
8 | 6281 - 229 — 006 — 00 | PLATE 1l *
9 | 6281 - 229 - 007 - 00 | BOLT 4 *
10 | 6281 - 229 — 009 — 00 | BEARING |
11 | 8281 ~229 - 008 - 00 | BOLT 2l ¥
12 { 6281 - 214 ~ 003 — 00 | FRAME 1
13 | 6281 — 214 - 004 - 00 | COVER | 7
14 | 6281 -229-010 - 00 | HOLDER ASSY ot
15 { 6281 -~ 229 - 011 - 00 | BUSH | *
16 | 6281 - 217 — 001 — 00 | HOLDERBRUSH ASSY .
17 | 6281 -~ 215 - 001 — 00 | BRUSH 2l *
18 | 6281 ~216 - 001 — 00 | SPRING 2l *
19 | 6281 -229-012-00 | BOLT 2 *
20 | 6281 -229-013~-00 | BOLT o *
21 | 6281 - 229 - 014 - 00 | BOLT 11
22 | 6281 — 229~ 015 - 00 | BOLT 3
23 | 6281 -229-016-00 | NUT 2 *
24 | 6281 -229-017 - 00 | BOLT 2 *
25 | 6281 -229 - 018~ 00 [ NUT |t




78

FIG. 28 6281 — 200 — 016 — 00
4

6003-801G

TYPE OF MODEL
KEY PART CODE DESCRIPTION OTY [
-601

REMARKS

Ot
(feTe!
v

26 | 6281 - 271 - 002 -~ 00 | REGULATOR ASSY 1|




CHASSIS

E




1631-101

FIG.

1 BRACKET (ENGINE) SYSTEM

10— -

11

A . y
. (ENGINE) \\

81

N

79

TYPE OF MODEL

VIO

KEY PART CODE DESCRIPTION aty 7|6 REMARKS
S617H cl|cL
1| 1631 =101 -210- 00 | BRACKET,ENGINELH | *
2 | 1593 = 101 - 220 — 40 | BRACKET,ENGINE/RH 1
3 | V203 - 461 - 002 - 00 | BOLT,/M10X1.25X20 6 *
4 | V401 -~ 160~ 010 — 00 | WASHERSP,/M10 6 *
5 | 3737 -172-011 - 00 | CLAMP,FLASHER HARNES |
6 | 1593 - 101 — 003 — 20 | INSULATORENGINE 3l f
7 | V304 - 260 - 008 - 00 | NUT./M8 6| *
8 | V401 — 1680 ~ 008 — 00 | WASHER, /M8 6 *
9 | 3631 —221 - 001 — 00 | RUBBER,PEDAL CUSHION 2 *
10 | V301 — 260 — 006 — 00 | NUT/M6 2 *
11 | V401 - 160 — 006 — 00 | WASHER,/MS6 2 !
12 { 15693 - 101 - 009 — 10 | GUIDE,ENGINE,/LH 1.
13 | 1593 -101 =011 - 10 | GUIDEENGINE,/RH 1
14 | 1693101 ~ 012~ 00 | STOPPER 2l *
15 | V211 - 260 - 802 — 50 | BOLT,S/M8X25 4
16 | 1593 - 401 — 009 — 00 | PAD,/80 2. 4
16A| 3666 — 202 — 005 — 00 | PAD,/50 2 BY




80

1593-102A

13

*

(ENGINE)

(ENGINE)

' 4
0—e

T4
20 ?17

RADIATOR SYSTEM

, LJ (ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

SG17H

o--

roo

prrin

REMARKS

1593 -102 -500-10

RADIATOR ASSY

¥

1593 - 102 - 502 - 00

CAP

¥

1683~ 102 - 503 - 00

SHRUOD,FAN

¥

15693~ 102 - 504 - 00

PROTECTOR,FRONT

1683~ 102 - 505 - 00

HOSE,VINYL

15693 ~ 102 - 005 - 30

SEAL/15X10X340

1593 -102-011-00

SEAL/10X05X27

V211 -~ 360 -802-00

BOLT,SP./M8X20

Wi N DO AW —

1425 -621 - 004 - 00

CLAMP,HARNESS

—_—
o

1693 -102-001-10

HOSE,RADIATOR,/UPPER

1693 ~102-002-10

HOSE,RADIATOR,/LOWER

JOB61 — 232 -040-00

CLAMP,WIRE~32 — 40

JO061 — 238 — 046 - 00

CLAMP,WIRE,/38 — 46

1693 - 102 - 003 - 20

HOSE, /270

15683 - 102 - 004 - 20

HOSE/210

1560 - 104 - 010 - 40

CONNECTOR

1424 -101-203-00

PLUG

1424 - 101 - 204 - 00

PACKING

V211 - 360 -802-00

BOLT,SP/M8X20

JO61 -210~-015-00

CLAMP,WIRE/10- 15

1693 - 102 - 006 - 50

PANEL,RADIATOR

15693 -102-012-00

SEAL/10X05X130

1693 -102~-009-10

HOOK,RADIATOR PANEL

V363 - 260 -010 - 00

NUT/M10

V304 - 280 -010-00

NUT./M10




FIG. 2 RADIATOR SYSTEM

13
®
(ENGINE)
(ENGINE)
W J (ENGINE)'
1593-1024
TYPE OF MODEL| 1 [ C
KEY PART CODE DESCRIPTION ary T|O|R REMARKS
SG17H c|LC
26 | V411 =260 - 010 — 00 | WASHER/M10 2l f

27 | 3661 =212 - 001 — 00 | LINING,/50 N o*




82

1593-103B

FIG. 3

MUFFLER,”CLEANER (AIR) SYSTEM

16

(ENGINE)

(KEY11~15 FOR U TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

SGITH

O~

roo

]

REMARKS

Py

1693 - 103 -500-10

MUFFLER, /270

¥

1593 - 103 - 054 - 00

GASKET,MUFFLER

¥

V211 -561-002-00

BOLT,/M10X20

¥

1425 - 621 - 004 - 00

CLAMP,HARNESS

V211 - 660 -802-00

BOLT,SP/M8X20

15693 - 104 - 500 - 00

CLEANER,AIR

1693 - 104 - 502 - 00

ELEMENT,PAPER

V271 - 160 -602 - 50

BOLT,/MBX25

WO N1 | Wi N

1544 - 104 - 204 - 00

PACKING ASSY

—
(=1

1544 - 104 - 205 - 00

VALVE

1631 - 104 - 200 - 00

CLEANER,AIR ASSY

15675 - 104 - 202 - 00

ELEMENT,PAPER

V271 -160-602 -50

BOLT/M6X25

1544 - 104 - 204 - 00

PACKING ASSY

1544 - 104 - 205 - 00

VALVE

V211 -360-802-00

BOLT,SP,/M8X20

1631 - 104 - 001 - 00

HOSE/INLET

15693 - 104 -004 - 00

SEAL,AIR CLEANER,44

JO61 - 247 - 055 - 00

CLAMP,WIRE 747 — 55




31
(ENGINE) | 22

1631-105

FIG. 4

o8 3O(ENGINE)
30 rocd

W

>0

-
-

(ENGINE)

6

83

FILTER (FUEL) /HOSE (FUEL) SYSTEM

I

(i

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SGI7H

O——

ro0

oI

REMARKS

6213 ~200-002-10

FILTER,FUEL

¥

1608 - 105 -230-00

PLATE

COMP

¥

V211 -260-801-60

BOLT,S/M8X16

¥

6219 - 765 - 001 - 00

HOLDER,FUEL. FILTER

15688 - 105-210-00

PUMP,FUEL

V210 - 360 - 601 - 60

BOLT,SP,/M6X16

V360 - 260 - 006 - 00

NUT /M6

I~ D] O BN e

1608 - 105 - 221 ~ 00

HOSE, /1300

1_

[
3>

1631 - 105 -202 - 00

HOSE. /1220

349-

w

1631 - 105 -201 - 00

HOSE,/1700

1-

[{=]
=

1631 - 105 -201 - 10

HOSE./1800

349~

—_
o

1593 -105-213-10

PROTECTOR

1608 - 105 - 241 - 00

PROTECTOR, /250

JO61 -210-012-00

CLAMP,WIRE10 - 12

JO0B1 -211-013~00

CLAMP,WIRE/11 - 13

1342 - 402 - 006 - 00

BAND,WIRE, /250

1608 - 105 - 223 - 00

PROTECTOR

1631 -105-002-00

HOSE /260

i
~...551

16A

1427 -111-006 - 00

HOSE, /270 ASSY

562-

JO061 -210-012-00

CLAMP,WIRE”10 - 12

JO0B1 -209~-011-00

CLAMP,WIRE 9 - 11

1608 - 105 - 223 - 00

PROTECTOR

1608 — 105 - 001 - 40

HOSE /225

iz
=051

20A

1427 -111 - 006 - 00

HOSE /270 ASSY

552-

21

JO61 -210-012~-00

CLAMP,WIRE, 10 - 12




/ N \/’\u g
oA
~
N S U 2OA
N 87
o\\ E
6
0
o8 (ENGINE)
31 30 /&'(
(ENGINE) 29; = ,
- %% 1 ‘
e—13 -
\ 9-35—S =
74
Cr? 12—%
-
(ENGINE)
1631-105
TYPE OF MODEL| I [c |G
KEY PART CODE DESCRIPTION ary T|o[R REMARKS
SG17H clC{p
22 | JOB1 - 209 -011 - 00 | CLAMP,WIRE/9 — 11 1|
23 | 1608 — 105 — 002 ~ 10 | HOSE,/350 1.
23A| 2502 - 105 — 002 — 00 | HOSE/350 1| %%
24 | 1608 — 105 — 241 - 00 | PROTECTOR,/250 1. e
24A| 1608 — 105 — 223 — 00 | PROTECTOR L
25 | JOB1 -210-012 - 00 | cLAMPWIRE/10- 12 1 *
2% | JOB1 —211-013-00 | CLAMPWIRE /11~ 13 i
27 | 3737 -172-010 - 00 | BANDHARNESS | *
28 | 3659 - 310 — 004 — 00 | HOSEZ07X13X120 (1
29 | 3643 - 586 — 001 — 00 | JOINT,T - TYPE 1l *
30 | JOB1 -210-012 - 00 | CLAMPWIREZ10 - 12 2l *
1

3

J062 - 081 - 087 - 00

CLIPHOSE /8.1 — 8.7




1593-112

\
~

/

e

-

FIG. 5

s

(FRONT)

Y

BATTERY SYSTEM

85

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

SGITH

o-—

oo

VIO

REMARKS

1693 -112-200 - 00

BATTERY

*

1427 - 621 -002-10

CAP,BATTERY

¥

15693-112-510- 30

PLATE,BATTERY  COMP

¥

15693 -112-051-30

HOLDER,BATTERY

¥

15693~ 112-002 - 50

BOLT,BATTERY

V301 - 260 - 006 — 00

NUT. M6

V211 -~ 360 -802 - 00

BOLT,SP,/M8X20

W PO s

1593 ~112-003-20

CABLE,EARTH

—

W00 !~ | ! ! N =

1693 -112 - 222 - 00

BOLT

—
o

1600 ~112-232-00

NUT

pu—y
—_

V211 - 260 -801-60

BOLT,S/M8X16

—
~

1893 -112~520- 10

CABLE,BATTERY  ASSY

—
[45)

3652 - 261 ~202-00

LINK,FUSIBLE

E-N

1600 - 112 ~ 231 ~ 00

BOLT

—
o

1600 -112-232-00

NUT

—_—

—
[=>)

15693 -623 - 001 - 00

GROMMET 100

Y
~

3626 - 276 - 003 - 00

CABLE,WIRE

—_
oo

V211 ~361-002-00

BOLT,SP/M10X20

—
w

V203 - 461 - 002 - 00

BOLT,/M10X1.25X20

N
(=1

V401 -160-010-00

WASHER,SP/M10

— ] e e o

~N
—_

V411 -260-010- 00

WASHER,/M10




86

FIG. 6

1593-117A

re

ACCELERATOR SYSTEM

B

(ENGINE)

KEY PART CODE

DESCRIPTION

ary

TYPE OF MODEL

SG17H

o-i—

roo

VIR

REMARKS

1693 - 117 -200-20

CABLE,AXLE ASSY

¥

1693-117-510- 20

LEVER,AXLE

¥

1683 -117-001 - 40

PLATE,AXLE

¥

V210 -260-601 - 60

BOLT,S/M6X16

4106 - 105 -303 - 00

KNOB

1593~ 117 -003-10

SPRING,DISK /10

V304 -260-010-00

NUT/M10

V411 -260-010-00

WASHER, ”M10

WO Wi ~N DO Wi —

1600 - 505 - 007 - 00

LINING,/13X50X03

V411 - 260 - 006 ~ 00

—
o

WASHER / M6

—y
—

V500 - 162 -501 - 50

PIN,SPLIT,72.5X15




1608-122

FIG. 7

JOINT (UNIVERSAL) /FAN (HST) SYSTEM

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aty

SG17H

o4

infele)

psUn]

REMARKS

1593 - 122 -~ 051 - 00

COUPLING/LCR

¥

1608 - 122 - 004 - 00

COVER,COUPLING

¥

V201 - 460 - 804 - 50

BOLT,/M8X45

¥

V401 - 160 - 008 - 00

WASHER, /M8

¥

1608 - 122 ~ 003 - 00

PLATE,STOPPER

=N =

1608 — 122 - 200 - 50

JOINT,UNIVERSAL ASSY

—

1608 - 122 -210-20

JOINTHST/F ComP

1608 — 122 - 220 - 20

JOINT,HST/R COMP

W 00! IO i R -

8592 - 011 - 204 - 00

JOINT CROSS

—_
(=

V705 - 140 - 020 - 00

RING,SNAP./20

=

—
p—y

V201 - 460 - 802 - 00

BOLT./M8X20

_—
~N

V304 - 460 - 008 - 00

NUT, M8

—
w

1608 -~ 122 -002 - 10

FANHST

—
~

V210 - 260 -601-20

BOLT,S/M6X12

—
(&,

1608 - 122 -230~10

JOINT,COUPLING COMP

— il — i i

—
(=]

1416 - 209 - 005 - 00

BOLT

o
-~

V401 - 160 - 008 - 00

WASHER, /M8

—
(=]

WIRE,/1.2X220

— NN




838

TRANSMISSION SYSTEM
(EXCEPT U TYPE) (No.200001~)

FIG. 8

1608-201
TYPE OF MODEL| 1 [ C |G
KEY PART CODE DESCRIPTION ary 1T E o] I; REMARKS
1] 1608 —201-001 — 40 | CASETRANSMISSION,/LH 1| 200001~
2 | V653 - 430 - 403 - 00 BEARINGNR/TA3030Z 1| 200001-
3 | V705 - 140 - 042 - 00 | RINGSNAP 42 | g
4 | V744130 - 420 - 80 | SEALOIL/TC304208 1| 200001
5 | V740 - 130 - 420 - 80 | seaLoL ;| 2061~
6 | 3737 -113 - 005 — 00 | PINKNOCK o] 200001~
Va1~ 261 - 004 - 50 | BoLT stupseaL T RETIE
8 AAAAAAA 1608 -~ 201 - 002 - 30 CASE,TRAr\-J'éMlssmN/RH """""""" 1| 200001-
9 | V653 — 430 — 403 — 00 | BEARINGNR/TA3030Z | 206061+
10 | V705 - 140 - 042 — 00 | RINGSNAP, /42 ;| 200601
11| V744 -~ 130 - 420 — 80 | SEALQIL/TC304208 1| 200001~
12 | V740 -130 - 420 - 80 | seALOL ;| 2ooi-
13 | 16808 = 201 — 004 — 20 | MET ;| o1
14 | V744 - 120 - 350 - 70 | ;| 700601
15 | V721 — 103 - 104 — 50 ;| 200601
16 | V211 - 260 - 801 - 60 4| 200001~
17 { 1608 - 201 - 005 - 10 | | F0d601
18 | V201 - 260 - 809 - 50 | BOLT,/M8x95 g| 200001~
19 | v211 - 260 -803 - 00 | sotTomexao o 200001
20 | V211 - 260 - 804 - 00 | BOLTS Mexd0 || 200607
21 { V401 - 160 - 008 - 00 | WASHER/M8 g| 200001-
22 | 2137 - 223 - 004 — 00 | ADAPTERSTRAIGHT 11 200001-
| 23 | 7955 - 201 - 026 - 00 | PLUGDRAIN 1,74 ;| 2o
24 | 1608 - 201 — 200 - 20 | PLATE comp 7| 200001~
25 | v211-260-802-00 | BOLTS M8x20 | p| 2000011




FIG. 8

TRANSMISSION SYSTEM

(EXCEPT U TYPE) (No.200001~)

89

1608-201
kKeY| PART CODE DESCRIPTION ary e O MOBELY 1 6 | B REMARKS
SG17H cliL!p
26 | 1608 - 201 - 006 — 20 | HOSE,”360 1| 200001~
27 1 1608 - 201 -~ 013 ~ 00 | SPRING/HC135 1| 200001~
28 | JOBT — 114 - 024 ~ 00 | CLAMP,WORM,/14 — 24 o 200001~
29 | 1608 — 201 - 008 — 10 | HOSE,”320 11 200001-
30 | JOB2 - 104—111-00 | CLPHOSE/104—11.1 5| 200061+
31 12111 -101-011 - 00 | BUSH 1] 200001-
3 | 3631 - 353-001-10 | ADAPTER R e e e
33 | V201 - 461 -003-00 | BOLT MIOX30 L
34 | V401 160~ 010~ 00 | wasigrseomio L I
% | 1608 - 201 — 011 — 20 | PLATE/CASE L e i A ——
36 | v211 =561 -002 - 00 | BOLT,/M10X20 o| 200001~
37 | vai1- BOLT,S,/M10X16 I




90

1631-201

FIG. 9
14

TRANSMISSION SYSTEM

(EXCEPT U TYPE) (No.1~200000)

LT

25

TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION oY TSR REMARKS
1| 1608 — 201 — 001 — 40 | CASETRANSMISSION,/LH 1| _s00000
2 | V653 — 430 — 403 — 00 | BEARINGNR,/TA3030Z 1| _y00000
3 | V705 - 140 - 042 — 00 | RING,SNAP/42 1| 00000
4 | V744 - 130 - 420 — 80 | SEALOIL/TC304208 1 _200035
5 | V740 - 130 - 420 - 80 | SEALOIL 1| 200000
6 | 3737 - 113 - 005 — 00 | PINKNOCK 2| 300000
7 | V251 - 261 - 004 - 5C | BOLT STUD,SEAL 1| -200000
8 | 1608 - 201 — 002 — 30 | CASE,TRANSMISSION,”RH 1 _200035
9 | V653 — 430 — 403 — 00 | BEARING,NR,TA3030Z 1 500000
10 | V705 - 140 — 042 — 00 | RING.SNAP,/42 1 500080
1M | V744 — 130 - 420 ~ 80 | SEALOIL,/TC304208 1 _20003[,
12 | V740 - 130 - 420 - 80 | SEALOIL 1 _s00000
]3 1608-201 - 004 -~ 20 | METAL,BRAKE i _200036
14 | V740 - 120 - 350 - 80 | SEALOIL/SC203508 |- Lete
14A| V744 — 120 ~ 350 = 70 | SEALOIL/TC20357 1 233380
15 | V721 — 103 - 104 — 50 | O-RING 1| 200000
16 | V211 — 260 — 801 — 60 | BOLT,S/M8X16 4 00000
17 | 1608 = 201 — 005 — 10 | SHIMBRAKE METAL 2l p00000
18 | 6901 — 045 — 895 — 00 | BOLT 6| - 54ts
18| V201 — 260 — 809 — 50 | BOLT,/M8X95 6| a0
19 | V211 — 260 — 803 - 00 | BOLT,S,/M8X30 6| _s00000
20 V211*260 -804 — 00 | BOLT,S./M8X40 1 _200036
21 | V401 - 160 - 008 — 00 | WASHER, /M8 6| _p00000
22 21 37—223—004—00 ADAPTER,STRAIGHT ] _200036
23 | 7955 - 201 — 026 — 00 | PLUGDRAIN 1,/4 1 _s00008




1631-201

FIG. 9

TRANSMISSION SYSTEM

C RSO

(EXCEPT U TYPE) (No.1~200000) ,

91

TYPE OF MODEL[ 1 [ C |G
KEY PART CODE DESCRIPTION oY R REMARKS
24 | 1608 - 201 - 200 - 20 | PLATE COMP 1 300008
25 | V211 — 260 — 802 - 00 | BOLTS,/M8x20 1| 500007
26 | 1608 — 201 — 006 — 20 | HOSE./360 1| 500000
27 | 1608 - 201 - 013 - 00 | SPRING,/HC135 1| s00000
28 | JOB1 - 114 — 024 — 00 | CLAMP,WORM, 14 - 24 2| 0000
29 | 1608 - 201 - 008 — 10 | HOSE 320 1 _p000m
30 | JO62 - 104 — 111 — 00 | CLIPHOSE/10.4~ 11.1 2| 00000
31 | 2111 -101-011 - 00 | BUSH 1 200000
2 | 3631 -353-001 - 10 | ADAPTER 1| _s00000
33 | V201 — 461 — 003 — 00 | BOLT,/M10X30 4 00000
34 { V401 — 160 — 010 — 00 | WASHERSP,/M10 4 _2000(1,5
35 | 1631 - 201 — 200 — 00 | PLATECASE COMP |
3A| 1608 - 201 — 011 — 20 | PLATECASE 1| _joob
% | V211 - 561 — 002 — 00 | BOLT,/M10X20 2| 300080
37 | V211 - 5661 - 001 - 60 | BOLT,S/MI10X16 2| _ppont

-200000




92

1631-201A

FIG. 10
15
BA 16

TRANSMISSION SYSTEM (U TYPE)
2

(TERCEERELILR

TYPE OF MODEL] 1 [ ¢ [ &
KEY PART CODE DESCRIPTION oY e TIO|R REMARKS
111631 =201 - 001 — 00 | CASE,TRANSMISSION,/LH |
2 | v653 - 430 - 403 - 00 | BEARING,NR,/TA3030Z 11
3 | V705 — 140 - 042 — 00 | RING,SNAP /42 1
4 | V744 - 130 - 420 - 80 | SEALOIL/TC304208 11
5 | V740 - 130 - 420 — 80 | SEALOIL 0
6 | 3737 - 113 - 005 — 00 | PINKNOCK 2l
7 | V251 — 261 - 004 ~ 5C | BOLT STUD,SEAL 11
8 | 3631 ~ 353 - 001 — 10 | ADAPTER 1
9 1608 — 201 — 002 — 30 | CASE,TRANSMISSION,/RH 1 *
10 | V653 — 430 ~ 403 ~ 00 | BEARING,NR,TA3030Z 11
11 | V705 - 140 — 042 - 00 | RING,SNAP,/42 1 F
12 | V744 - 130 - 420 - 80 | SEALOIL/TC304208 (1
13 | V740 - 130 - 420 ~ 80 | SEALOIL |
14 | 1608 - 201 — 004 — 20 | METAL,BRAKE 11
15 | V740 - 120 — 350 - 80 | SEALOIL/SC203508 1. 1t
15A| V744 — 120 — 350 — 70 | SEALOIL/TC20357 i 1670
16 | V721 - 103 - 104 - 50 | O-RING 0
17 | v211 - 260 - 801 - 60 | BOLT.S/M8X16 4
18 | 1608 — 201 — 005 — 10 | SHIM,BRAKE METAL 2 *
19 | 6901 - 045 ~ 895 — 00 | BOLT 6|~ a7
19A| V201 ~ 260 — 809 — 50 | BOLT.”M8X35 6“1+
20 | V211 - 260 — 803 — 00 | BOLT,S/M8X30 6| *
21 | V211 - 260 — 804 — 00 | BOLT,S/M8X40 11
22 | V401 - 160 — 008 — 00 | WASHER/M8 6| *
23 | 2137 - 223 - 004 — 00 | ADAPTERSTRAIGHT 0 ¥




1631-201A

FIG. 10

TRANSMISSION SYSTEM (U TYPE)

93

TYPE OF MODEL| I [c |G
KEY PART CODE DESCRIPTION oY T|o|R REMARKS
24 | 7955 — 201 — 026 — 00 | PLUGDRAIN 1./4 |
25 | 1608 ~ 201 — 200 — 20 | PLATE COMP 1|
26 | V211 - 260 - 802 - 00 | BOLT,S/M8X20 |
27 | 1608 — 201 - 006 — 20 | HOSE/360 |
28 | 1608 — 201 — 013 — 00 | SPRING,/HC135 )|
29 | JOB1 — 114 — 024 — 00 | CLAMP,WORM,”14 - 24 v/
30 | 1608 - 201 — 008 ~ 10 | HOSE/320 11
31 | JOB2 =104~ 111~ 00 | CLIPHOSE,/10.4 ~ 11.1 2l *
32 | 2111 -101-011-00 | BUSH 1
33 | 3631 - 353~ 001 — 10 | ADAPTER 1|
34 { V201 — 461 ~ 003 ~ 00 | BOLT,/M10X30 4
35 | V401 ~ 160 - 010 — 00 | WASHERSP./M10 4
36 | 1631 — 201 ~ 200 - 00 | PLATE,CASE COMP 1|, 18
36A| 1608 — 201 — 011 — 20 | PLATECASE ) 1386
37 | V211 =561 ~ 002 — 00 | BOLT,/M10X20 2 *
38 | V211 -561 - 001 ~ 60 | BOLT,S/MI10X16 2




94

1631-203

FIG. 11

GEAR (INPUT) SYSTEM

TYPE OF MODEL

KEY PART CODE DESCRIPTION Ul e I <§ § REMARKS
1 | 1608 - 203 - 200 - 00 | GEARBEVEL /12~ 45T SET | f
2 | 1593 - 203 - 058 — 20 | COLLAR,/25X35X02 |
3 | V704 — 140 — 025 ~ 00 | RING,SNAP,/25 1.
4| 1608 - 203 ~ 002 — 30 | HUBSEAL/INPUT 1.
5 | V721 =103 -103~00 | O-RING 11
6 | V721 - 103 - 104 - 50 | 0~RING 1.
7 | V600 ~ 110 — 600 — 50 | BEARING,RB,/6005 7 ¢
8 | 1631 ~ 203~ 001 — 00 | GEAR/18T | *
9 | V60O — 110 — 620 — 40 | BEARING,RB,/6204 1

10 | V600 — 110 - 620 — 50 | BEARING,RB,/6205 1
11 | 1631 - 203 - 200 ~ 00 | GEAR/12 - 37T coMP |
12 | V600 ~ 110 — 630 — 50 | BEARING,RB,/6305 11
13 | V600 - 110 — 630 ~ 40 | BEARING,RB/6304 |




1608-205

FIG. 12

HST SYSTEM (1)

95

KEY

PART CODE

DESCRIPTION

aTyY

TYPE OF MODEL

SGITH

O-

[l o) e}

priiin)]

REMARKS

1608 - 205 -200-10

HST

ASSY

¥

1608 - 205 - 265 - 00

PIN

¥

1608 — 205 - 284 - 00

SEALOIL

¥

V705 -140-030-00

RING,SNAP

¥

1608 — 205 - 206 - 10

SHAFT

i B 0 2 st =2 )

1608 — 205 - 208 - 00

PLATE, THRUST

1608 - 205 - 222 - 00

VALVE,RELIEF

—_— N

1608 — 205 - 224 - 00

SPRING

—_—

W 00  ~ D] i —

1608 — 205 - 229 - 00

SEALOIL

—_

—
(o)

1608 — 205 -231 -00

GASKET

—

—_
J—

V211 - 261 -004-50

BOLT,S/M10X45

—
N>

V401 -160-010-00

WASHER,SP/M10

—_
w

V304 -260-010-00

NUT,/M10




96

1608-206

FIG. 13

HST SYSTEM

(2)

KEY

PART CODE

DESCRIPTION Ty

TYPE OF MODEL

SGI7H

o-—

[afe]e]

TIO

REMARKS

—_

1608 - 206 — 200 - 30

PIPE,SUCTION

COMP

1 *

V720 -102-401 - 80

O - RING

1 ¥

V720 - 102 - 402 - 20

O —RING

) %

1608 — 206 - 001 - 00

BOLT,CONNECTOR ~PF1,72

V211 -260-801-60

BOLT,S/M8X16

1435 - 201 - 220-00

FILTER,SUCTION /HST

—
*

V720 -103 -502 - 40

O -RING

—
»*

V720 - 103 -502 - 60

O - RING

WO 00!~ &N

1631 - 206 — 200 - 00

FILTER,SUCTION /HST

10

V720 -103 -502 - 80

O —RING

V720 - 103 -503-00

0 —-RING

V211 -360~801 - 60

BOLT,SP/M8X16

—_
-

1608 - 206 - 210 - 20

PIPE,BUST

COMP

V720 -102-401-80

0 - RING

V211 -260-802-00

BOLT,S/M8X20

V210 - 260 - 602 - 00

BOLT,S/M6X20

PR ER TR L
*




1608-206

FIG. 14

HST SYSTEM (3)

97

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

SG17H

O

~oo0

VIG

REMARKS

—_

K211 -012-000-00

VALVE,CONTROL  ASSY

¥

K211 -012-100-00

VALVE SET

¥

K211 -012-003~-00

COVER,SPOOL

¥

K211 -012-009-00

RING,SNAP

K211 -012-005-00

STOPPER,SPRING

K211 -012-006 - 00

SPRING,/HC042

—

K211 -012-007-00

COLLAR/17X27X02

—_

K211 - 004 - 007 - 00

SEAL,OIL

W00 !~ D] O & Wi N

V120 - 266 - 002 - 50

SCREW,S,/M6X25

N LN

—_
o

V720 - 101 - 800 - 60

O —RING

K211 -012-008 - 00

COVER,BODY

V721 ~103-105-50

O ~RING

V211 -260-804-50

BOLT,S/M8X45

K211 -012-011-00

PLATE

V120 - 266 - 001 - 20

SCREW

V201 - 260 - 806 - 00

BOLT./M8X80

V363 - 260 - 008 — 00

NUT,LOCK /M8

3664 - 351 - 006 - 00

HOSE ASSY

1608 — 208 — 240 — 00

ADAPTER,/90 ORIFICE

1608 — 206 — 241 - 00

SCREW,0ORIFICE

3768 - 185 -022-10

ADAPTER, /90

K182 - 032 - 000 - 00

CYLINDER ASSY

K182 - 002 - 002 - 00

STOPPER,PISTON

K182 ~032-002 - 00

PACKING,PISTON

K182 - 032 - 003 - 00

SEAL,DUST




98

1608-206

FIG. 14

HST SYSTEM (3)

TYPE OF MODEL] I [ C |G

KEY PART CODE DESCRIPTION ary T|O|R REMARKS
S617H clcC|p

26 | 1608 ~ 206 ~ 002 - 00 | PIN/14X54 iy *

27 | V411 — 260 - 014 — 00 | WASHER/M14 2 *

28 | V500 — 163 — 002 - 50 | PIN,SPLIT,/3.0X25 11

29 | V500 — 164 — 003 — 00 | PIN,SPLIT,/4.0X30 | *

30 | 1608 — 206 - 003 — 10 | ADAPTERFILTER/A 1. e

31 | 1608 — 206 -~ 004 — 00 | ADAPTERFILTER/B | *

32 | 3631 - 353 - 002 - 10 | ADAPTER |

33 | 3656 ~ 354 ~ 004 — 10 | HOSE/450 COMP 1. ok

334| 1608 — 206 ~ 005 — 00 | HOSEHYDRAULIC i T8

34 | 3667 - 354 - 220 — 00 | FILTEROIL ASSY |

35 | 3667 — 354 — 230 — 00 | CARTRIDGE ASSY | F

36 | 3748 — 185 ~ 103 — 00 | PACKING,RUBBER |




1608-207

HST SYSTEM (4)

99

KEY

PART CODE

DESCRI

PTION

ary

TYPE OF MODEL

SGITH

04

[ e}

0]

REMARKS

—_

1608 — 207 - 200 - 30

PLATE, TRANION

CoMP

*

V580 - 140 - 602 - 50

PIN,SP W./6.0X25

¥

WIRE

¥

V201 - 260 - 803 - 50

BOLT /M8X35

V304 - 260 - 008 - 00

NUT /M8

1608 - 207 -210 - 20

PIN,NEUTRAL

COMP

1608 —207-011 - 00

ROD,NEUTRAL

V411 -260-010-00

WASHER/M10

Wi~ ]OT & WIN

V500 - 163 - 002 ~ 00

PIN,SPLIT,/3.0X20

—
<

V411 -260-012-00

WASHER,/M12

—
—_

V304 - 260-010-00

NUT/M10

—
~N

1808 - 207 - 220 - 20

LOCK,NEUTRAL

COoMP

—_
(%)

V411 - 260-012- 00

WASHER,/M12

—
=N

V500 -~ 163 - 002 - 00

PIN,SPLIT./3.0X20

—
o

36566 - 115 -001-00

SPRING,/HE085

—_—
(=23

1608 — 207 - 230 - 00

PLATE,HOOK

COMP

—_
-

1608 - 207-012-00

COLLAR/12X16X12

—_—
o)

V411 -260-012-00

WASHER,/M12

—
w

V500 - 163 - 002 - 00

PIN,SPLIT,/3.0X20

N
o

3631 -671-003-00

SPRING

~N
prg

1608 — 207 - 280 - 10

PLATE

COMP

~N
N

V411 -260-008-00

WASHER, /M8

N
(%)

V800 - 163 - 001 -~ 50

PIN,SPLIT,”3.0X15




100

1608-207

FIG. 16

HST SYSTEM (5)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SGITH

o4

roo

R in]

REMARKS

—

1608 — 207 - 240 - 20

ARMHST /F COMP

%

V762 - 150 — 000 - 00

NIPPLE,GREASE, /B — M6F

*

V401 - 160 - 006 — 00

WASHER, /M6

*

1608 - 207 -310-00

ROD,HST/F COMP

1608 - 207 - 004 -10

PLATE

V411 - 260 - 008 - 00

WASHER,/M8

V600 - 163 - 001 - 50

PIN,SPLIT,/3.0X15

V304 -260-010-00

NUT/M10

!0 ~N D]l bl N

1608 — 207 - 250 - 20

ARMHST /REVERSE COMP

—
o

V762 - 160 - 000 - 00

NIPPLE,GREASE /B ~ MBF

—_
—_

V401 - 160 - 006 - 00

WASHER, /M6

—
~N

V411 - 260 - 020 - 00

WASHER,/M20

—_
w

V600 - 163 - 003 - 00

PIN,SPLIT,/3.0X30

—
~

1608 - 207 - 003 - 20

ROD,HST/REVERSE

—
o

1608 - 207 - 004 - 10

PLATE

—_
»N

V411 - 260 - 008 - 00

WASHER, /M8

17

V500 - 163 -~ 001 - 50

PIN,SPLIT,/3.0X15

V304 - 260 -010 - 00

NUT,/M10

1608 — 207 - 260 - 20

PEDAL/HST9 COMP

V211 - 280 -802 - 00

BOLT,S/M8X20

1608 - 207 -014 - 00

PADHST

Dl ECEERES RN R )




1608-207

FIG. 17

HST SYSTEM (6)

19

101

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

SGITH

O-

roo

Rt l0]

REMARKS

—_—

1608 — 207 -270-10

SHAFT,HOOK COMP

¥

V411 -260-014-00

WASHER/M14

*

V600 - 163 - 002 - 50

PIN,SPLIT,~3.0X25

¥

1608 - 207 - 290 - 00

ARM,HOOK CoOMP

15693 -101-012-00

STOPPER

V201 - 260 - 805 - 00

BOLT,/M8X50

V411 - 260 - 008 - 00

WASHER, /M8

V304 - 260 - 008 - 00

NUT, /M8

WO 0 i~ IO bW N

1608 — 207 - 006 - 10

ROD,/M10X85

1608-- 207 - 007-10

PLATE

V304 - 260-010-00

NUT,/M10

V411 - 260 - 008 - 00

WASHER, /M8

VBO0 - 163 - 001 - 50

PIN,SPLIT,73.0X15

V411 -260-010-00

WASHER,/M10

V500 - 163 -002-00

PIN,SPLIT,/3.0X20

1608 -~ 207 - 008 - 00

PIN,/10X70

1608 — 207 - 009 - 20

PLATE

V211 ~360-801-60

BOLT,SP/M8X16

1608 — 208 —~ 200 - 00

LEVER,ANROAD COMP

V411 -260-010-00

WASHER/M10

V500 - 163 - 002 - 00

PIN,SPLIT,”3.0X20

1415 -120 - 006 - 00

SPRING, TENSION,/86

3661 -212-001-00

LINING /50




102

1608-304

FIG. 18

CASE (DIFF) /SHAFT (WHEEL) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

SG1TH

o--

intelel

VIO

REMARKS

—_—

1593 - 304 - 051 - 20

CASE,DIFF

¥

1608 - 304 - 001 - 00

GEAR/40T

¥

1593 - 304 - 008 - 00

PIN/10X18

¥

1593 - 304 - 054 - 10

BOLT./M10X1.26X25

V401 -160-010- 00

WASHER,SP/M10

1593 -304 -053-10

GEAR/12T

1693 -304 -055-10

PINION/11T

1593 - 304 - 057 - 10

PIN,DIFF PINION

/NN BTN

W ! N IO i N

V704 - 140 -016 - 00

RING,SNAP,”16 C

—_
(=)

V600 -110-620-70

BEARING,RB,/6207

NN

1608 - 307 - 200 - 10

SHAFT,WHEEL/LH COMP

15693 - 307 - 051 - 20

COLLAR,”31X41X03

1593 -307-062-10

COLLAR,726X35X03

1593 - 307 - 053 - 10

COLLAR,WHEEL /THRUST

1608 - 307 ~-210-10

SHAFT,WHEEL /RH COMP

1583 - 307 - 051 - 20

COLLAR,731X41X03

1693 - 307 -052-10

COLLAR,726X35X03

1593 - 307 - 053 - 10

COLLAR,WHEEL /THRUST




1608-310A

FIG. 19

BRAKE SYSTEM

103

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

SG17H

o—-
(feYe)

erlol

REMARKS

—_

1608 -310-200-10

COVE,BRAKE COMP

—_

*

1608 - 310 - 002 - 00

PLATE

—

¥

V211 -260 -80t1 - 60

BOLT,S/M8X16

¥

1693 - 310 -520 - 20

DRUM,BRAKE comp

V704 -140-017-00

RING,SNAP/17

1583 - 310 - 054 - 20

PIN,/15X47

1608 - 310 - 001 - 30

ARM,BRAKE

V363 - 260 - 008 - 00

NUT,LOCK./M8

W i~ | O & Wi N

1593 - 310 -540 - 00

SHOE,BRAKE ASSY

—
o

1323 -220-012-00

SPRING,BRAKE SHOE




104

1608-312

FIG. 20

26—)

ARM (BRAKE) SYSTEM

TYPE OF MODEL[ 1 [ C | G
KEY PART CODE DESCRIPTION ] e TIO|R REMARKS
1| 1608 - 312 - 200 — 30 | ARMBRAKE comP 1| -s00000
14| 1608 — 312 — 200 — 40 | ARM,BRAKE COMP | 200001
2 | V760 - 150 - 000 = 00 | NIPPLEGREASE | *
3 | V401 - 160 - 006 — 00 | WASHER/MS6 )|
4 [ 1608 ~312 - 005 — 00 | SPRING,/HT035 | *
511608 -312-210-20 | ARMPEDAL COMP 1 *
6 | 1524 - 122 - 001 = 00 | PAD | A N
7 | V211 - 261 - 002 - 50 | BOLT,S/M10X25 2
8 | 1608 =312 - 002 - 10 | ROD,/M08X160 ]I A
g | V411 — 260 - 008 — 00 | WASHER/M8 |
10 | V60O ~ 163 — 001 — 50 | PIN,SPLIT./3.0X15 11
FOD/MOSX2E0 Y N T A I
ROD,/MO08X250 1| 16
TURNBUCKLE/MB 1 *
13 | v304 - 260 - 008 - 00 | NUT/M8 |
14 | 1560 - 132 - 007 - 30 | NUT,SM LH, M8 | o*
15 | 1337 - 401 - 006 — 00 | SPRINGMAIN CLUTCH T
16 [ 1415~ 120 — 006 — 00 | SPRNGTENSION,/88 |
17 | 1608 - 312 - 220 - 00 | PLATEBRAKE LOCKCOMP |
18 | 1593 - 312 — 056 — 20 | SPRING,/HTO13 1l *
19 | 1608 - 312 — 006 — 20 | PLATELOCK | *
20 | V211 - 260 - 802 — 00 | BOLT,S,/M8X20 2
21 | V411 - 260 - 010 - 00 | WASHER/M10 |
22 | V500 - 163 - 002 — 00 | PIN.SPLIT,/3.0x20 T
23 | 1608 - 313 -~ 200 — 10 | PLATEPARKING  COMP |




105

FIG. 20 ARM (BRAKE) SYSTEM

1608-313

TYPE OF MODEL | |
SG17H

REMARKS

rooO
v

KEY PART CODE DESCRIPTION aty

0O+

¥

24 | 3600 — 201 — 013 — 00 | GRIP,BRAKE

¥

26 | V50O - 163 = 002 — 00 | PIN,SPLIT./3.0X20 *

1
25 | V411 -~ 260 - 010 — 00 | WASHERM10 1
1
1

¥

27 | 1593 - 312 — 056 — 20 | SPRING/HTO13




106

1593-317

FIG. 21

(OPTION)

TIRE (REAR) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SG17H

o--

—o0

VDO

REMARKS

—

15693 -317-210-00

RIM,WHEEL COMP

¥

15693 - 317 - 201 - 00

TIRE, TURF

¥

V999 — 200 - 003 — 00

CAP,TIRE VALVE

¥

1386 - 241 - 002 - 00

VALVE

V304 - 460 - 010 - 00

NUT./M10

V401 - 160 -010-00

WASHER,SP./M10

8523 - 202 - 241 -00

TIRE/23-12

85623 - 202 ~242 -00

TYUBE 23 - 12

O X! N Do WM

V899 - 200 - 003 - 00

CAP,TIRE VALVE

Lo TG I < ]

—
o

1386 — 241 - 002 - 00

VALVE




FIG. 22

ARM (P.T.0.) /LEVER (P.T.0.) SYSTEM

107

6
1593-3324
KEY PART CODE DESCRIPTION Ty e OF MODEL 11§ | & REMARKS
S617H cl|LC|P

1 | 1593 - 332 - 520 — 20 | ARMPTO ASSY 1.
1A| 1593 - 332 - 520 - 30 | ARM (PTO) ASSY 1| 4%
2 | 1593 -332 - 061 - 00 | BUSH/15X17X10 v
20| 2502 - 407 — 001 — 10 | BUSH./15X17X11 7| 4%
3 | V704 — 140 - 015~ 00 | SNAPRING/15 11

4 | 1427 - 601 — 003 — 00 | WASHER,/15X24X2 1

5 | 3646 — 703 — 001 — 00 | PULLEY,TENSION,/70X47 1.
5A| 3648 ~ 703 ~ 001 — 00 | PULLEY,TENSION 1| A
6 | V704 — 140 - 015 - 00 | SNAPRING,/15 (1

7 | 1593 - 332 - 052 ~ 10 | SPRING/HE014 1

8 { 1593 — 332 - 053 — 00 | SPRING,/HE083 | *

9 | 1593 - 332 - 051 - 20 | CABLEPTO ASSY || I
94| 1593 — 332 — 051 — 30 | CABLEPTO ASSY 1| A0
10 | V411 - 260 — 008 — 00| WASHER/M8 2 ¥
11 | V50O — 163 — 001 ~ 50 | PIN,SPLIT,/3.0X15 2l ¥
12 | 1383 - 452 — 001 — 00 | HOLDERWIRE 0.
13 | V301 - 260 — 006 — 00 | NUT/M8& 1
14 | 1893 - 333 - 500 — 30 | LEVERPTO .
15 | 4106 — 105 — 303 - 00 | KNOB il F
16 | V411 =260 -010 - 00 | WASHER/M10 1
17 | V60O -~ 163 = 002 — 50 | PIN,SPLIT,/3.0X25 11
18 | 1593 - 334 - 056 — 40 | PULLEY.V,/2B173 |
18A| 15693 — 334 — 056 — 50 | PULLEY,V2B173 1| 4
19 | 1593 ~ 334 — 054 — 20 | BELT,VB038 2 g
19| 1593 ~ 334 — 054 ~ 30 | BELT,/VB038 2| 7




108

FIG. 22 ARM (P.T.0.) /LEVER (P.T.0.) SYSTEM

6
1393-334A
KEY PART CODE DESCRIPTION a7y | LIPE OF MODELI 21 S 1 & REMARKS
SG17H clL|P
20 | 1593 - 334 — 051 — 30 | SHAFT,PTO/F 1 *
21 | 1593 - 334 — 055 — 00 | COLLAR26X32X41 |
22 | V600 - 150 - 600 - 50 | BEARING,RB, 600555 2l *
23 | V704 - 140 - 025 — 00 | RING.SNAP,/25 of
24 | V705 - 140 - 047 — 00 | RINGSNAP/47 |
25 | 1593 — 334 — 300 - 10 | BARPTO comp 1.
254 | 1593 — 334 — 300 — 20 | BARPTO CcoMP |
2% | V210 - 260 - 601 — 60 | BOLT.S/MEx16 o
27 | 1593 - 334 - 310 - 00 | BRACKET,PTOF 11—
27h| 1593 — 334 — 310 — 10 | BRACKETPTO F  COMP 1| 4
278| 1593 — 334 — 310 — 20 | BRACKET/PTO F COMP 1y 8
28 | V211 - 261 - 002 — 50 | BOLT.S,/M10X25 2t
29 | 16593 - 335 — 500 - 30 | COVERPTO,F 1. 5
29A| 1593 - 335 — 500 - 40 | COVERF/PTO COMP 1| B
298| 1593 - 335 — 500 ~ 50 | COVERF/PTO COMP |
30 | V210 -~ 360 - 601 — 60 | BOLT,SP,/M6X16 4 F
31 | 1427 - 130 — 260 - 00 | CAP.SHAFT /A |
32 | v210-260-601- 20 | BOLT.S/MeX12 2 *
33 | 1693 - 335 — 058 — 00 | PULLEY,V./2B105 ot
3 | V203 - 461 - 002 - 50 | BOLT,/M10X1.25X25 4
35 | V401 - 160 — 010 — 00 | WASHERSP,/M10 4 F




1608-341

FIG. 23

SHAFT (JOINTP.T.0.) /
METAL (REAR/P.T.0) SYSTEM (C TYPE)

109

KEY

PART CODE

DESCRIPTION

TYPE OF MOBEL

ary

SG17H

o-—

I elel

IO

REMARKS

—_

1608 — 341 -210- 30

SHAFT,JOINT /PTO COMP

®

V720 - 102 - 401 -590

0 - RING /P15

—_

%

V760 - 150 - 000 - 00

NIPPLE,GREASE

—

¥

1608 - 341 - 001 - 20

METAL,PTO REAR

¥

1608 — 341 - 026 - 00

PLATE

V210 -280-601-20

BOLT,S/M6X12

V211 ~-561~-002-00

BOLT,/M10X20

V600 - 150 - 620 - 20

BEARING,RB,“6202SS

W I ! ~N iMoo AW N

V705 - 140 - 035 - 00

RING,SNAP,”35 C

N LR LN RN

s
[we)

1608 - 341 - 003 - 20

PULLEY,VC100

—_

V331 - 480~010-00

NUT./M10

V401 - 160 -010 - 00

WASHER,SP/M10

—_

1608 — 341 - 220 - 20

ARM,TENSION COMP

V704 - 140-012-00

RING,SNAP/12

3737-122-001-00

PULLEY,TENSION

V704 - 140 -015-00

SNAP,RING.15

1608 — 341 - 006 - 10

PULLEY,VC135

V331 -460-010-00

NUT,/M10

V401 -160-010-00

WASHER,SP./M10

1608 -~ 341 - 330 - 00

COVER,BELT COMP

V210 -360-601-20

BOLT,SP,/M6X12

1608 — 341 - 008 - 00

BELT,VCO031




110

1608-341

FIG. 24

LEVER (P.T.0.) SYSTEM (C TYPE)

TYPE OF MODEL

KEY PART CODE DESCRIPTION aTy 116 |8 REMARKS
SG17H cliL|P
1| 1608 — 341 - 230 - 20 | LEVERPTO COMP 1
""" 2 | 3517 = 205 - 007 ~ 00 | WASHER |
3 | V50O ~ 163 = 002 - 50 | PIN,SPLIT,/3.0X25 11
----- 4 | 1608 - 341 — 240 - 20 | STAY,LEVER COMP 1| 10018
4A| 1608 — 341 — 240 - 30 | STAY,LEVER COMP | 00177
5 | 4106 -~ 105 - 303 - 00 | KNOB .
6 | V363 — 260 — 008 — 00 | NUT,LOCK,/M8 A T T
7 | 1608 - 341 - 023 - 00 | RODREAR PTO 1
8 | V411 - 260 — 008 — 00 | WASHER, /M8 2 ¢
9 | VBOO -~ 162 — 501 ~ 50 | PIN,SPLIT,/2.5X15 ol *
10 | 1608 - 341 — 260 — 30 | SHAFT coMP 11
11 | V704 - 140 = 015 = 00 | SNAPRING/15 |
12 | 1608 =341 =021 - 10 | ARMPTO REAR/40 1
13 | V201 - 260 - 805 — 00 | BOLT,/M8X50 |
14 | V411 - 260 - 008 ~ 00 | WASHER /M8 2l *
15 | V304 - 260 - 008 - 00 | NUT/M8 v/
16 | 3728 - 552 — 008 — 00 | TRIGGER,TENSION 0ot
17 | V304 - 260 - 008 — 00 | NUT,/M8 2 7
18 | 1337 - 401 - 006 — 00 | SPRINGMAIN CLUTCH |
19 | 1608 - 341 — 025 — 10 | PLATERETURN |
20 | 1415 - 125 - 021 — 00 | SPRING,TENSION il
21 | V211 =561 - 002 - 00 | BOLT/M10X20 2l *




FIG. 25

1608-341

CASE

(P.T.0.) /SHAFT (INPUT) SYSTEM (C TYPE)

111

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ary

SG17H

O-1—

R i)

REMARKS

1593 -342 - 001 - 00

PLATE

—

¥

V211 -261 -002 - 50

BOLT,S/M10X25

I

1608 - 341 - 200 - 00

CASE,PTO/FRONT ASSY

—

1608 — 341 - 027 - 00

BUSH,”/12X14X20

—_

V744 - 120 - 350 - 80

SEAL,OIL,/TC203508

—_

V744 -120-350-70

SEALOIL/TC20357

V211 ~260-802 - 00

BOLT,S/M8X20

V211 -260-803-00

BOLT,S/M8X30

—_

1608 - 341 -012 - 00

CASE,PTO/REAR

—

V744 - 135 -550 - 80

SEAL,QOIL/TC355508

—_

V781 - 100 - 000 - 40

PLUG,PT1/4

—_

V781 - 160 - 000 - 40

PLUG,PT1/4

V211 -260-802 - 00

BOLT,S/M8X20

1608 — 341 ~-310- 30

SHAFT,INPUT,/PTO COMP

V600 - 110 -600 - 40

BEARING,RB, 6004

1608 — 341 -013-00

COLLAR,721X35X02

1608 -341-014-10

GEAR16T

1608 — 341 -015 -~ 00

PIN,718X52

V854 - 418 - 221 - 60

NEEDLE,CAGE

1608 -~ 341 -016 - 00

COLLAR,718X30X05

V580 - 140 - 502 - 50

PIN/W 5.0X25

1608 - 341 - 320 -10

SHAFT,PTO COMP

V600 — 110 - 600 - 40

BEARING,RB, /6004

V600 - 110-600~-70

BEARING,RB,/6007

1593 — 341 - 008 - 00

RING,PTO




112

FIG. 25

CASE

(P.T.0.) /SHAFT (INPUT) SYSTEM (C TYPE)

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL 1

—rooO

IO

REMARKS

1593 - 341 - 009 - 00

PIN,PTO

15693 -341-012-10

LABEL,PTO




1593-342C

FIG. 26

113

P.T.0.(REAR) SET (OPTION) (EXCEPT CR TYPE)

PART CODE

" DESCRIPTION

TYPE OF MODEL

Cl|G
KEY ary Tlo R REMARKS
. ClL|P
1 | 1608 - 341 — 300 — 30 | PTOREAR SET 1 o
1A 1608 — 341 - 300 — 40 1

PTO (U+) SET




114

FIG. 27

(E TYPE)

HITCH (REAR) SET (OPTION)

1593-3428
' TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION aty T|0|R REMARKS
SGI7H clL|P
1 | 15693 — 342 - 001 — 00 | PLATE | T
2 { V211 - 261 = 002 - 50 | BOLT,S/M10X25 4 T
3 {1593 - 351 — 001 ~ 00 | PLATE./U,/90X402 | T
4 | V211 =561 - 002 - 00 | BOLT,/M10X20 g T




FIG. 28

1631-401

CHASSIS,”AXLE (FRONT) SYSTEM

115

KEY PART CODE DESCRIPTION ary TSYGFEHOF ODEL i <§ E REMARKS
1 | 1631 — 401 — 200 - 30 | CHASSIS COMP 1. 5
1A| 1631 = 401 = 200 - 40 | CHASSIS comP 1. 51
18| 1631 — 401 — 200 - 50 | CHASSIS COMP g
2 | 3666 - 202 — 005 — 00 | PAD./50 | *
3 | 1693 - 401 - 071 - 40 | COVERREAR 1. s
3| 1593 — 401 — 071 - 50 | COVERREAR | 996
4| 3623-820-013-00 | KNOBSET/12 2| ¢
5 | 1631 - 401 — 300 — 00 | STAY,FENDER/LH COMP | *
6 | V211 =260 - 801 - 60 | BOLT,S/M8X16 2 *
7 | 1631 =401 — 310 — 00 | STAY,FENDER/RH COMP | Y N
8§ | V211 — 260 - 801 - 60 | BOLT.S/M8X16 2 *
9 | 1593 — 402 - 210 — 00 | AXLEFRONT ASSY 1.
10 | 1593 — 402 — 051 — 10 | BUSH,/25X28X25 4
11 | V760 = 150 — 000 — 00 | NIPPLEGREASE 7 A Y R
12 | V762 = 150 — 000 — 00 | NIPPLE,GREASE,/B — M6F 11
13 | 1593 - 402 = 510 — 40 | HUBPTO/FRONT ~ COMP | *
14 | V211 - 261 -002 - 00 | BOLTS MioX20 2




116

ARM (KNUCKLE) /ARM (PITMAN) SYSTEM

I

FIG. 29

25—

23
=i
21

{
&33—18

28 Z\ \ |
=

27

1631-403

TYPE OF MODEL] I | C |G
KEY PART CODE DESCRIPTION oY 110 |k REMARKS
1 | 1593 - 403 = 500 — 70 | ARMKNUCKLE /LH COMP 1| _Lo00ee
1A] 1593 — 403 -~ 500 — 80 | ARM,KNUCKLE/LH COMP 1| 100055~
2 | 1593 - 403 -510 — 70 | ARMKNUCKLE/RH COMP 1 100(,%4
24| 1593 - 403 - 510 — 80 | ARMKNUCKLE/RH COMP 1| 100055~
3 | 15693 - 403 - 004 — 10 | COVER,/44X10 2l ¢
4 1593 — 403 — 009 — 00 | BEARING,BALL THRUST 2 *
5 | V411 - 260 - 018 ~ 00 | WASHER/M18 2l
6 | V680 ~ 140 - 503 — 20 | PIN W,/5.0x32 2l ¥
713621 - 702 - 003 - 00 | WASHERPULLEY 2
8 | V328 - 262 - 112 -00 | NUT/MI2X125 2l ¥
9 { VB0OO — 163 — 002 ~ 50 | PIN,SPLIT,/3.0X25 2l *
10 | 1593 — 403 - 003 — 10 | JOINT,BALL/LH o
2 *
12 | v328 - 262 - 110 - 00 | NUT/M10X1.25 4 F
13 | V401 — 160 — 010 = 00 | WASHERSP,/M10 2|
14 | V600 - 162 ~ 502 — 00 | PIN,SPLIT,/2.5X20 4
15 { 1593 — 403 - 052 — 30 | ROD.TIE/M10X215 1
16 | 1593 — 403 ~ 056 — 30 | ROD,TIE/M10X185 1. ek
16A| 1593 — 403 — 056 — 40 | ROD,TIE/M10X193 )| 2888
17 | 3625 - 212 - 007 — 00 | NUT/M10 LH 2| ¥
18 | V334~ 260 - 010 - 00 | NUT/M10 vi
19 | 1631 - 403 ~ 200 — 00 | ARM,PITMAN COMP 1
20 | V600 — 150 — 620 — 30 | BEARING,RB,/6203SS 2|
21 | V705 - 140 - 040 - 00 | RING.SNAP,/40 C | R I
22 | 15693 — 403 ~ 007 — 20 | COLLAR,/31X38X06 1




1631-403

FIG. 29

ARM (KNUCKLE) ARM (PITMAN) SYSTEM

117

TYPE OF MODEL] ! [ c |G
KEY PART CODE DESCRIPTION ] g Tlo|R REMARKS
23 | V328 - 262 - 110— 00 | NUT/M10X1.25 1 *
24 | 1376 — 121 — 001 — 00 | WASHER/11X22X3 |
25 | V500 - 162 — 502 — 00 | PIN,SPLIT,/2.5X20 11
26 | 1631 - 403 - 001 - 10 | ROD,DRAG |- 15
26A| 1631 — 403 - 001 - 20 | ROD,DRAG | 1986
27 | V332 - 260 - 012 - 00 | NUT/M12X1.25 v] B
28 | 15693 — 403 — 005 — 00 | JOINT,BALL 2 *
29 | V328 -262~112-00 | NUT/MI12X1.25 vI I
30 | V401 - 160 — 012 — 00 | WASHERSP,/M12 vi I

2

31

V500 - 163 - 002 - 50

PIN,SPLIT,73.0X25




118

1631-406

FIG. 30

POST (STEERING)
WHEEL (STEERING) SYSTEM (U TYPE)

GINE) ™\_
‘\\ //A. X
I

5

KEY PART CODE DESCRIPTION ry |PE OF MODEL {4} €1 8 REMARKS
, S617H ciL|p

POST,STEERING ~ ASSY 1. i

POST,STEERING  ASSY 1. o

18| 1631 - 406 — 200 ~ 40 | POSTSTEERING ~ ASSY 1o

1C| 1631 — 406 — 200 — 50 | POST.STEERING ~ ASSY i B
2 | 1564 -512 - 001 - 00 | BUSH,/10X12X10 2l *
3 | 15893 - 601 ~ 069 — 00 | SEAL/15X20X120 2l *
4 SEAL,/20X15X530 1| -
5 SEAL./30X30X50 I
6 BOLT,S,/M10X25 6 *
7| 1427 -621 - 012 - 00 | GROMMET/10X14 |
8 | V210 - 360 - 602 — 00 | BOLT,SP,/M6X20 v/ I
----- 9 | 3737 -172 - 011 - 00 | CLAMPFLASHER HARNES | *
10 | v211 - 360 — 801 - 60 | BOLTSP/M8X16 ' i
11| V363 - 260 - 008 ~ 00 | NUT,LOCK, /M8 T
12 | 1593 — 406 — 250 — 00 | COLUMN,STEERING ASSY 1 F
13 | 1693 ~ 406 — 005 — 10 | BUSH,COLUMN 1.
14 | 1593 - 406 — 004 — 00 | HUBSTEERING COLUMN 1 *
15 | V210 - 360 - 602 — 00 | BOLT,SP/MBX20 g
16 | 1593 ~ 406 — 240 — 10 | WHEEL,STEERING ASSY |
17 | 1593 - 406 — 006 - 00 | PAD,STEERING WHEEL |
18 | V328 - 262 - 110~ 00 | NUT/MI10X1.25 |
19 | V411 -260-010- 00 | WASHER/M10 il
20 | V500 - 162 — 502 — 00 | PINSPUT,25x20 | F
21 | 1631 — 406 — 220 — 00 | PLATEPOST/LH  COMP T
22 | V211 - 260 — 802 - 00 | BOLT,S,/M8X20 |




FIG. 30

POST (STEERING)
WHEEL (STEERING) SYSTEM (U TYPE)
1

119

24 < N 4 / PY i
Y/ (ENGINE)
Xy 826,
H—4
1631-406
TYPE OF MODEL] ! [ C |G
KEY PART CODE DESCRIPTION ary T|o|R REMARKS
, SG17H clC (P
23 | V363 - 260 — 008 - 00 | NUT,LOCK,/M8 |
24 1631 — 406 - 230 - 00 PLATE,POST./RH comMP 1
25 | V211 - 260 — 802 ~ 00 | BOLT,S,/M8X20 1l 7
26 | V363 - 260 - 008 — 00 | NUT,LOCK /M8 1 *




120

FIG. 31 POST (STEERING)
WHEEL (STEERING) SYSTEM (EXCEPT U TYPE)

7 “ F%\% ’
(EN“E;INE) Z

28—1
1593-406A
KEY PART CODE DESCRIPTION ary e O MOELI 11§ |8 REMARKS
SG17TH cl|L|p
1 | 1593 — 406 - 500 — 10 | POST,STEERING ~ ASSY 1. &
1A| 1593 — 406 - 500 — 20 | POST,STEERING ~ ASSY 1| 5
18] 1593 - 406 - 500 - 30 | POST.STEERNG ~ ASSY | | R R
2 | 1564 -512-001 - 00 | BUSH./10X12X10 2l *
3| 1593-601-069-00 | SEAL/15%20x120 ; E N Y
4 | 1593 - 601 - 065 — 10 | SEAL/20X15X530 |*
T e B B R
TV a6 005 T Ee T st e mionas P
..... . e
8 | 1593 - 406 - 250 - 00 | COLUMNSTEERING ASSY | I I
9 | 1593 - 406 - 005 — 10 | BUSH,COLUMN |
10 | 1593 - 406 - 004 - 00 | HussTEERNG coomw | 1| | [ L [
11 | v210 - 360 - 602 - 00 | BOLT,SP/MeX20 g
12 | 1593 - 406 - 240 - 10 | WHEELSTEERING ASSY 1 e Y
13 | 1593 - 406 - 006 - 00 | PADSTEERING WHEEL ]
14 | V328 -262-110-00 | NUT/MI10X1.25 11
15 | V411 - 260 -010 - 00 | WASHER/MIO R
16 | VB00 — 162 - 502 — 00 | PIN.SPLIT,25X20 |
17 | V210 - 360 - 602 - 00 | BOLT.SPoMBX20 I A I
18 | 3737 -172-011 - 00 | CLAMPFLASHER HARNES i|*
19 | V211 - 360 -801 - 60 | BOLT,SP,/M8X16 | *




FIG. 32

CASE (STEERING)
'SHAFT (STEERING) SYSTEM (U TYPE)

121

- 18A
KEY PART CODE DESCRIPTION ary [LPE OF MODEL | 1 8 1R REMARKS
SG17H c|C|pP
1] 1631 -407 - 201 - 10 | CASESTEERING 1
"2 | V211 -261-002 - 00 | BOLT.S/M10X20 4 7
3 | 1593 - 407 — 004 — 40 | PLATESTEERING 1.
4| V210 -260-601 - 20 | BOLT.S/M8X12 l *
5 | 1631 — 407 — 202 - 00 | WORM,/24 |
6 | 1593 — 407 — 002 — 00 | BEARING,RB,/7004 11 *
7 | 1593 - 407 - 006 - 00 | BEARNGRB/7202 1
8 | 1480 - 207 — 011 — 00 | WASHER/31X42X1 |
9 | V705 - 140 — 042 — 00 | RNGSNAP 42 | Y R
10 | V742 - 120 - 420 - 60 | SEALOIL/VC204206 a1
11 | 1593 = 407 - 510 - 50 | GEAR/72T COMP 1
12 | V600 — 110 — 620 - 40 | BEARING,RB,/6204 1| I I
13 | V60O — 140 — 620 — 40 | BEARING,RB,/6204S |
14 | V705 - 140 — 047 - 00 | RING.SNAP/47 1A
15 | 1631 — 407 — 203 ~ 00 | COLLAR,/21X25X04 1 Y
16 | 1631 =407 — 210 — 00 | FRANGE,CONTROL COMP 1.
17 | V211 = 360 - 802 - 00 | BOLT,SP,/M8X20 2l *
18 | 1593 - 407 - 530 — 30 | ARM,DRAG COMP /4 A Y
18A] 1593 - 407 — 530 — 40 | ARMDRAG COMP 1y 88
19 | V328 -262 - 112 - 00 | NUT/M12x1.25 /1AL Y A
20 | V411 - 260 - 012 — 00 | WASHER/M12 1
21 | V401 =160 ~ 012 - 00 | WASHERSP,/M12 | *
22 | V500 ~ 163 ~ 002 — 50 | PIN,SPLIT,/3.0X25 1
23 | 1631 — 407 - 001 — 00 | CASEPOWER STEERING R N
24 | V210 - 260 — 601 - 60 | BOLT,S/M6X16 7




122

FIG. 32

CASE (STEERING)
SHAFT (STEERING) SYSTEM (U TYPE)

1631407
KEY PART CODE DESCRIPTION QTy TYPE OF MODEL T 8 (R3 REMARKS
SG17H L|p
25 | V211 - 260 ~ 801 — 60 | BOLT.S/M8X16 3 !
26 | 21 45 — 480 - 200 - 00 | GENERATOR TORQUEASSY I
26A| 1631 — 407 — 300 — 00 | GENERATOR, TORQUEASSY 1
27 | 2145-480-001-00 [BOLT IR 4 E B e
27A| 1631 — 407 — 004 - 00 | BOLT/5,/16X32 3 1389
28 | 3746 — 185 - 014 — 00 | BANDHOSE 2l *
29 | 1631 - 407 — 220 - 10 | SHAFTSTEERING coMP I
30 [ 1415-120-020 - 00 | PINLEVER ROD 1 Y
31 | V706 - 140 - 040 - 00 | RINGSNAP/S40 tr rrrr
32 | 1631 - 407 — 002 — 00 | BUSH,/22X40X37 e
33 | 1631 — 407 - 003 — 00 | RING,SPRING 2l
34 | 1415 - 120 - 020 - 00 | PIN,LEVER ROD 7 R N I




1593-407A

FIG. 33

CASE (STEERING) /

123

SHAFT (STEERING) SYSTEM (EXCEPT U TYPE)

KEY

PART CODE

DESCRIPTION

oty

TYPE OF MODEL

SGI7TH

o--

—oo

o

REMARKS

—_

15683 — 407 - 051 - 60

CASE,STEERING

*

V211 -261 ~-002-00

BOLT,S/M10X20

¥

15693 - 407 — 004 - 40

PLATE,STEERING

%

V210 - 260 - 801 - 20

BOLT,S/MBX12

1593 - 407 - 200 - 40

SHAFT,STEERING COMP

15683 - 407 - 002 -~ 00

BEARING,RB,”7004

15683 - 407 - 006 - 00

BEARING,RB,7202

1480 - 207 -011-00

WASHER,/31X42X1

V705 - 140 - 042 - 00

RING,SNAP, 742

OO IOl W

—_

V742 - 120 - 420 - 60

SEAL,0IL~VC204206

—_
—

15693 - 407 - 510 -50

GEAR/72T COMP

—
[

V600 - 110 - 600 - 40

BEARING,RB,/6004

—
w

V600 — 140 — 600 - 40

BEARING,RB,76004S

~

V705 - 140 - 042 - 00

RING,SNAP, 742

—_
w

1593 - 407 - 007 - 10

COLLAR./21X25X08

—_
o

1693 - 407 - 520 - 30

FRANGE,CONTROL COMP

p—
-~

V211 - 360 -802- 00

BOLT,SP,/M8X20

—
(o]

1693 - 407 - 530 - 30

ARM,DRAG COmMP

1_
-..2882

18A

1593 - 407 - 530 - 40

ARM,DRAG COMP

2883~

19

V328 - 262~ 112 -00

NUT,/M12X1.25

20

V411 -260-012-00

WASHER,/M12

21

V401 -160-012 - 00

WASHER,SP/M12

2

V500 ~ 1863 - 002 - 50

PIN,SPLIT,/3.0X25




124

FIG. 34

PUMP (GEAR) SYSTEM (U TYPE)

1631-408
KEY PART CODE DESCRIPTION ary PP OF WOELI 1S | B REMARKS
SG17H clL|p
1 | K130 - 003 - 000 -~ 00 | PUMP,GEAR ASSY T
2 | K130 - 003 - 003 - 00 | COvVER/GPFT |+
3 | V744 - 115 - 250 - 70 | SEALOIL/TC152507 1 Y A
4|Vv723-102-005-60 | 0-RNG i|
5 | K130 - 003 - 004 — 00 | KNOK 2] *
6 | V201 ~ 260 - 804 — 00 | BOLT,/M8X40 2 *
""" 7 | V401 - 160 - 008 — 00 | WASHER /M8 2|
8 | v211-260-804-00 | BOLT.S MBXO 7, N Y N
9 [ 3640 - 350 - 006 — 10 | CONNECTOR |
10 | V723 -102-004-00 | O-RNG 1 Y Y I
11 | 2144 - 409 -210 - 10 | SUCTION,/OUT COMP 1
12 | V720 -102-401-60 | 0-RNG 1 e
13 | V210 - 260 - 601 — 60 | BOLTS, Mex16 o *
14 | 3631 - 350 - 201 - 10 | ADAPTER/45° 1 *
15 | K250 - 034 — 000 — 30 | VALVERELIEF  ASSY |
16 | V780 - 140 — 000 — 2T | PLUGPT1,/8 1
17 [ 1631 - 408 - 003 - 00 | BOLT/5/16%25 | 7, AR N
18 | 1631 - 408 - 001 — 10 | PIPERETURN e
19 | 3768 - 185 - 022 10 | ADAPTER/20 1
20 | 1631 - 408 - 210 - 00 | PPESUCTON  COMP T
21 | V211 - 261 - 002 - 00 | BOLT,S/M10X20 11
22 | 3543 - 350 —~ 001 — 00 | HOSE.,/14X22%150 /I N I
23 | JOBT - 114 - 024 — 00 | CLAMP.WORM, 14 — 24 2
24 | 1631 - 408 — 002 - 00 | HOSE14x22%460 ASSY | 1 *
25 | JOB1 - 114 - 024 - 00 2| ¥

CLAMP,WORM 14 — 24




1631-408

FIG. 34

125

PUMP (GEAR) SYSTEM (U TYPE)

(@]
Y
o

‘ TYPE OF MODEL| 1 [ c G
KEY| - PART CODE DESCRIPTION Uy ey TIO|R REMARKS
26 | 3661 - 212 - 001 — 00 | LINING,/50 1.
27 | 3670 = 375 - 220 - 00 | HOSE700 COMP | 7
28 | 1425 - 621 — 004 — 00 | CLAMP,HARNESS 1
29 | 2157 ~ 410 ~ 001 — 00 | HOSERETURN 1
30 | JOBT - 114 — 024 — 00 | CLAMPWORM,/14 — 24 2l *
31 | 3746 - 172 - 013 — 00 | BANDHARNESS 3.
31A| 3737~ 172 - 010 — 00 | BANDHARNESS 3 2808




126

FIG. 35

TIRE (FRONT) SYSTEM

1693-411A
KEY PART CODE DESCRIPTION ary e OF MODELY 21 8 | § REMARKS
SG17H clL|p
1] 1593 -411-201-00 | TRETURF/16 -8 2l
2 | 15893 -411~610 - 10 | RMWHEEL/FRONT COMP 2 ¢
3 | V999 — 200 - 003 - 00 | CAPTIRE VALVE 2
4 | 1386 - 241 - 002 - 00 | VALVE o
5 | V60O — 150 — 620 — 50 | BEARING,RB, /620655 4
6 | 15693 - 411 =001 - 10 | COLLAR,/26X32X53 2l *
7 1593 -411-052 - 20 | COLLAR26X32x14 | o ¥
8§ | 1593 - 411 - 053 - 10 | CAPWHEEL 2 - 008
1593 — 411 - 053 — 20 | CAPWHEEL gl %I




1593-553

FIG. 36

13

LINK /LIFT SYSTEM

TYPE)S

14y TYPE)

127

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

SG17H

o--

—roon

TAOO

REMARKS

1

1593 - 553 - 540 - 40

LINK COMP

s

1-
AL

—
=

15693 ~ 553 - 540 - 50

LINK COMP

—_

274~

1593 - 553 - 003 - 20

PIN,715X108

¥

V363 -260-010~- 00

NUT,/M10

¥

V411 -260-014-00

WASHER /M14

¥

V500 - 163 - 002 - 50

PIN,SPLIT,”3.0X25

1593 ~ 5653 -5650-10

LINK /A COMP

15693 - 5653 - 007 - 20

PIN/16X32

V305 - 260 - 020 - 00

NUT,“M20

W ! N M| &~ win

V411 -260-014-00

WASHER, /M 14

V500 - 163 - 002 - 50

PIN,SPLIT,”3.0X25

PRI TN IR N N R N

1608 — 553 - 200 - 20

LIFT/570 COMP

—

1_

1608 —~ 553 - 200 - 30

LIFT /270 COMP

.

552-

1608 - 553 - 200 - 40

LIFT, 7270 COMP

—_

851~

1593 - 553 -670 - 30

METAL,LIFTARM  COMP

-

V211 -561-002 - 50

BOLT,S,/M10X25

V211 -561-002-50

BOLT,S/M10X25

N L

V211 -561-003 - 00

BOLT,S/M10X30

1608 ~ 5563 -210-00

METAL,LIFT ARM COMP

V211 -561 -002 - 50

BOLT,S/M10X25




128

FIG. 37

ARM (LIFT) /ARM (CONTROL) SYSTEM

(U TYPE)

1608-554
TYPE OF MODEL| L | C | G
KEY PART CODE DESCRIPTION Y [ 1|6 |n REMARKS
1| 1608 — 554 - 200 - 10 | ARMLIFT coMP yo*
2 | V411 - 260 - 020 - 00 | WASHER,/M20 I A Y Y
3 | V500 - 163 - 003 — 00 | PIN,SPLIT,/30X30 |
4 [ 1608 -554-210- 10 | PLATE | comp |
5 | V411 — 260 - 012 — 00 | WASHER M12 1 < |t
6 | V500 — 163 ~ 002 ~ 00 | PIN,SPLIT,/3.0X20 2l *
7| 1608 - 554 - 600 - 20 | ARM,CONTROL ASSY |
8 | 3656 - 221 - 001 - 10 | BUSH 15x17X16 7| S
B e e e
10 | vs00 - 163-002-00 | PnsPUT30x20 | <[+
11 | 1608 = 554 - 001 — 00 | LEVERHST LIFT 1
12 | vao1 - 160 - 008 - 00 | wasHER ME | e
13 | v304 - 260 - 008 - 00 | NUT M8 7
14 | 1432-242-004-00 | cRP, B I
15 | 1608 - 554 - 002 - 00 | PNOBX2S T A
16 | V411 - 260 ~ 008 ~ 00 | WASHER,/M8 1.
PIN,SPLIT,/3.0X 15 1 N
PLATE 1 22475 ) e
cover o *
20 | 1631 - 555 -001 - 00 | cover | Y N
21 | 1631 - 555 - 002 - 00 | COVERU i
22 | 15693 - 555 - 013~ 00 | PLATE/ I 22x240 o|
23 | V211 - 260 - 802 - 50 | BOLT,S/M8x25




1631-601

FIG. 38

HOOD

129

(A) /COVER (FRONT) SYSTEM

TYPE OF MODEL

KEY PART CODE DESCRIPTION oY i § g REMARKS
1 | 1631 -601-200- 10 | HoOD/A COMP 1.
2 | 1631 =601 — 004 — 10 | SEAL/20X20X720 |
3 | 1593 - 601 ~ 067 — 10 | TRIM,/1X06X570 1. 16
3A| 1593 - 601 — 067 — 20 | TRIM/1X1X590 1. N
38| 1593 - 601 — 067 — 30 | TRIM,/1X1X590 1| 2
4 | 1593 - 601 — 071 ~ 00 | SEAL/20X10X130 1| -
5| 1593-601-068- 10 | TRM/Tx08x340 | . L
5A| 1593 — 601 — 072 - 00 | TRIM,/1X06X360 o|
6 | 3661 — 212 — 001 - 00 | LINING,/50 1 N
7 | V210 - 360 — 601 - 60 | BOLT,SP/M6X16 of * | || ||
8 | 3610 - 631 - 002 ~ 00 | HANGER,SUPPORT 2l ¢
9 | V211 - 260 - 801 - 20 | BOLT,S/M8X12 2t
10 | 1593 - 601 — 009 - 00 | NET,/100X388 T
11| 1593 - 601 - 068 — 10 | TRM/1X06X340 |-
11| 1593 — 601 — 072 — 00 | TRIM./1X06X360 2| B
12 | 4301 - 210 - 002 - 00 | BOLT 2 !
13| 1631 - 601 — 001 — 10 | COVERFRONT/MESH i
14 | V350 ~ 160 — 006 — 00 | NUT,SPEED,/P6 5|
15 | 1631 = 601 -~ 002 — 00 | COVERSIDE/LH |
15| 1631 — 601 — 002 = 10 | COVERSIDE/LH TREEE I e
16 | 1631 = 601 — 003 — 00 | COVERSIDE/RH 1. 13t
164 1631 — 601 — 003 — 10 | COVERSIDE/RH 1 1386
17 | 1593 - 601 - 561 ~ 20 | COVERSIDE/LH |
17A| 1593 - 601 - 561 — 30 | COVERFRONT,/LH | 1386
18 | V120 — 366 — 001 - 60 | SCREW,SP MeX16 | g ¢




130

FIG. 38

HOOD

(A) /COVER (FRONT) SYSTEM

1631-601
TYPE OF MODEL] | [ C |G
KEY PART CODE DESCRIPTION o Tio R REMARKS
19 | 1593 - 601 ~ 271 = 20 | COVERFRONT/C 0 Lo
194| 1593 — 601 - 271 - 30 | COVERFRONT/C 1| 1986
20 | 1593 - 601 - 581 - 20 | COVERFRONT/RH 1k
20A| 1593 — 801 - 581 — 30 | COVERFRONT/RH 1| 1386
21 | V120 - 366 - 001 — 60 | SCREW.SP/M6X16 3 ¥




1631-601

FIG. 39

131

COVER (LOWER) ,“HOOD (B) SYSTEM

TYPE OF MODEL] 1 | C |G

KEY PART CODE DESCRIPTION oY e T1o|R REMARKS

1 ]1593-601-510 - 00 | COVERLOWER SET 1| 1ste

1A| 1593 - 601 — 510 - 10 { COVERLOWER ASSY 1] 1

1B| 1593 — 601 - 510 — 20 | COVERLOWER ASSY | B

2 | 1593 - 601 — 524 — 10 | NET,LOWER COVER/LH 1.

3 | 1593 - 601 - 525 ~ 10 | NET,LOWER COVER/RH ot

4 | V350 - 160 — 004 — 00 | NUT,SPEED, /P4 33t

5 | 1593 - 601 — 064 — 20 | SEAL/15X20X170 2l *

6 | 1593 — 6801 - 074 — 00 | SCREW 6| *

7 | 1593 - 601 = 073 = 00 | WASHER/06X16X01 7 E A I

8 | 1581 — 740~ 116 — 00 | SCREW 6| *

9 | V361 — 260 — 006 — 00 | NUT,/M86 4 F

10 | 3737 - 172 - 009 - 00 | CLAMP,MAIN HARNESS |

11 | 1593 = 601 — 008 - 20 | HOOD,/B 1. 18

11A| 1593 - 601 — 008 - 30 | HOOD./B TSl
12 [ V210 - 260 — 601 — 20 | BOLTS/M6X12 7/ I Y Y

13 | 1593 - 601 - 061 — 40 | ARMHOOD ot

14 | 15693 -~ 601 - 054 — 00 | SCREW vI

15 | V304 — 260 — 008 — 00 | NUT/M8 ;IR N I I N
16 | V401 — 160 — 008 — 00 | WASHER,/M8 7; I I I




132

FIG. 40

FENDER SYSTEM

7
1608-606
11C |G
KEY PART CODE DESCRIPTION N et TI6|R REMARKS
1| 1608 — 606 — 200 — 20 | FENDER COMP 1. e
14| 1608 - 806 — 200 - 30 | FENDER comp 1774 Y R
18| 1608 - 606 — 200 — 40 | FENDER CoMP TR AN I
2 11427 -621-012 - 00 | GROMMET/10X14 1
""" 3| 1593 - 616 - 004 — 20 | GROMMET,10X30X05 2 ¥
4 | V411 - 260 - 008 — 00 | WASHER,/M8 2l ¥
5 | 1593 - 606 — 006 — 10 | PIN 7| I I
6 | 3908 ~ 170 — 020 — 00 | PIN,SNAP,/8 vi
7 | V363 - 260 - 008 - 00 | NUT,LOCK, M8 2l !
8 | V211 - 360 - 801 - 60 | BOLT,SP,/M8X16 T
9 | 1518 - 821 — 560 — 00 | REFLECTOR ASSY 2
9| 1416 — 800 — 057 — 00 | REFLECTOR ASSY 9| 1%
10 | V300 - 250 - 005 - 00 | NUTMsX08 | o 145%-
11 | v401 -250-005-00 | sw of W
12 | v3s0 - 260 -006-00 | NUTME 7 B N I




1631-611

FIG. 41

SEAT SYSTEM

133

TYPE OF MODEL] 1 [C |G
KEY PART CODE DESCRIPTION ary T{O|R REMARKS
SG17H clL (P
1| 1631 -611-210-00 | SEAT ASSY 1. st
1A| 1631 — 611 -210 - 10 | SEAT ASSY 1| B,
1B 1631 =611 - 210 — 20 | SEAT ASSY | 16200
2 | 1593 -611-011-10 | HOLDERSWITCH 1. 138
24| 1593 =611 = 011 — 20 | HOLDERSWITCH )| 1386
3 | 1593~ 623 - 270 - 00 | SWITCH,SEAT ASSY 1 _100000
3| 1593 - 623 — 270 — 10 | SWITGH,SEAT ASSY 7| 100001~
4 | 1593 - 623 - 272 - 00 | BOOT T
5 | 1593 - 623 - 273 - 00 | NUT NI
6 | V301 — 260 — 006 — 00 | NUT,/M6 f 0 11!
7 | V401 — 160 -~ 006 — 00 | WASHER,/M86 3 *
8 | 1593 - 611 - 200 - 20 | STAY,SEAT COMP 1
8A| 1593 — 611 — 200 — 30 | STAY,SEAT COMP 1| e
88| 1593 — 611 — 200 — 40 | STAY,SEAT comp 1| e
8| 1593 — 611 — 200 — 50 | STAY,SEAT COMP | 100177
9 | 1593 - 611 -012 - 00 | BUSHSEAT v/
9A| 1488 =611 =001 — 00 | GUM,CUSHION,/A g 18
10 | 1593 -611-013-00 | PIN 1 N I
11 | V411 =260 - 010 - 00 | WASHER/M10 1
12 | V500 - 163 - 002 - 00 | PIN.SPLIT,/3.0X20 T
13 | 1593 - 611 — 068 —~ 00 | BOLT,KNOB vI
14 | 3756 = 315~ 001 — 00 | WASHER,TENSION 2 e
14A| 3640 — 711 - 001 = 00 | WASHER o| o
148| 1593 - 611 — 001 — 00 | WASHER/11X35X2 o[ 200001~
15 | V305 — 260 — 010 — 00 | NUT/M10 /R N I




134

FIG. 41

SEAT SYSTEM

1631-611
TYPE OF MODEL| L [ C |G
KEY PART CODE DESCRIPTION Uy vy TI0 R REMARKS
16 | 1593 - 611 - 014~ 00 | SPRING,/HC058 2l ¥
17 | 1376 - 606 — 005 — 00 | WASHER/9x32x2 of ¥
18 | V304 - 260 - 008 ~ 00 | NUT/M8 2 s
180| 2144 -117-002-00 | UFvr M®) -~ o UM
19 | V40T - 160 - 008 - 00 | WASHER M8 2 *
20 | 1444 — 621 — 008 - 00 | CLAMP,SPEED 11




FIG. 42

TANK (FUEL) STEP SYSTEM

135

9A
1631-612
TYPE OF MODEL] I [ C [G
KEY PART CODE DESCRIPTION o T|o|R REMARKS

1 |1631=612-001 - 10 | TANKFUEL 1

2 | 1593 =612 - 005 ~ 00 | INSULATOR,10X30X03 N Y
3 | V411~ 260 — 008 - 00 | WASHER, /M8 L N A
4 | 3560 — 201 ~ 015 — 00 | WASHER 4 F

5 | VB0O — 162 - 501 — 50 | PIN,SPLIT,25X15 4 F

6 | 15693 ~612 220 - 10 | CAP,TANK | F

7 (2706 - 501 = 003 — 00 | BREATHER/TANK CAP .

8 | 2706 =501 — 004 ~ 00 | GASKET | *

9 | P103-112-002- 00 | GAUGEFUEL  ASSY 4 Y

9A| 15693 - 612 - 230 - 00 | GAUGEFUEL  ASSY A R A N
10 | 1608 - 616 — 200 ~ 20 | STEP CoMP |
11 | 1593 — 616 — 004 — 20 | GROMMET,10X30X05 4T
12 | V411 — 260 — 008 — 00 | WASHER, M8 4 1 |
13 | 3908 — 170 — 020 - 00 | PINSNAP,/8 I R I Y
14 | 1693 ~ 606 — 006 ~ 10 | PIN 4
15 | 1608 -616 - 001 — 10 | MAT/LH 1.
16 | 1608~ 616 — 002 ~ 20 | MAT/RH .
17 | 1527 — 604 — 002 — 00 | CLIP,TRIM,B g

3661 - 212 - 001 — 00 | LINING,/50 |




136

FIG. 43

1608-621

PANEL (INSTRUMENT) /LAMP (HEAD) SYSTEM

KEY PART CODE DESCRIPTION ary e OF MODEL ) 21 8 | R REMARKS
SG17H ciL|P
1] 1608 - 621 —500 - 10 | PANELINSTRUMENT SET | *
"2 | 1593 -621-510-30 | LAMPMONTOR  ASSY |t
3|3650-270-214-00 |BULB IR A I R
4 | 1593 - 621 — 250 - 10 | SWITCH.STARTER ASSY |
5 | 1503 - 621 — 252 - 00 | cover | *
6 | 1444 -621-311-00 | CAP |
7 | 1444 -621-312-00 | NUTRNG /M28X1.0 it
8 | 3614 -261-002-00 | KEY ASSY ]
""" 9 | 1593 - 621 — 001 - 40 | PANELINSTRUMENT i
10 | V210 - 260 - 601 - 60 | BOLT.S MBX16 | I I N
11 | V210 - 260 — 602 - 00 | BOLT,S/M6X20 2 ¥
ens [
BOLT I Y
WASHERNET /6X14x3 | o *
15 | 1593 — 622 — 260 — 10 | LAMPHEAD CsET T
16 | 1593 - 622 — 330 — 00 | LAMPHEAD SET 1
17 | 1593 — 622 — 2t LAMPHEAD ASSY T
LEAD ST C OMP 1 T
BULB,LAMP,/12V21W 2 T
20 | 1593 ~ 622 — 270 - 00 | SWITCHHEADLAMP ASSY | T
21 | 3631 - 270 - 003 ~ 00 | COVERHEAD | T
22 | 1593 - 622 - 001 - 10 | LABELSWITCHHEADLAM 11 A
23 | 3737-172-010- 00 | BaNDHARNESS | 3 !




137

FIG. 44  ELECTRICAL SYSTEM (EXCEPT S TYPE)

/ 28~1

= g /Qg\ )

1608-623
KEY PART CODE DESGRIPTION vy [ OF MODELY 0V 8 | § REMARKS
SG17H clL |P
1 | 1608 = 623 — 500 — 30 | HARNESSMAIN  ASSY 1 100000
1A| 1608 — 623 - 500 — 40 | HARNESSMAIN  ASSY 1| e
""" 1B| 1608 - 623 — 500 - 50 | HARNESSMAIN ~ ASSY | T00LT=
2 | 1575 - 623 - 009 - 00 | FUSE/32v03A ) 1
3| 1575 -623-010 - 00 | FUSE/32v10A I Y e
4 | 1593 - 623 - 503 — 00 | CAP,FUSE BOX | ¥
5 | 1593 - 623 — 502 — 00 | COUPLER.SHORT I Y
6 | 3650 - 262 — 202 — 00 | DIODE/3.0A 1 .
7 | 1593 - 623 - 504 - 00 | CAPRERSHORTR/PTO. | Y
8 | 1593 - 623 - 002 - 00 | GROMMET, /150 | )
9 | 1593 - 623 - 001 - 00 | GROMMET,/100 1.
10 | 15693-623-003-00 | BAND Y R
11 | 3768 -~ 172 — 007 - 00 | CRAMPER,7 SHORT A T
12 | V120 - 366 - 001 - 60 | SCREW.SP/MeX16 A Y I
13 | 3737-172-010 - 00 | BANDHARNESS T R
14 | 3746 - 185 - 014 ~ 00 | BANDHOSE 2
15 | 1581 - 621 — 290 - 00 | RELAY. /4P ASSY |
16 | V120 — 366 — 001 - 60 | SCREW,SP,/M6X16 N S
17 1560 — 664 — 250 - 00 SWITCH,PUSH ----------- SET ] >>>>>>>> ey v
18 | 1860 - 664 - 252 -~ 00 | NnUT AT A e
19 | 1560 - 664 — 253 - 00 | BOOT '
20 | 1593 - 623 - 520 — 00 | SWITCHMERT  ASSY |
21 | V111 -163-002~00 | SCREW Max20
22 | V401 - 160 - 003 - 00 | WASHERSP, M3
23 | V411 - 260 - 003 - 00 | WASHER/M3




138

FIG. 44 ELECTRICAL SYSTEM (EXCEPT S TYPE)
28—1
%:———;Lkﬂ 1A L o > /6
%A g__&b _(_% g 8 I %
= (e
30-1 30~
o \}\)&/o N < % §J\ .
L @7&7 | i 28-1 (v
5 e : 17
=) / Lot
. 21 §/ )
18_"“% «é%izj -1
L6 A
%T—/ < @ Tk 11 1.2
i 2 1
a™ / Y & o </ ©_1‘4
AN =N s 4
KEY PART CODE DESCRIPTION aTy Tst:EYHOF MODELi fé g REMARKS
24 | 3664 - 276 - 001 — 00 | PLATE |




FIG. 45

139

ELECTRICAL SYSTEM (S TYPE)

1608-623A
TYPE OF MODEL] I | C [G
KEY PART CODE DESCRIPTION oY TSR REMARKS
1 | 1608 — 623 — 800 — 00 | HARNESSMAIN,/S ASSY 1| 100000
1A| 1608 — 623 — 600 — 10 | HARNESSMAIN,/S ASSY 1| Movte
1B] 1608 — 623 — 800 — 20 | HARNESSMAIN,/S ASSY TR EE N I
2 | 1575 ~ 623 - 009 - 00 | FUSE/32v03A T Y I O
3| 1575 -623-010-00 | FUsE/32vion 3l f
4 | 1593 - 623 - 503 — 00 | CAP,FUSE BOX 1.
"5 | 1593 - 623 — 502 — 00 | COUPLER,SHORT 1 Y
6 | 3650 — 262 — 202 ~ 00 | DIODE./3.0A )
7| 1593 - 623 - 504 - 00 | CAPRERSHORTR/PTO | Y Y
8 | 1593 -~ 623 - 610 - 00 | HARNESSGENERATOR 1 Y N
9 | 3650 — 261 - 261 — 00 | LINK,FUSIBLE 1
10 | v3o1 -260-006-00 | nuTome a1 T
11 [ VAT1 - 260 — 006 — 00 | WASHER ./ M6 7 I
12 | V401 - 160 — 006 — 00 | WASHER/MS T I
13 | 1593 - 823 - 002 -~ 00 | GROMMET,/150 A
14 | 1593 - 623 - 001 — 00 | GROMMET,/100 1
15 | 1593 — 623 — 003 — 00 | BAND [ Y
16 | 3768 — 172 - 007 — 00 | CRAMPER7 SHORT A T
17 | V120 - 366 - 001 — 60 | SCREW.SP/MEX16 7 R A
18 | 3737 - 172-010 - 00 | BANDHARNESS | 1
19 | 3746 - 185~ 014 — 00 | BANDHOSE 3
20 | 1581 - 621 - 290 - 00 | RELAY, /4P ASSY 1
21 | V120 — 366 - 001 — 60 | SCREW,SP/M6EX16 T R
22 | 1560 ~ 664 — 250 — 00 | SWITCH,PUSH T T
23 | 1560 - 664 - 252 - 00 | NUT et




140

FIG. 45

ELECTRICAL SYSTEM (S TYPE)

1608-623A
KEY| PART CODE DESCRIPTION ary e P MODELY 1 S | REMARKS
S617H clC|p
24 | 1560 - 664 - 253 - 00 | BOOT :
25 | 1593 - 623 - 520 - 00 | SWITCHMERT  ASSY BT
2 | V111 -163-002-00 | scREw, Max20 | 7/ EE N N
27 | V401 - 160 - 003 — 00 | WASHERSP, /M3 7 I Y I
28 | V411 -260-003-00 | wAsHeR /M3 7/ Y A
29 | 3664 - 276 - 001 - 00 | PLATE i




FIG. 46

(C TYPE)

141

MATER (HOUR) SET (OPTION)

1593-630B
KEY PART CODE DESCRIPTION ary e OF MODEL Y01 8 (3 REMARKS
SG17H cliip

1 | 1693 - 630 - 200 — 10 | METERHOUR SET i T
2 | 1593 - 630 - 300 - 00 | METERHOUR SET ]
3| 1593 - 630 - 210 - 00 | METERHOUR ASSY 1 e
4| 1593-630-211-00 | PLATE 1IN A L A
5 | v210 - 260 - 601 ~ 60 | BOLTS MEX16 | 7/ A I I
6 | V360 — 260 ~ 006 — 00 | NUTM86 2l T
7 | 1593 - 630 - 220 — 10 | HARNESSHOUR METER 1A A L
8 | 3650 - 262 - 202 - 00 | DIODE/30A 1 I
9 BAND,HARNESS J4 v rrrr

3746 -172-013 - 00




142

FIG. 47

ORNAMENT (EXCEPT C,S TYPE)

(EXCEPT U TYPE)

(U TYPE)

3
1]

10

o
tU
i
3

=

=2 caYa
I 11
12 13
1631-901
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION U] gy TIo|R REMARKS
111631 ~901-001~ 10 | ORNAMENT,/LH 1|
2| 1631-901 -002-10 | ORNAMENT RH ]I e
"3 | 1631 - 901 — 003 — 00 | ORNAMENT/17 7/ o R I
3| 1631 - 901 - 003 — 10 | ORNAMENT /17 2| 136E
""" 4 | 2502 - 901 - 004 — 20 | ORNAMENTF T
5 | 1608 -~ 901 — 004 — 00 | ORNAMENT,/HYDRAULIC 1.
6 | 1631 - 901 - 005 — 00 | ORNAMENT,POWER STEER 7/ P4 I
""" 6A| 1631 — 901 — 005 — 10 | ORNAMENTPOWER STEER | 2| L0000
e oo o e I e
""" 8 [ 1593 -0901-009-00 | LABELCAUTION RADAT | 1 * | (||
9 | 2500 -~ 901 - 027 — 00 | LABEL/CE |
10 | 1636 - 901 -~ 009 - 00 | LABELNOISE/LPA 80 | 1 e
e e e
12 | 1593 - 901 — 015 - 00 | LABELMENTENANSU ] Y Y
13 | 1636 -901-015-00 | LaBeLsore |1 | (1| {




FIG. 48

ORNAMENT (S TYPE)

143

8
6 !
. \ ‘V, Qxy {\. o =y
U 1 BB B
8 N \) t @ 10° +
GJ) 9 10 11
1631-901B
KEY PART CODE DESCRIPTION ary PoE OF MODEL| 11 5 1§ REMARKS
SG17H clL|P
1 | 1631 =901 - 001 - 10 | ORNAMENT/LH .
2 | 1631 =901 - 002 — 10 | ORNAMENT/RH T
3]1631-901 - 007 - 00 | ORNAMENT,/17S 7 B
3| 1631 =901 - 007 - 10 | ORNAMENT/17S 2| 1367
4 | 2502 - 901 — 004 - 20 | ORNAMENTF | S N
5 | 1631 = 901 — 005 — 00 | ORNAMENT,POWER STEER 2| 00000
5A| 1631 - 901 — 005 — 10 | ORNAMENT,POWER STEER p| 100001~
6| LABEL,MODEL ASSY 1 A
7 12500-901-027-00 {taBeL,ce |1 1 ||
8 | 1636 — 901 — 009 - 00 | LABELINOISE/LPA 90 1
9 | 1608 -901 — 003 — 10 | LABELLIFT 1
10 | 1593 - 901 ~ 015 — 00 | LABELMENTENANSU 1
11 | 1636 - 901 - 015 - 00 | LABELSLOPE T I N




144

FIG. 49  ORNAMENT (C TYPE)

h TYPE)

1631-901D
TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION aTy SeITH g E g REMARKS
1| 1631 -901 =001 - 10 | ORNAMENT/LH 11
2 11631 -901 - 002 - 10 | ORNAMENT/RH 1 Y N N
3| 1631-901 -003- 10 | ORNAMENT/17 R Y N
“““ 4 | 2502 - 901 — 004 - 20 | ORNAMENTF 1|
""" 5 | 1631 - 901 - 005 — 10 | ORNAMENT,POWER STEER | 2| °
6 LABE,MODEL ASSY 11
T i




FIG. 50

145

MARK KIT (E TYPE) (OPTION)

13—

~

)

/6 10 9 10
é(EXCEPT S TYPE)
1593-901Y
KEY PART CODE DESCRIPTION oty FIPE OF MODEL| 11§ |3 REMARKS
S617H cic|p
1 | 1593 — 901 - 200 — 00 | LABELSG SET i T
2 | 1593 - 901 = 015 — 00 | LABELMENTENANSU T
311636 —901 — 009 — 00 | LABELNOISE/LPA 90 | T
4 | 2500 - 901 — 027 — 00 | LABELCE 1 R
5 | 1631 - 555 — 200 — 00 | COVER/PTO ASSY vy
6 | 1593 —555 - 011 ~ 00 | PLATE/1,/22X475 | T
7| 1631 -555-001-00 | cover ) ER Y N e
8 | 1631 - 555 — 002 - 00 | COVERU 1
9 | 15693 — 555 — 013 — 00 | PLATE/1,/22X240 LA
10 | v211 - 260 - 802 - 50 | BOLT.SMex25 o] T




146

FIG. 51 LABEL (1) (EXCEPT C, T TYPE)

® ©

KEY 1~ 7,23 FOR E20 TYPE

(y,ouddn por Se0 Bett mure) e ] %

=
|
1,8,15 2,2A,9,9A,16,16 A 3,10,17
® ®
4 &
11
18
5,12,19 6,13,20
G)
[—
22,22
7,14,21
1608-504
TYPE OF MODEL| I [ C |G
KEY PART CODE DESCRIPTION ary T|0[R REMARKS
SG17H c P

111593 ~904-001 - 00 | LABELCAUTION,/D .

2 | 1608 - 904 - 001 — 00 | LABELOPERATION,D 1Y I A
24| 1608 - 904 - 001 — 10 | LABELOPERATION,D | TEEE S I
3| 1593-904 - 003 — 00 | LABELPARKING,D |
4 | 1608 -904 - 006 - 00 | LaBeLFUSE D | ]

5 | 1593 — 904 -~ 007 — 00 | LABEL,RADIATOR,D 1.
6| 1600-902-023-00 | LaBELFUELD | | || (|
7| 1640 - 903 - 036 - 00 | LABEL/D/BATTERY 1 N Y I
8 [1593-905-001 - 00 | LaeeLcautONF |
----- 9 1608—905—001 — 00 | LABEL,OPERATIONF 1. 13%6

9| 1608 — 905 — 001 — 10 | LABELOPERATION,/F )| 189
10 | 1593 - 905 - 003 - 00 | LageLParkNG,F (i < 0V 1
11 | 1808 - 905 - 006 - 00 | LABELFUSE/F Y e
12 | 1593 - 905 - 007 - 00 | LABELPTO cAUTION.F | | * |
13 | 1427 -934-013 - 00 | MARKFUELF |1 YT

14 | 1640 — 903 - 016 — 00 | LABEL/D,/BATTERY 1|

LABEL,CAUTICN/E ] --------- L
e N
) 1391-

17 | 1593 — 906 — 003 ~ 00 | LABELPARKING /E ¢

18 | 1608 — 906 — 006 — 00 | LABEL,FUSE/E |
19 | 1593 - 906 - 007 - 00 | LABELPTO CAUTION/E ] e
20 | 1427-941 016 - 00 | MARKFUELU |
21 | 1640-904-016-00 | LaseL D BATTERY | | 1 ((
22 | 1593 - 901 - 009 - 00 | LABELCAUTION RADIAT 4 e Y




FIG. 51

®

KEY 1~ 7,28 FOR E20 TYPE
KEY 8~14,24 FOR E50, E505 TYPE "
KEY15~21, 26 .FOR E40, E40S TYPE

1,8,15

2,2A,9,9A,16,16 A

147

LABEL (1) (EXCEPT C,T TYPE)

©

3,10,17

®

4 A
El:l ‘
18 l
5,12,19 6,13,20
g& n
4 22,22A
7,14,21
1608-904
TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION oty TIO R REMARKS
SG17H cCiL P
22A| 1593 = 901 — 009 — 10 | LABELCAUTION RADIAT 1| _peree
23 | 1640 - 903 — 033 — 00 | LABEL,W,/RADIATOR 1| 100177
24 | 1640 — 903 — 013 — 00 | LABEL,W,/RADIATOR 1] 100177
25 | 1640 — 904 — 013 ~ 00 | LABEL,W,/RADIATOR 1| 100477




148

FIG. 52 LABEL (2) (C.T TYPE)

o
(KEY i1~7 FOR C TYPE ) @ Q
KEY 8~15 FOR ES50T TYPE %§
e
l
£ 2,8,8A 3
9 10

e
) Il

1l2 |
{ 15
12B
1608-907
TYPE OF MODEL| I | C
KEY PART CODE DESCRIPTION aty SITH g CL) I; REMARKS
1 | 15683 =907 — 001 ~ 00 | LABELCAUTION .
CLABELOPERATION 1|
LABELPARKING 1 Y A
LABELFUSE il
5 LABEL,PTO 7
6 | 1593 ~ 907 — 007 ~ 00 | LABELCAUTION RADIAT 1| e6o
" 6A| 1593 — 907 - 007 — 10 | LABELCAUTION RADIAT 1| 1870
"""" 1421 -903 - 010 — 00 | MARKFUEL T
| 8| 1631 -910-001 - 00 | LABELOPERATION./I ) 1391
" 8A| 1631 -910 - 001 - 10 | LABELOPERATION.1 | 139
911631 -910-002-00 LAB_EL_,CAUTION/I 1.
10 | 1631 -910- 003 - 00 | LABELPARKING 1 |
11 | 1631 -910 - 004 - 00 | LABELFUEL/A 1
12 | 1631 - 910 - 005 — 00 | LABELCAUTION RADIAT 114 I B I I
124 1631 — 910 — 005 — 10 | LABELCAUTION RADIAT 1| _jpodt
128| 1640 — 905 ~ 013 = 00 | LABELCAUTION RADIAT 1| toorrr
LABEL,FUSE /I 1
LABELPTO CAUTION! 11
LABELBATTERY /T 1 R Y




FIG. 53

149

BUMPER WEIGHT (OPTION) /TOOL

-
2
3
1
4
Q)
1614-922
TYPE OF MODEL] I [ C |G
KEY PART CODE DESCRIPTION ary T|0|R REMARKS
SG17H ciL|pP
1] 1614=922-200- 10 | WEIGHT/15 SET | T
2 | W201 - 261 - 006 — 00 | BOLT,/M10X60 T
3 | V305 - 260 -012- 00 | NUT/M12 | T
4 | 4319 -911 -001 ~ 00 | BOX SPANNERL — TYPE N*




150

- FIG.

54

1608 — 341 — 300 — 40 (1/3)

1608-3418
TYPE OF MODEL| 1 | C |G
KEY PART CODE DESCRIPTION QTy SoITH 1C- (B 15 REMARKS
1 | 1608 — 341 — 210 — 30 | SHAFT.JOINT,/PTO COMP T
2 | vi20-102-401-50 | 0o-RNGPIS N .
3| v760-150-000-00 | nPPLEGREASE L1 T 1 T
""" 4| 1608 -341-001-20 | meTaLPTO REAR | T 1|
e B
6 | V210 — 260 — 601 — 20 | BOLT,S/MBX12 2 T
7 2

1608 - 341 - 003 - 20

PULLEY,VC100

V331 - 460-010-00

NUT,/M10

15 | 3737 = 122 - 001 — 00 | PULLEY,TENSION 1
16 | V704 - 140 - 015 — 00 | SNAPRING,15 | T
17 | 1608 - 341 — 006 — 10 | PULLEYVCISS | ] A Y
18 | V331 - 460-010-00 | NUTMIO A T
18 | V401 - 160 - 010 - 00 | wasHERSP MIO A
20 | 1608 - 341 — 330 — 00 | COVERBELT comp | | A R I
21 | V210 - 360 - 601 - 20 | BOLT,SP,/M6X12 4 T
2 | 1608 - 341 -008 - 00 | geLtveosr |4 U 11 (|
s Fioos - aat— 250 - 20 | tevmamms e e
T B e o T e e
P VP TSy R s 1 e




FIG. 54

151

1608 — 341 — 300 — 40 (2/3)

33

/ ] D0
37 %
P . o
S g D)\ &—42
Y
g s d P 42
/\\ 43
29 28
1614-822
TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION oY o TSR REMARKS

2 | 1608 — 341 — 240 — 20 | STAY,LEVER COMP 1| Lo017s

26A| 1608 — 341 — 270 — 00 | STAY,LEVER ASSY | 100277

27 | 1608 — 341 — 240 -~ 30 | STAY.LEVER COMP T ELCAAE R Y
28 | 1593 - 623 - 520 - 00 | SWITCHMERT ~ Assy TRLLICEEN IR N A

29 | 3664 - 276 - 001 - 00 | PLATE ) TS Y e
30 | V111 - 163 - 002 - 00 | SCREW,/M3X20 g 100177

31 | V401 - 160 - 003 — 00 | WASHERSP,/M3 o| T00171-

32 | V411 - 260 - 003 - 00 | WASHER, /M3 o] L0077

33 | 4106 - 105 - 303 — 00 | KNOB I I

34 | V363 - 260 — 008 - 00 | NUT.LOCK M8 | I Y
35 | 1608 — 341 — 023 — 00 | ROD,REAR PTO | T

% | V411 - 260 — 008 - 00 | WASHER/M8 7 R I R

37 | V50O - 162 -~ 501 — 50 | PINSPLT/25x15 2 T

38 | 1608 ~ 341 — 260 - 30 | SHAFT comp | Y Y R

39 | V704 - 140 - 015 - 00 | SNAPAING/15 i T

40 | 1608 - 341 — 021 - 10 | ARM,PTO REAR,40 | T

41 | V201 — 260 — 805 = 00 | BOLT,/M8X50 1

4 | VAT1 - 260 - 008 - 00 | WASHER/M8 A Y
43 | V304-260-008-00 | NUTME 7 L I N

44 | 3728~ 552 - 008 - 00 | TRIGGERTENSON )| T

45 | V304 - 260 — 008 — 00 | NUT,/Ms 2 !
46 | 1337 - 401 - 006 — 00 | SPRNGMAIN CLUTCH 1 e Y
47 | 1608 - 341 - 025 — 10 | PLATERETURN At
48 | 1415 - 125 - 021 — 00 | SPRING,TENSION R T

49 [ v211-861-002-00 | BOLT MIOX20 | 7/




152

FIG.

54 1608 — 341 — 300 — 40 (3/3)

1608-341B
KEY PART CODE DESCRIPTION ary [LPEOF MODELY 21 8 | B REMARKS
S617H cli|p
50 { 1593 - 342 -~ 001 — 00 | PLATE . 1
BOLT.S/MIOX25 4 T
52 | 1608 — 341 — 200 — 00 | CASEPTO/FRONT ASSY T
53 | 1608 — 341 — 027 — 00 | BUSH./12X14x20 T
54 | V744 — 120 — 350 - 70 | SEAL/TC20857 | T
55 | V211 — 260 — 802 — 00 | BOLT,S/M8X20 5 T
56 | V211 - 260 - 803 - 00 | BOLT.S M8xa0 T
57 | 1608 — 341 ~ 012 — 00 | CASEPTO/REAR |7
58 | V744 - 135 — 550 — 80 | SEALOIL/TC355508 |1
59 | V781 - 160 - 000 — 40 | PLUGPTI 4 T
60 | V211 — 260 — 802 — 00 | BOLT,S/M8X20 g T
61 | 1608 — 341 — 310 — 30 | SHAFTNPUT,/PTO COMP | T
62 | V600 — 110 — 600 — 40 | BEARINGRB6004 o T
| 63 | 1608 - 341 - 013 - 00 | COLLAR 21Xasx02 | | 1T
64 | 1608 — 341 - 014 - 10 | GEAR/16T BT
65 | 1608 ~ 341 — 015 — 00 | PIN/18X52 T
6 | NEEDLECAGE i| T
67 | 1608 - 341 - 016 — 00 | COLLAR/18X30x05 o T
68 | V580 - 140 — 502 — 50 | PIN/W 5025 | T
69 | 1608 - 341 — 320 — 10 | SHAFT.PTO comp | T
70 | V60O - 110 — 800 — 40 | BEARING,RB,/6004 1
71 | V600 - 110 — 600 - 70 | BEARING,RB,/6007 1
72 | 1593 - 341 - 008 - 00 | RNGPTO | R I
73 | 1593 -341-009-00 | PnPTO AtV vy
74 | 1593 - 341 -012-10 | LABELPTO | T




SWst

38

fBY OPTION (AC) 3 38
o.asnﬁFUSlBLE LINK o.eé]'&liw
Rs t, 208 13 _208B
0.5RY
& O
368201
BATTERY
GLOW
PLUGS (SG17)
4 |
ST :Starter (0.8kW) Switch connectlon B Black G Green
G :Generator (8.5A) SWse:0n :SIt on the seat BW [ Black and white GW [ Green and white
H :Hour meter SWrp:0n :Disengage the froni PTO BR | Black and red GR [Green and red
P :Pump SWrp:0n :Disenzage the rear PTO BL | Bteck and biue GL |Green and blve
Bz :Buzzer SWb :0n :Depress the brake poedal BY {Black and Yellow P Pink
Rst :Starter retlay SWc :0n :Fil) the collector with &rass w White Br [ Brown
Rts :Fuel shut-off relay SWt :0n :At the over heated R Red Sb | Skyblue
SWst:Starter switch SWo :0n :At the low oll Pressure RW | Red and white
SWso:Seat switch SWhi:0On :The lever turns up RY | Red and Yeilow
SWfp:Front PTO switch L Blue
SWrp:Rear PTO switch £IIIIII7II222 Opttonal parts Y Yeliow
SWb :Brake switch YG | Yellow and Ereen
SWc :Coiltector switch
SWt :Tempreture switch
SWo :0!] pressure switch
SWhi:Head I11ghts switch
FSS :Fuel shut—-off solenoid .
CHG :Charge lamp (3.4W)
TEMP:Tempreture lamp (3.4W)
OIL :0tt pressure lamp (3.4W)
D.Dh:Dlode

HLIDS,/INVHOVIA DONIHIM

€St



|
I
T
B

SWst

g (17

0.5Y

ke 0.85GR

(1) N S

OPTI0ON (A(:Jll!E - -
0.85RW

Rst 38 208
0.5AY

® 6

[B6B20L

BATTERY GLOW

PLUGS
SR8 (SG17-9)
°jf“ S
FUSIBLE LINK

ST :Starter (1xW) Switch connectlon B Black YG | Yellow and sreen
G :Generator (30A) SWse:0On :Sit on the seat BW | Btack and white G Green
H :Hour meter SWrp:0n :Disencsasge the front PTO BR | Black and red GW | Green and white
P :Pump SWrp:0n :Disengage the rear PTO BL | Black and blue GR |Green and red
BZ :Buzzer SWb :0n :Depress the brake padal BY {Biack and Yellow GL | Groeen and blue
Rst :Starter relay SWec :0n :Fi1il the collector with &rass W White P Pink
Rts :Fuel shut-off relay SWt :0n :At the over heated R Red Br | Brown
SWst:Starter switch SWo :0n :At the low o1l pressure AB | Red and black Sb | SkYblue
SWse:Seat switch SWhi:0On :The lever turns up RW | Red and white
SWfp:Front PTO switch mmm—m—————— " RY | Red and Yellow
SWrp:Rear PTO switch fesmmmemana- i Optlonal parts L [Blue
SWb :Brake switch Y Yellow
SWc :Coltector switch
SWt :Tempreture switch
SWoe :011 pressure switch
SWhi:Head 11g8hts switch
FSS :Fuel shut-oftf solsnoid
CHG :Charse famp (3.4W)
TEMP:Tempreture lamp (3.4W)
OIL :011 pressure tamp (3.4W)

D.Dh,D&:Dlode

S — HLLI9S/INVHOVIA ONIHIM

¥&1



NUMERICAL INDEX 6003-097-140-0A
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
J061-210-015-00 17 23 6209-046-001-00 9 18 6211-312-001-20 24 14
J062-062-067-00 21 6209-050-001-00 9 33 6211-312-002-20 9 37
J062-076-082-00 21 5 6209-050-002-00 9 34 24 15
V211-560-802-00 3 3 6209-056-001-00 20 7 6211-319-002-00 9 39
9 14 6209-300-002-00 17 18 6211-321-001-10 9 48
17 19 6209-360-010-00 21 2 6211-322-003-00 9 49
17 27 6209-360-028-10 2 6 6211-340-001-30 8 1
22 4 6209-409-001-00 9 19 6211-342-001-30 8 2
V211-560-802-50 4 3 6209-409-003-00 11 18 6211-361-010-10 71
¥341-120-008-00 l 9 20 6209-490-002-00 2 4 6211-510-001-00 5 10
______________________________________________________________________ R SRRSO SR
V411-260-006-00 20 35 6209-500-003-00 9 17A | 6211-511-003-00 5 11
V600-110-600-20 9 46 6209-580-002-10 20 31 6211-511-004-00 5 12
V600-110-600-40 20 12 6209-587-001-00 13 4 6211-540-001-00 6 1
¥600-110-620-30 9 47 6209-605-004-00 1 4 6211~560-001-00 6 3
20 11 6209-610-001-00 5 3 6211-599-001-10 5 13
¥682-200-000-60 1 9 6209-610-002-10 9 4 6 2
V704-140-016-00 11 16 6209-625-001-00 5 14 6 4
V705-140-012-00 9 32 24 10 6211-715-002-00 1 5
¥705-140-040-00 9 41 6209-625-002-00 9 5 6211-721-001-00 1 6
V710-140-004-00 9 24 24 12 6211-721-002-00 17
____________________________________________ U R SRS —
20 21 6209-630-002-10 23 6 6211-751-001-10 2 2
20 25 24 22 6211-760-003-10 5 29
V720-101-900-80 20 30 6209-740-001-00 9 27 6211-777-007-20 10 1
V720-102-401-50 16 9 6209-749-001-10 5 15 6212-111-010-10 13 1
24 17 9 42 6212-114-010-10 14 1
V720-102-401-80 73 6209-788-001-00 5 27 6212-116-010-10 14 3
V723-102-004-20 9 40 6209-940-004-00 11 15 6212-121-005-00 13 2
24 16 6211-110-011-40 11 6212-124-005-00 14 2
V723-102-005-50 17 31 6211-141-007-30 110 6212-126-005-00 14 4
24 21 . 24 6212-211-001-10 13 3
1373-121-001-00 22 5 6211-150-007-00 12 6212-230-003-00 13 5
3625-301-002-00 7 2 6211-170-004-10 2 1 6212-235-001-00 13 6
3625-540-004-00 9 22 6211-173-003-00 2 3 6212-261-006-00 13 8
6209-000-002-00 1119 24 4 6212-264-006-00 6 5
6209-000-003-00 111 6211-210-014-20 5 1 6212-266-006-00 6 6
___________________________ T
6209-000-004-00 2 6211-258-001-00 5 8 6212-310-008-00 15 1
6209-000-004-10 5 24 24 8 6212-310-008-10 15 1A
6209-000-013-00 15 7 6211-258-002-00 5 9 6212-330-013-30 15 5
6209-009-001-00 16 6 24 9 6212-333-001-00 15 6
6209-030-005-00 9 6 6211-291-001-10 5 23 6212-371-014-20 15 8
6209-030-006-00 9 .7 6211-292-001-20 5 24 6212-379-001-00 15 9
17 28 24 11 6212-511-002-00 12 1
6209-030-041-00 18 4 6211-310-006-20 9 1 6212-521-002-00 15 3
6209-030-043-00 20 16 6211-311-004-20 9 36 6212-522-003-00 12 2
6209-044-001-00 20 28 6211-312-001-20 9 28 6212-523-003-00 12 6

155



156

6003-097-140-0A

PART CODE F1G. KEY PART CODE F1G. KEY PART CODE FIG. KEY
6212-524-002-00 20 9 6213-621-003-00 117 6 6215-410-036-10 19 4
6212-530-004-00 9 45 6213-622-002-10 17 5 6215-410-067-00 19 5
6212-531-005-10 5 6 6213-631-002-00 17 3 6215-412-001-20 21 1
6212-535-001-00 12 4 6213-631-005-00 17 4 6215-520-001-00 20 15
6212-535-002-00 l 20 13 6213-641-004-00 18 2 6215-526-001-10 20 17
6212-551-001-00 11 1 6213-642-002-00 17 7 6215-531-005-00 20 26
6212-552-001-00 11 2 6213-660-006-00 18 1 6215-541-001-00 20 18
6212-561-001-00 11 3 6213-669-002-00 18 3 6215-541-002-10 20 23
6212-563-001-00 11 4 6213-671-012-00 18 5 6215-541-003-10 20 27
6212-565-001-00 11 9 6213-674-004-10 22 3 6215-542-001-10 9 23
6212-569-002-00 1 8 6213-711-003-20 17 30 6215-542-002-00 20 20
24 2 6213-716-001-40 17 24 6215-543-001-10 20 19

6212-571-001-10 11 6 6213-721-001-00 5 22 6215-546-001-00 9 18
6212-575-001-00 11 7 6213-721-003-00 17 25 6215-549-001-10 5 26
6212-600-002-00 11 8 6213-729-001-00 + 17 22 6215~549-003-00 20 22
6212-611-004-10 11 9 6213-743-002-10 17 26 6215-549-007-00 20 33

6212-616-002-00 117 24 20 6215-549-007-10 20 33A
6212-620-001-10 11 10 6214-111-011-20 3 1 6215-549-008-00 20 37
6212-621-002-10 11 11 6214-115-001-20 3 2 6215-549~021-00 20 32
6212-626-002-10 11 12 24 6 6215-549-029-00 20 24
6212-628-004-00 1113 6214-141-022-00 4 1 6215-600-088-00 20 1
6212-628-005-00 11 14 6214-145-001-30 4 2 6215-611-002-00 26 1
6213-100-003-20 16 1 24 7 6215-612-002-00 26 34
6213-111-001-20 16 2 6215-300-005-00 19 1 6215-619-012-00 26 35
6213-120-003-00 16 3 6215-311-005-00 25 1 6215-615-013-00 26 37
6213-125-001-00 16 4 6215-315-002-00 19 2 6215-619-014-00 26 38
6213-140-002-00 16 8 6215-330~007-00 25 2 6215-619-015-00 26 39
6213-149-001-00 16 10 6215-332-002-00 25 16 6215-619-016-00 26 40
6213-160-002-00 9 29 6215-339-002-00 25 15 6215-619-017-00 26 41
6213-161-001-00 30 6215-342-002-00 25 3 6215-621-006-10 20 8
6213-164-001-00 9 31 6215-343-002-00 25 4 6215-622-002-00 26 12
6213-240-002-00 16 15 6215-345-044-00 25 5 6215-629-017-00 26 13
6213-311-003-10 16 12 6215-345-045-00 25 6 6215-629-018-00 26 14
6213-319-001-00 9 2 6215-345-046-00 25 7 6215-629-020-00 26 18
6213-610-005-30 17 1 6215-345-047-00 25 8 6215-629-021-00 26 19
6213-611-003-20 17 2 6215-345-048-00 25 9 6215-629-022-00 26 20
6213-612-004-00 17 9 6215-345-049-00 25 10 6215-629-023-00 26 21
6213-613-002-10 17 8 6215-345-050-00 25 11 6215-629-024-00 26 22
6213-614-003-10 7 12 6215-345-051-00 25 12 6215-629-025-00 26 23
24 18 6215-345-052-00 25 13 6215~629-026-00 26 24

6213-614-006-10 T 11 6215-345-053-00 25 14 6215-629-027-00 26 25
24 19 6215-355-003-00 25 18 6215-629-028-00 26 26

6213-619-002-00 17 11 6215-359-003-00 25 11 6215-629-029-00 26 21
6213-619-003-00 17 10 6215-359-004-00 25 19 6215-629-030-00 26 28
6213-619-005-00 17 16 6215-410-035-10 19 3 6215-629-031-00 26 29




6003-097-140-0A

PART CODE F16. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
6215-629-032-00 26 30 | 6281-229-022-00 28 6 | 6901-910-840-00 9 10
6215-629-033-00 26 31 | 6281-229-023-00 28 7 | 6901-910-845-00 9 15
6215-629-034-00 26 32 | 6281-229-024-00 28 8 9 44
6215-631-004-00 26 2 | 6281-229-025-00 28 9 1713
6215-634-002-00 26 15 | 6281-229-026-00 28 10 | 6901-911-020-00 8 3
6215-635-002-00 26 8 | 6281-229-027-00 28 11 0 2
6215-635-003-00 26 36 | 6281-229-028-00 28 12 | 6901-911-025-00 22 9
6215-637-002-00 26 33 | 6281-229-031-00 28 4 | 6902-050-816-00 9 38

' 6215-639-006-00 26 16 | 6281-270-001-00 22 2 | 6904-110-818-00 5 19
6215-639-007-00 26 17 | 6281-410-002-20 23 3 | 6904-110-840-00 5 18
6215-641-002-00 26 3 | 6281-910-001-00 23 5 | 6908-000-716-00 12 3
6215-643-003-00 26 4 | 6281-920-001-00 23 8 20 10
6215-644-003-00 26 6 | 6281-971-001-10 23 1 | 6908-000-750-00 15 4
6215-649-003-00 26 5 | 6287-810-004-10 24 1 | 6908-160-408-00 16 5
6215-649-004-00 26 7 | 6509-000-084-00 9 8 | 6908-160-510-00 5 17
6215-649-005-00 26 9 9 43 | 6908-160-816-00 5 16
6215-649-006-00 26 10 | 6509-030-037-00 9 9 | 6908-161-018-00 15 2
6215-649-007-00 26 11 | 6509-360-912-10 21 3 | 6909-110-406-00 5 28
6219-732-002-00 23 4 | 6509-605-019-10 5 5 9 35
6219-752-001-00 20 2 9 3 20 34
6219-752-002-00 20 3 | 6513-770-022-10 17 29 | 6909-110-408-00 21 23
6219-752-003-00 20 4 | 6515-419-014-00 21 4 | 6909-110-410-00 22 7
6219-752-004-00 20 5 | 6581-117-007-00 27 10 | 6909-110-508-00 9 12
6219-752-005-00 20 6 | 6581-123-011-00 21 12 11 21
6281-100-003-00 22 8 | 6581-129-092-00 27 15 17 14
6281-111-002-00 |21 1| sssi-129-096-00 27 16 17 20
6281-115-004-00 27 11 | 6581-129-099-00 27 13 | 6909-111-406-00 20 29
6281-116-002-00 27 2 | 6581-129-100-00 27 14 | 6909-111-508-00 21 20
6281-118-001-00 27 9 | 6582-450-014-00 23 2 | 6909-150-506-00 20 36
6281-121-003-00 27 3 | 6894-207-904-00 22 6 | 6909-150-508-00 9 13
6281-124-001-00 27 6 | 6894-240-902-00 13 7 17 15
6281-129-006-00 27 17 | 6894-453-344-00 5 20 17 21
6281-129-007-00 27 7 | 6901-050-850-00 1120 21 22
6281-129-008-00 27 18 | 6901-066-645-00 15 10 | 6909-164-508-00 11 22
6281-129-009-00 27 19 | 6901-910-612-00 5 25 | 6909-202-308-00 9 25

___________________________ | Y VU IS S RO
6281-129-010-00 21 7 4 | 6909-572-008-00 2 5
6281-129-011-00 21 5 12 5 24 5
6281-129-019-00 21 21 20 14 | 6909-830-212-00 112
6281-151-004-00 21 8 23 7 | 6909-902-299-00 5 21
6281-200-007-00 22 6901-910-625-00 16 7 | 6909-906-105-10 16 13
6281-211-004-00 28 2 | 6901-910-816-00 W 8 4 | 6909-920-843-00 9 17
6281-213-008-00 28 1 16 11 9 21
6281-214-006-00 28 13 | 6901-910-830-00 17 32 9 26
6281-222-007-00 28 3 | 6901-910-835-00 9 11 16 14
6281-229-021-00 28 6901-910-840-00 3 4 24 13

157



158

6003-097-140-0A
PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
6911-129-006-00 3
6911-129-083-00
6911-219-195-00




NUMERICAL INDEX 6003-097-150-0A

PART CODE FIG. KEY PART CODE F16. KEY PART CODE FIG. KEY
J061-210-015-00 17 23 6209-044-001-00 20 28 6211-312-001-20 9 28
J062-062-067-00 21 6 6209-046-001-00 9 16 24 14
J062-076-082-00 21 5 6209-050-001-00 9 33 | 6211-312-002-20 9 37
V211-560-802-00 3 3 6209-050-002-00 9 34 24 15
9 14 | 6209-056-001-00 200 7 | 6211-318-002-00 9 39

17 19 6209-300-002-00 17 18 | 6211-321-001-10 9 48

17 21 6209-360-010-00 21 2 | 6211-322-003-00 9 49

22 3 6209-360-028-10 2 6 | 6211-340-001-30 8 1

V211-560-802-50 4 3 6209-409-001-00 9 19 | 6211-342-001-30 8 2
V341-120-008-00 20 6209-409-003-00 11 18 | 6211-361-010-10 7 1
V411-260-006-00 20 35 6209-490-002-00 4 | 6211-510-001-00 5 10
V600-110-600-20 9 46 6209-500-003-00 9 17A | 6211-511-003-00 5 11
¥600-110-600-40 20 12 | 6209-580-002-10 20 31 6211-511-004-00 5 12
¥600-110-620-30 9 47 6209-587-001-00 13 4 | 6211-540-001-00 6 1
20 11 6209-605-004-00 1 4 | 6211-560-001-00 6 3

V682-200-000-60 19 6209-610-001-00 5 3 | 6211-599-001-10 5 13
V704-140-016-00 11 16 6209-610-002-10 9 4 6 2
¥705-140-012-00 9 32 | 6209-625-001-00 5 14 6 4
V705-140-040-00 9 41 24 10 6211-715-002-00 1 5
V710-140-004-00 9 24 | 6209-625-002-00 9 5 6211-721-001-00 1 6
20 21 24 12 | 6211-721-002-00 17

20 25 6209-630-002-10 23 6 | 6211-751-001-10 2 2

¥720-101-900-80 20 30 24 22 | 6211-760-012-20 5 29
V720-102-401-50 6 9 6209-740-001-00 9 27 | 6211-777-007-20 10 1
24 17 6209-749-001-10 5 15 | 6212-111-010-10 13 1

¥720-102-401-80 7 3 9 42 | 6212-114-010-10 14 1
¥723-102-004-20 9 40 6209-788-001-00 27 | 6212-116-010-10 14 3
24 16 6209-940-004-00 11 15 6212-121-005-00 13 2

¥723-102-005-50 17 31 6211-110-011-40 1 6212-124-005-00 14 2
24 21 6211-141-007-30 1 10 6212-126-005-00 14 4

1373-121-001-00 22 4 24 3 6212-211-001-10 13 3
3625-301-002-00 7 2 | 6211-150-007-00 1 2 | 6212-230-003-00 13 5
3625-540-004-00 9 22 | 6211-170-004-10 2 1 6212-235-001-00 13 6
6209-000-002-00 1119 6211-173-003-00 2 3 6212-261-006-00 13 8
6209-000-003-00 111 24 4 | 6212-264-006-00 6 5
6209-000-004-00 5 2 | 6211-210-014-20 1 6212-266-006-00 6 6
6209-000-004-10 5 24| 6211-258-001-00 8 | 6212-310-008-00 15 1

6209-000-013-00 15 7 24 8 6212-310-008-10 15 1A
6209-009-001-00 16 6 6211-258-002-00 5 9 6212-330-013-30 15 5
6209-030-005-00 9 6 24 9 6212-333-001-00 15 6
6209-030-006-00 9 7 6211-291-001-10 5 23 6212-371-014-20 15 8
17 28 6211-292-001-20 5 24 | 6212-379-001-00 15 9

6209-030-041-00 18 4 24 11 6212-511-002-00 12 1
6209-030-043-00 20 16 6211-310-006-20 9 1 6212-521-002-00 15 3
6209-031-083-00 22 5 6211-311-004-20 9 36 6212-522-003-00 12 2

159



160

6003-097-150-0A
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6212-523-003-00 12 6 | 6213-619-005-00 17 16 | 6215-410-035-10 19 3
6212-524-002-00 20 9 | 6213-621-003-00 17 6 | 6215-410-036-10 19 4
6212-530-004-00 9 45 | 6213-622-002-10 | 17 5 | 6215-410-057-00 19 5
6212-531-005-10 5 6 | 6213-631-002-00 17 3 | 6215-412-001-20 21 1
6212-535-001-00 12 6213-631-005-00 17 4 | 6215-520-001-00 20 15
6212-535-002-00 20 13 | 6213-641-004-00 18 2 | 6215-526-001-10 20 17
6212-551-001-00 11 1 | 6213-642-002-00 17 7 | 6215-531-005-00 20 26
6212-552-001-00 11 2 | 6213-660-006-00 18 1 | 6215-541-001-00 20 18
6212-561-001-00 11 3 | 6213-669-002-00 18 3 | 6215-541-002-10 20 23
6212-563-001-00 | 11 4 | 6213-671-003-00 18 5 | 6215-541-003-10 20 27
_____________________________________________________________________ RS SO NSO
6212-565-001-00 11 5 | 6213-674-006-10 22 2 | 6215-542-001-10 9 23
6212-569-002-00 1 8 | 6213-711-003-20 17 30 | 6215-542-002-00 20 20
24 2 | 6213-716-001-40 17 24 | 6215-543-001-10 20 19
6212-571-001-10 11 6 | 6213-721-001-00 5 22 | 6215-546-001-00 9 18
6212-575-001-00 11 7 | 6213-721-003-00 17 25 | 6215-549-001-10 26
6212-600-002-00 11 8 | 6213-729-001-00 17 22 | 6215-549-003-00 20 22
6212-611-004-10 11 9 | 6213-743-002-10 17 26 | 6215-549-007-00 20 33
6212-616-002-00 117 24 20 | 6215-549-007-10 20 334
6212-620-001-10 11 10 | 6214-111-011-20 3 1 | 6215-549-008-00 20 37
6212-621-002-10 11 11 | 6214-115-001-20 3 2 | 6215-549-021-00 20 32
______________________________________________________________________ N P SRR IpEPEpEP I, SIS
6212-626-002-10 1112 24 6 | 6215-549-029-00 20 24
6212-628-004-00 11. 13 | 6214-141-022-00 4 1 | 6215-600-088-00 20 1
6212-628-005-00 11 14 | 6214-145-001-30 4 2 | 6215-611-002-00 26 1
6213-100-003-20 16 1 24 7 | 6215-612-002-00 26 34
6213-111-001-20 16 2 | 6215-300-005-00 19 1 | 6215-619-012-00 26 35
6213-120-003-00 16 3 | 6215-311-005-00 25 1 | 6215-619-013-00 26 37
6213-125-001-00 16 4 | 6215-315-002-00 19 2 | 6215-619-014-00 26 38
6213-140-002-00 16 8 | 6215-330-007-00 25 2 | 6215-619-015-00 26 39
6213-149-001-00 16 10 | 6215-332-002-00 25 16 | 6215-619-016-00 26 40
6213-160-002-00 9 29 | 6215-339-002-00 25 15 | 6215-619-017-00 26 41
’, __________________________________________________________________________________________________________________________________
6213-161-001-00 9 30 | 6215-342-002-00 25 3 | 6215-621-006-10 20 8
6213-164-001-00 9 31 | 6215-343-002-00 25 4 | 6215-622-002-00 2 12
6213-240-002-00 16 15 | 6215-345-044-00 25 5 | 6215-629-017-00 26 13
6213-311-003-10 16 12 | 6215-345-045-00 25 6 | 6215-629-018-00 26 14
© 6213-319-001-00 | 9 2 | 6215-345-046-00 25 7 | 6215-629-020-00 26 18
6213-610-005-30 17 1 | 6215-345-047-00 25 8 | 6215-629-021-00 26 19
6213-611-003-20 17 2 | 6215-345-048-00 25 9 | 6215-629-022-00 26 20
6213-612-004-00 17 9 | 6215-345-049-00 25 10 | 6215-629-023-00 26 21
6213-613-002-10 17 8 | 6215-345-050-00 25 11 | 6215-629-024-00 2 22
6213-614-003-10 17 12 | 6215-345-051-00 25 12 | 6215-629-025-00 26 23
24 18 | 6215-345-052-00 25 13 | 6215-629-026-00 26 24
6213-614-006-10 17 17 | 6215-345-053-00 25 14 | 6215-629-027-00 26 25
24 19 | 6215-355-003-00 25 18 | 6215-629-028-00 26 26
6213-619-002-00 17 11 | 6215-359-003-00 25 17 | 6215-629-029-00 26 27
6213-619-003-00 17 10 | 6215-359-004-00 25 19 | 6215-629-030-00 26 28




6003-097-150-0A

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
6215-629-031-00 | "26 29 | 6281-216-001-00 28 18 | 6901-066-645-00 15 10
6215-629-032-00 26 30 | 6281-217-001-00 28 16 | 6901-910-612-00 5 25
6215-629-033-00 26 31 | 6281-221-001-00 28 4 7
6215-629-034-00 26 32 | 6281-222-004-00 28 1 12 5
6215-631-004-00 26 2 | 6281-229-002-00 28 2 20 14
6215-634-002-00 26 15 | 6281-229-003-00 28 3 23 7
6215-635-002-00 26 8 | 6281-229-004-00 28 6 | 6901-910-625-00 16 7
6215-635-003-00 26 36 | 6281-229-005-00 28 5 | 6901-910-816-00 8 4
6215-637-002-00 26 33 | 6281-229-006-00 28 8 16 11
6215-639-006-00 26 16 | 6281-229-007-00 28 9 | 6901-910-830-00 17 32
6215-639-007-00 26 17 | 6281-229-008-00 28 11 | 6901-910-835-00 9 11
6215-641-002-00 26 3 | 6281-229-009-00 28 10 | 6901-910-840-00 3 4
6215-643-003-00 26 4 | 6281-229-010-00 28 14 9 10
6215-644-003-00 26 6 | 6281-229-011-00 28 15 | 6901-910-845-00 9 15
6215-649-003-00 26 5 | 6281-229-012-00 28 19 9 44
6215-649-004-00 26 7 | 6281-229-013-00 28 20 17 13
6215-649-005-00 26 9 | 6281-229-014-00 28 21 | 6901-911-020-00 8 3
6215-649-006-00 26 10 | 6281-229-015-00 28 22 10 2
6215-649-007-00 26 11 | 6281-229-016-00 28 23 | 6901-911-025-00 22 8
6219-732-002-00 23 4 | 6281-229-017-00 28 24 | 6902-050-816-00 9 38

____________________________________________ OO IDIUPRU NP IEPUPISISUSPIpTPUpEIPEPEES ORISR, BRI
6219-752-001-00 20 2 | 6281-229-018-00 28 25 | 6904-110-818-00 19
6219-752-002-00 20 3 | 6281-271-002-00 28 26 | 6904-110-840-00 5 18
6219-752-003-00 20 4 | 6281-410-002-20 23 3 | 6908-000-716-00 12 3
6219-752-004-00 20 5 | 6281-910-001-00 23 5 20 10
6219-752-005-00 20 6 | 6281-920-001-00 23 8 | 6908-000-750-00 15 4
6281-100-003-00 22 7 | 6281-971-001-10 23 1 | 6908-160-408-00 16 5
6281-111-002-00 27 1 | 6287-810-004-10 24 1 | 6908-160-510-00 5 17
6281-115-004-00 27 11 | 6509-000-084-00 9 8 | 6908-160-816-00 5 16
6281-116-002-00 21 2 9 43 | 6908-161-018-00 15 2

| 6281-118-001-00 27 9 | 6509-030-037-00 9 9 | 6909-110-406-00 5 28
6281-121-003-00 27 3 | 6509-360-912-10 21 3 9 35
6281-124~001-00 27 6 | 6509-605-019-10 5 5 20 34
6281-129-006-00 27 17 9 3 | 6909-110-408-00 21 23
6281-129-007-00 27 7 | 6513-770-022-10 17 29 | 6909-110-410-00 22 6
6281-129-008-00 27 18 | 6515-419-014-00 21 4 | 6909-110-508-00 9 12
6281-129-009-00 27 19 | 6581-117-007-00 27 10 11 21
6281-129-010-00 27 4 | 6581-123-011-00 21 12 17 14
6281-129-011-00 27 5 | 6581-129-092-00 27 15 17 20
6281-129-019-00 27 21 | 6581-129-096-00 27 16 | 6909-111-406-00 20 29
6281-151-004-00 27 8 | 6581-129-099-00 27 13 | 6909-111-508-00 27 20
6281-200-016-00 22 1 | 6581-129-100-00 27 14 | 6909-150-506-00 20 36
6281-213-003-00 28 7 | 6582-450-014-00 23 6909-150-508-00 9 13
6281-214-003-00 28 12 | 6894-240-902-00 137 1715
6281-214-004-00 28 13 | 6894-453-344-00 5 20 17 21
6281-215-001-00 28 17 | 6901-050-850-00 11 20 21 22

161



162

6003-097-150-0A
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY

6909-164-508-00 11 22
6909-202-308-00 9 25
6909-572-008-00 2 5
24 5

6909-830-212-00 1 12
6909-902-299-00 5 21
6909-906-105-10 16 13
6909-920-843-00 9 17
8 21

9 26

16 14

24 13

6911-129-006-00 1 3
6911-129-083-00 5 7
6911-219-195-00 5 4




NUMERICAL INDEX 1631-098-100-10
PART CODE FiG. KEY PART CODE FIG. KEY PART CODE F1G. KEY
1323-220-012-00 19 10 1518-621-560-00 40 9 1593-102-504-00 2 4
1337-401-006-00 20 15 1524-122-001-00 20 1593-102-505-00 2 5
24 18 1527-604-002-00 42 17 1593-103-054-00 32
54 46 1544-104-204-00 39 1593-103-500-10 3 1
1342-402-006-00 4 14 3 14 1593-104-004-00 3 18
1376-121-001-00 29 24 1544-104-205-00 310 1593-104-500-00 3 6
1376-606-005-00 41 17 3 15 1593-104-502-00 3 1
1383-452-001-00 22 12 1560-104-010-40 2 16 1593-105-213-10 4 10
1386-241-002-00 21 4 1560-132-007-30 20 14 1593-112-002-50 5 5
21 10 1560-664-250-00 | 44 17 1593-112-003-20 5 8
___________________________ A e e e e
35 4 45 22 1593-112-051-30 5 4
1415-120-006-00 17 22 1560-664-252-00 44 18 1593-112-200-00 5 1
20 16 45 23 1593-112-222-00 5 9
1415-120-020-00 32 30 1560-664-253-00 44 19 1593-112-510-30 5 3
32 34 45 24 1593-112-520-10 5 12
_______________________________________________________________________ I VTP UONY U U U MU
1415-125-021-00 24 20 1564-512-001-00 30 2 1593-117-001-40 6 3
54 48 31 2 1593-117-003-10 6 6
1416-209-005-00 7 16 1564-654-213-00 43 19 1593-117-200-20 6 1
1416-600-057-00 40 9A | 1575-104-202-00 312 1593-117-510-20 6 2
1421-903-010-00 52 7T 1575-623-009-00 4 2 1593-122-051-00 7 1
1424-101-203-00 2 117 45 2 1593-203-058-20 11 2
1424-101-204-00 2 18 1575-623-010-00 44 3 1593-304-008-00 18 3
1425-621-004-00 2 9 45 3 1593-304-051-20 18 1
3 4 1581-621-290-00 44 15 1593-304-053-10 18 6
34 28 45 20 1593-304-054-10 18 4
1427-111-006-00 4 16A | 1581-740-116-00 39 8 1593-304-055-10 18 1
4 20A | 1588-105-210-00 4 5 1593-304-057-10 18 8
1427-130-260-00 22 31 1593-101-003-20 1 6 1593-307-051-20 18 12
1427-601-003-00 22 4 1593-101-009-10 112 18 16
1427-621-002-10 5 2 1593-101-011-10 1 13 1593-307-052-10 18 13
1427-621-012-00 30 7 1593-101-012-00 1 14 18 17
317 17 5 1593-307-053-10 18 14
40 2 1593-101-220-40 12 18 18
1427-934-013-00 51 13 1593-102-001-10 2 10 1593-310-054-20 19 6
1427-941-016-00 51 20 1593-102-002-10 2 11 1593-310-520-20 19
1432-242-004-00 37 14 1593-102-003-20 2 14 1593-310-540-00 19 9
1435-201-220-00 13 6 1593-102-004-20 2 15 1593-312-056-20 20 18
1444-122-002-00 20 12 1593-102-005-30 2 6 20 27
1444-601-015-00 43 14 1593-102-006-50 2 21 1593-317-201-00 21 2
1444-621-008-00 41 20 1593-102-009-10 2 23 1593-317-210-00 21
1444-621-311-00 43 6 1593-102-011-00 2 7 1593-332-051-20 229
1444-621-312-00 43 17 1593-102-012-00 2 22 1593-332-051-30 22 9A
1480-207-011-00 32 8 1593-102-500-10 2 1 1593-332-052-10 22 1
33 8 1593-102-502-00 2 2 1593-332-053-00 22 8
1488-611-001-00 41 9A | 1593-102-503-00 2 3 1593-332-061-00 22 2

163



164

1631-098-100-10
PART CODE FIG. KEY PART CODE FI6. KEY PART CODE FIG. KEY
1593-332-520-20 22 1 | 1593-403-510-70 29 2 | 1593-555-011-00 37 18
1593-332-520-30 22 1A | 1593-403-510-80 29 24 50 6
1593-333-500-30 22 14 | 1593-406-004-00 30 14 | 1593-555-013-00 37 22
1593-334-051-30 22 20 3110 50 9
| 1695-384-054-20 22 19 | 1593-406-005-10 30 13 | 1593-601-008-20 39 11
1593-334-054-30 22 194 31 9 | 1593-601-008-30 39 11A
1593-334-055-00 22 21 | 1593-406-006-00 30 17 | 1593-601-009-00 38 10
1593-334-056-40 22 18 31 13 | 1593-601-054-00 39 14
1593-334-056-50 22 18A | 1593-406-008-00 30 5 | 1593-601-061-40 39 13
1593-334-300-10 22 25 31 1593-601-064-20 395
1593-334-300-20 22 25A | 1593-406-240-10 30 16 | 1593-601-065-10 30 4
1593-334-310-00 22 27 31 12 31 4
1593-334-310-10 22 27A | 1593-406-250-00 30 12 | 1593-601-067-10 38 3
1593-334-310-20 22 27B 31 8 | 1593-601-067-20 38 3A
1593-335-058-00 22 33 | 1593-406-500-10 31 1 | 1593-601-067-30 38 3B
1593-335-500-30 22 29 | 1593-406-500-20 31 1A | 1593-601-068-10 38 5
1593-335-500-40 22 294 | 1593-406-500-30 31 1B 38 11
1593-335-500-50 22 29B | 1593-407-002-00 32 6 | 1593-601-069-00 30 3
1593-341-008-00 25 23 33 6 31 3
54 72 | 1593-407-004-40 32 3 | 1593-601-071-00 38 4
______________________________________________________________________ B e -
1593-341-009-00 25 24 33 3 | 1593-601-072-00 38 5A
54 73 | 1593-407-006-00 32 7 38 114
1593-341-012-10 25 25 33 7 | 1593-601-073-00 39 7
54 74 | 1593-407-007-10 33 15 | 1593-601-074-00 39 6
1593-342-001-00 25 1 | 1593-407-051-60 33 1 | 1593-601-271-20 38 19
27 1 | 1593-407-200-40 33 5 | 1593-601-271-30 38 194
54 50 | 1593-407-510-50 32 11 | 1593-601-510-00 39 1
1593-351-001-00 21 3 33 11 | 1593-601-510-10 39 1A
1593-401-009-00 1 16 | 1593-407-520-30 33 16 | 1593-601-510-20 39 1B
1593-401-071-40 28 3 | 1593-407-530-30 32 18 | 1593-601-524-10 39 2
_________________ '___________-____--______-__)._________________________________________-_ e e
1593-401-071-50 28 34 33 18 | 1593-601-525-10 39 3
1593-402-051-10 28 10 | 1593-407-530-40 32 18A | 1593-601-561-20 38 17
1593-402-210-00 28 9 33 184 | 1593-601-561-30 38 174
1593-402-510-40 28 13 | 1593-411-001-10 35 6 | 1593-601-581-20 38 20
1593-403-001-10 29 11 | 1593-411-052-20 35 7 | 1593-601-581-30 38 20A
1593-403-003-10 29 10 | 1593-411-053-10 35 8 | 1593-606-006-10 40 5
1593-403-004-10 29 3 | 1593-411-053-20 35 8A 42 14
1593-403-005-00 29 28 | 1593-411-201-00 35 1 | 1593-611-001-00 41 14B
1593-403-007-20 29 22 | 1593-411-610-10 35 2 | 1593-611-011-10 a2
1593-403-009-00 29 4 | 1593-553-003-20 36 2 | 1593-611-011-20 41 24
1593-403-052-30 29 15 | 1593-553-007-20 36 7 | 1593-611-012-00 49
1593-403-056-30 29 16 | 1593-553-540-40 36 1 | 1593-611-013-00 4110
1593-403-056-40 29 16A | 1593-553-540-50 36 1A | 1593-611-014-00 41 16
1593-403-500-70 29 1 | 1593-553-550-10 36 6 | 1593-611-058-00 413
1593-403-500-80 29 1A | 1593-553-670-30 36 12 | 1593-611-200-20 4 8




1631-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1593-611-200-30 41 8A | 1593-901-009-00 47 8 9 8
1593-611-200-40 41 8B 51 22 10 9
1593-611-200-50 41 8C | 1593-801-009-10 51 22A } 1608-201-004-20 8 13
1593-612-005-00 42 2 1593-901-015-00 47 12 9 13
1593-612-220-10 42 6 48 10 10 14
1593-612-230-00 42 94 50 2 1608-201-005-10 g8 17
1693-616-004-20 40 3 1593-901-200-00 50 1 9 17

42 11 1593-904-001-00 51 1 10 18
1593-621-001-40 43 9 1593-904-003-00 51 3 1608-201-006-20 8 26
1593-621-250-10 43 1593-904-007-00 51 5 9 26
1593-621-252-00 43 5 1593-905-001-00 51 8 10 27
1593-621-510-30 43 2 1593-905-003-00 51 10 1608-201-008-10 8 29
1593-622-001-10 43 22 1593-905-007-00 51 12 9 29
1593-622-211-10 43 12 1593-906-001-00 51 15 10 30
1593-622-240-00 43 18 1593-906-003-00 51 17 1608-201-011-20 8 35
1593-622-250-00 43 17 1593-906-007-00 51 19 9 35A
1593-622-260-10 43 15 1593-907-001-00 52 1 10 36A
1593-622-270-00 43 20 1593-907-003-00 52 3 1608-201-013-00 8 27
1593-622-330-00 43 16 1593-907-005-00 52 5 9 27
1593-623-001-00 5 16 1593-907-007-00 52 6 10 28
44 9 1593-807-007-10 52 6A | 1608-201-200-20 24
45 14 1600-112-231-00 5 14 9 24
1593-623-002-00 44 8 1600-112-232-00 5 10 10 25
45 13 5 15 1608-203-002-30 11 4
1593-623-003-00 44 10 1600-505-007-00 6 9 1608-203-200-00 11 1
45 15 1600-902-023-00 51 6 1608-205-200-10 12 1
1593-623-270-00 41 3 1608-105-001-40 4 20 1608-205-206~10 12 5
1593-623-270-10 41 3A | 1608-105-002-10 4 23 1608-205-208-00 12 6
1593-623-272-00 41 4 1608-105-221-00 4 8 1608-205-222-00 12 7
1593-623-273-00 41 5 1608-105-223-00 4 15 1608-205-224-00 12 8
1593-623-502-00 44 5 4 19 1608-205-229-00 12 9
45 5 4 24A | 1608-205-231-00 1210
1593-623-503-00 44 4 1608-105-230-00 4 2 1608-205-265-00 12 2
45 4 1608-105-241-00 4 11 1608-205-284-00 12 3
1593-623-504-00 44 1 4 24 1608-206~-001-00 13 4
45 7 1608-122-002-10 7 13 1608-206-002-00 14 26
1593-623-520-00 44 20 1608-122-003-00 1 5 1608~206-003~10 14 30
45 25 1608-122-004-00 1 2 1608-206-004-00 14 31
54 28 1608-122-200-50 7 6 1608-206-005-00 14 334
1593-623-610-00 45 8 1608-122-210-20 7 7 1608-206-200-30 13 1
1593-630-200-10 46 1 1608-122-220-20 7 8 1608-206-210-20 13 13
1593-630-210-00 46 3 1608-122-230-10 7 15 1608-206-240-00 14 19
1593-630-211-00 46 4 1608-201-001-40 8 1 1608-206-241-00 14 20
1593-630-220-10 46 7 9 1 1608-207-003-20 16 14
1593-630-300-00 46 2 1608-201-002-30 8 8 1608-207-004-10 16 5

165



166

1631-098-100-10
PART CODE FI16. KEY PART CODE FIG. KEY PART CODE FIG. KEY
16 15 54 57 | 1608-553-210-00 36 16
1608-207-006-10 17 9 | 1608-341-013-00 25 14 | 1608-554-001-00 3111
1608-207-007-10 17 10 54 63 | 1608-554-002-00 37 15
1608-207-008-00 17 16 | 1608-341-014-10 25 15 | 1608-554-200-10 3T 1
1608-207-009-20 1717 54 64 | 1608-554-210-10 37
___________________________ [ PN NI UPRPRIEPIPIPINIIO NI PPN QSIS PSSP SRR
1608-207-011-00 15 7 | 1608-341-015-00 25 16 | 1608-554-600-20 3T 7
1608-207-012-00 15 17 54 65 | 1608-606-200-20 40 1
1608-207-014-00 16 21 | 1608-341-016-00 25 18 | 1608-606-200-30 40 1A
1608-207-200-30 15 1 54 67 | 1608-606-200-40 40 1B
1608-207-210-20 15 6 | 1608-341-021-10 24 12 | 1608-616-001-10 42 15
1608-207-220-20 15 12 54 40 | 1608-616-002-20 4216
1608-207-230-00 15 16 | 1608-341-023-00 24 7 | 1608-616-200-20 42 10
1608-207-240-20 16 1 54 35 | 1608-621-500-10 131
1608-207-250-20 16 9 | 1608-341-025-10 24 19 | 1608-623-500-30 41
1608-207-260-20 16 19 54 47 | 1608-623-500-40 4 1A
_______________________________________________________________________ S R NEST——
1608-207-270-10 17 1 | 1608-341-026-00 23 5 | 1608-623-500-50 4 1B
1608-207-280-10 15 21 54 5 | 1608-623-600-00 45 1
1608-207-290-00 17 4 | 1608-341-027-00 25 4 | 1608-623-600-10 45 1A
1608-207-310-00 16 4 54 53 | 1608-623-600-20 45 1B
1608-208-200-00 17 19 | 1608-341-200-00 25 3 | 1608-901-003-10 4711
1608-304-001-00 18 2 54 52 48 9
1608-307-200-10 18 11 | 1608-341-210-30 23 1 49 7
11608-307-210-10 18 15 54 1 | 1608-901-004-00 475
1608-310-001-30 19 7 | 1608-341-220-20 23 13 | 1608-904-001-00 51 2
1608-310-002-00 19 2 54 13 | 1608-904-001-10 51 2A
1608-310-200-10 19 1 | 1608-341-230-20 | 24 1 | 1608-904-006-00 51
1608-312-002-10 20 8 54 23 | 1608-905-001-00 51 9
1608-312-003-30 20 11 | 1608-341-240-20 24 4 | 1608-905-001-10 51 94
1608-312-003-40 20 11A 54 26 | 1608-905-006-00 51 11
1608-312-005-00 20 4 | 1608-341-240-30 24 4A | 1608-906-001-00 51 16
1608-312-006-20 20 19 54 27 | 1608-906-001-10 51 164
1608-312-200-30 20 1 | 1608-341-260-30 24 10 | 1608-906-006-00 51 18
1608-312-200-40 20 1A 54 38 | 1608-907-001-10 52 2
1608-312-210-20 20 5 | 1608-341-270-00 54 26A | 1608-907-002-00 52 4
1608-312-220-00 20 17 | 1608-341-300-30 26 1 | 1614-922-200-10 53 1
1608-313-200-10 20 23 | 1608-341-300-40 26 1A | 1631-101-210-00 11
1608-341-001-20 23 4 | 1608-341-310-30 25 12 | 1631-104-001-00 3 17
54 4 54 61 | 1631-104-200-00 3 1
1608-341-003-20 23 10 | 1608-341-320-10 25 20 | 1631-105-002-00 4 16
54 10 54 69 | 1631-105-201-00 49
1608-341-006-10 23 17 | 1608-341-330-00 23 20 | 1631-105-201-10 4 9
54 17 54 20 | 1631-105-202-00 4 8A
1608-341-008-00 23 22 | 1608-553-200-20 36 11 | 1631-201-001-00 10 1
54 22 | 1608-553-200-30 36 114 | 1631-201-200-00 9 35
1608-341-012-00 25 8 | 1608-553-200-40 36 11B 10 36




1631-098-100-10

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
1631-203-001-00 11 8 1631-611-210-10 41 1A 9 22
1631-203-200-00 11 11 1631-611-210-20 41 1B 10 23
1631-206-200-00 13 9 1631-612-001-10 42 1 2144-117-002-00 41 18A
1631-401-200-30 28 1 1631-901-001-10 417 1 2144-409-210-10 34 11
1631-401-200-40 28 1A 48 1 2145-480-001-00 3z 21
1631-401-200-50 28 1B 49 1 2145-480-200-00 32 26
1631-401-300-00 28 5 1631-901-002-10 47 2 2157-410-001-00 34 29
1631-401-310-00 28 7 48 2 2500-901-027-00 47 9
1631-403-001-10 29 26 49 2 48 7
1631-403-001-20 29 26A | 1631-901-003-00 47 3 50 4

______________________________________________________________________ RPN SO S
1631-403-200-00 29 19 1631-801-003-10 47 3A | 2502-105-002-00 4 234
1631-406-200-20 30 1 49 3 2502-407-001-10 22 24
1631-406-200-30 30 1A | 1631-901-005-00 417 6 2502-901-004-20 47 4
1631-406-200-40 30 1B 48 5 48 4
1631-406-200-50 30 1C | 1631-901-005-10 47 6A 49 4
1631-406-220-00 30 21 { 48 54 | 2706-501-003-00 42 7
1631-406-230-00 30 24 49 5 2706-501-004-00 42 8
1631-407-001-00 32 23 1631-801-007-00 48 3 3517-205-007-00 24 2
1631-407-002-00 32 32 1631-901-007-10 48 3A 54 24
1631-407-003-00 32 33 1631-910-001-00 52 8 3543-350-001-00 34 22
1631-407-004-00 32 27A | 1631-910-001-10 ﬁ 52 84 | 3560-201-015-00 42 4
1631-407-201-10 32 1 1631-910-002-00 52 9 3600-201-013-00 20 24
1631-407-202-00 32 5 1631-910-003-00 52 10 3610-631-002-00 38 8
1631-407-203-00 32 15 1631-910-004-00 52 11 3614-261-002-00 43 8
1631-407-210-00 32 16 1631-910-005-00 52 12 3621-702-003-00 29 7
1631-407-220-10 32 29 1631-910-005-10 52 12A | 3623-820-013-00 28 4
1631-407-300-00 32 26A | 1631-910-006-00 52 13 3625-212-007-00 29 17
1631-408-001-10 34 18 1631-910-007-00 52 14 3626-276-003-00 5 17
1631-408-002-00 34 24 1636-901-009-00 47 10 3631-221-001-00 1 9
1631-408-003-00 34 17 48 8 3631-270-003-00 43 21
1631-408-210-00 34 20 50 3 3631-350-201-10 34 14
1631-555-001-00 37 18 1636-901-015-00 47 13 3631-353-001-10 8§ 32

317 20 48 11 9 32

50 1 1640-903-013-00 51 24 10 8
1631-555-002-00 317 21 1640-903-016-00 51 14 10 33

50 1640-903-033-00 51 23 3631-353-002-10 14 32
1631-555-200-00 50 9 1640-903-036-00 51 1 3631-671-003-00 15 20
1631-601-001-10 38 13 1640-904-013-00 51 25 3640-350-006-10 34 9
1631-601-002-00 38 15 1640-904-016-00 51 21 3640-711-001-00 41  14A
1631-601-002-10 38 154 | 1640-905-013-00 52 12B | 3643-586-001-00 4 29
1631-601-003-00 38 16 1640-905-016-00 52 15 3646-703-001-00 22 5
1631-601-003-10 38 164 | 2111-101-011-00 8 31 3648-703-001-00 22 54
1631-601-004-10 38 2 9 31 3650-261-261-00 45 9
1631-601-200-10 38 1 10 32 3650-262-202-00 44 6
1631-611-210-00 41 1 2137-223-004-00 8 22 45 6

167



168

1631-098-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
46 8 45 16 K130-003-000-00 34 1
3650-270-214-00 43 3 3768-185-022-10 14 21 K130-003-003-00 34 2
3652-261-202-00 5 13 34 19 K130-003-004-00 34 5
3656-115-001-00 15 16 3908-170~020-00 40 6 K182-002-002-00 14 23
3656-221-001-10 37 8 42 13 K182-032-000-00 14 22
3656-354-004-10 14 33 4106-105-303-00 6 5 K182-032-002-00 14 24
3659-310-004-00 4 28 22 15 K182-032-003-00 14 25
3661-212-001-00 2 27 24 5 K211-004-007-00 14 8
17 23 54 33 K211-012-000-00 14 1
34 26 4301-210~002-00 38 12 K211-012-003-00 14 3
38 6 43 13 ¥211-012-005-00 14 5
42 18 4319-911-001-00 53 4 K211-012-006-00 14 6
3664-276-001-00 44 24 6213-200-002-10 4 1 K211-012-007-00 14 7
45 29 6219-7565-001-00 4 4 K211-012-008-00 14 11
54 29 6901-045-895-00 9 18 K211-012-009-00 14 4
3664-351-006-00 14 18 10 19 K211-012-011-00 14 14
3666-202-005-00 1 16A | 7955-201-026-00 8 23 K211-012-100-00 14 2
28 2 9 23 K250-034-000-30 34 15
3667-354-220-00 14 34 10 24 P103-112-002-00 42 9
3667-354-230-00 14 35 8523-202-241-00 21 7 V111-163-002-00 44 21
3670-375-220-00 34 27 8523-202-242-00 21 8 45 26
3728-552-008-00 24 16 8592-011-204-00 7 9 54 30
54 44 J061-114-024-00 8 28 V120-266-001-20 14 15
3737-113-005-00 8 6 9 28 V120-266-002-50 14 9
9 10 29 V120-366-001-60 38 18
10 6 34 23 38 21
3737-122-001-00 23 15 34 25 4 12
54 15 34 30 44 16
3737-172-009-00 39 10 J061-209-011-00 4 18 45 17
3737-172-010-00 4 27 4 22 45 21
34 314 | J061-210-012-00 4 12 V201-260-803-50 15 4
43 23 4 17 V201-260-804-00 34 6
44 13 4 21 V201-260-805-00 17 6
45 18 4 25 24 13
3737-172-011-00 1 5 4 30 54 41
30 9 J061-210-015-00 2 20 V201~260-806-00 14 16
31 18 J061-211-013-00 4 13 V201-260-809-50 8 18
3746-172-013-00 34 31 4 26 9 184
46 9 J061-232-040-00 2 12 10 194
3746-185-014-00 32 28 J061-238-046-00 2 13 V201-460-802-00 7 11
44 14 J061-247-055-00 3 19 V201-460-804-50 7 3
45 19 J062-081-087-00 4 31 V201-461-003-00 8§ 33
3748-185-103-00 14 36 J062-104-111-00 g§ 30 9 33
3756-315-001-00 41 14 9 30 10 34
3768-172-007-00 44 11 10 31 V203-461-002-00 1 3




1631-098-100-10
PART CODE FI1G. KEY PART CODE FIG. KEY PART CODE FIG. KEY
5 19 30 22 g 36
V203-461-002-50 22 34 30 25 9 36
V210-260-601-20 7 14 54 55 10 37
22 32 54 60 23 7
23 6 V211-260-802-50 1 15 24 21
32 4 371 23 27
33 4 50 10 54 1
39 12 V211-260-803-00 8 19 54 49
54 6 9 19 V211-561-002-50 36 13
V210-260-601-60 j 6 10 20 36 14
22 26 25 7 36 17
32 24 54 56 V211-561-003-00 36 15
34 13 V211-260-804-00 8 20 V211-660-802-00 3 5
43 10 9 20 V251-261-004-5C 8 T
46 5 10 21 9 7
V210-260-602-00 13 16 34 8 10 7
43 11 V211-260-804-50 14 13 V271-160-602-50 3 8
V210-360-601-20 23 21 V211-261-002-00 28 14 3 13
54 21 32 2 V300-250-005-00 40 10
V210-360-601-60 4 6 33 V301-260-006-00 1 10
22 30 34 21 5 6
38 7 V211-261-002-50 20 7 22 13
V210-360-602-00 30 8 22 28 41 6
30 15 25 2 45 10
31 11 27 V304-260-008-00 1 7
31 17 30 6 15 5
V211-260-801-20 38 9 31 6 17 8
V211-260-801-60 4 3 54 51 20 13
o 11 V211-261-004-50 12 11 24 15
8 16 V211-360-801-60 13 12 24 17
9 16 17T 18 37 13
10 17 30 10 39 15
13 9 31 19 41 18
19 3 40 8 54 43
28 6 V211-360-802-00 J 2 8 54 45
28 8 2 19 ¥304-260-010-00 2 25
32 25 3 16 6 7
V211-260-802-00 8 25 5 7 1213
9 25 32 17 5 11
10 26 33 17 16 8
13 15 V211-361-002-00 5 18 16 18
16 20 V211-561-001-60 8 37 17 11
20 20 9 37 V304-460-008-00 7 12
25 6 10 38 v304-460-010-00 21 9
25 11 V211-561-002-00 3 3 V305-260-010-00 41 15

169



170

1631-098-100-10
PART CODE FIG. KEY PART CODE F1G. KEY PART CODE FIG. KEY
V305-260-012-00 53 3 § 21 V411-260-010-00 2 26
¥305-260-020-00 36 8 9 21 5 21
V328-262-110-00 29 12 10 22 6 8
29 23 34 1 15 8
30 18 37 12 17 14
31 14 39 16 17 20
V328-262-112-00 29 8 41 19 20 21
29 29 V401-160-010-00 1 4 20 25
32 19 5 20 22 16
33 19 8§ 34 30 19
¥331-460-010-00 23 11 9 34 31 15
23 18 10 35 41 11
54 11 1212 V411-260-012-00 15 10
54 18 18 9 15 13
V332-260-012-00 29 27 21 6 15 18
¥334-260-010-00 29 18 22 35 32 20
V350-160-004-00 39 4 23 12 33 20
¥350-160-006-00 38 14 23 19 37 5
V360-260-006-00 4 7 29 13 V411-260-014-00 14 27
40 12 54 12 17 2
46 6 54 18 36 4
V361-260-006-00 39 9 V401-160-012-00 29 30 36 9
V363-260-008-00 14 17 32 21 37 9
19 8 33 21 V411-260-018-00 29 5
24 V401-250-005-00 40 11 V411-260-020-00 16 12
30 11 V411-260-003-00 44 23 37 2
30 23 45 28 V500-162-501-50 6 11
30 26 54 32 24 9
31 20 V411-260-006-00 6 10 42 5
40 7 45 11 54 37
54 34 V411-260-008-00 15 22 V500-162-502-00 29 14
¥363-260-010-00 2 24 16 6 29 25
36 3 16 16 30 20
V401-160-003-00 44 22 17 7 31 16
45 27 17 12 V500-163-001-50 15 23
54 31 20 9 16 7
V401-160-006-00 1 11 22 10 16 17
16 3 24 8 17 13
16 11 24 14 20 10
20 3 37 16 22 11
41 7 40 4 37 17
45 12 42 3 V500-163-002-00 15 9
V401-160-008-00 1 8 42 12 15 14
7 4 54 36 15 19
T 17 54 42 17 15




1631-098-100-10

PART CODE FIG. KEY PART CODE F16. KEY PART CODE F1G. KEY

17 21 | V653-430-403-00 § 2 | v120-103-502-60 13 8

20 22 8 9 | V7120-103-502-80 13 10

20 26 9 2 | V720-103-503-00 1311

37 6 9 9 | V721-103-103-00 115

37 10 10 2 | V721-103-104-50 8 15

4 12 10 10 9 15

V500-163-002-50 14 28 | V654-418-221-60 25 17 10 16
17 3 54 66 16

22 17 V704-140-012-00 23 14 V721-103-105-50 14 12

24 3 54 14 | V723-102-004-00 3410

29 9 | V704-140-015-00 22 3 | V723-102-005-60 34 4

29 31 22 6 | V740-120-350-80 9 14

32 22 23 16 10 15

33 22 24 11 | V740-130-420-80 8 5

36 5 54 16 8 12

36 10 54 39 9 5

54 25 | V704-140-016-00 18 9 9 12

¥500-163-003-00 16 13 | V704-140-017-00 19 5 10 5
37 3 | V704-140-025-00 113 10 13

V500~164-003-00 14 29 22 23 | V742-120-420-60 32 10
V580-140-502-50 25 19 | V705-140-020-00 7 10 33 10
54 68 | V705-140-030-00 12 4 | V144-115-250-70 343

V580-140-503-20 29 6 | V705-140-035-00 23 9 | V744-120-350-70 8 14
V580~140-602-50 15 2 54 9 9 144
V600-110-600-40 25 13 | V705-140-040-00 29 21 10 154
25 21 | V705-140-042-00 8 3 25 54

33 12 8 10 54 54

54 62 9 3 | V744-120-350-80 25 5

54 70 9 10 | V744-130-420-80 8 4

V600-110-600-50 17 10 3 11
¥600-110-600-70 25 22 10 11 9 4
54 71 329 9 11

V600-110-620-40 o9 33 9 10 4
32 12 33 14 | 10 12

V600-110-620-50 11 10 | V705-140-047-00 22 24 | V144-135-550-80 25 9
¥600-110-620-70 18 10 32 14 54 58
V600-110-630-40 11 13 | V706-140-040-00 32 31 | V760-150-000-00 20 2
¥600-110-630-50 11 12 | V720-101-900-60 14 10 23 3
V600-140-600-40 33 13 | V720-102-401-50 23 2 28 11
V600~140~620-40 32 13 54 2 54 3
¥600-150-600-50 22 22 | V720-102-401-60 34 12 | V762-150-000-00 16 2
V600-150-620-20 23 8 | V720-102-401-80 13 2 16 10
54 8 13 14 28 12

¥600-150-620-30 29 20 | V720-102-402-20 13 3 | V780-140-000-2T 3416
V600-150-620-50 35 5 | V720-103-502-40 13 V781-100-000-40 25 10

171



172

1631-098-100-10
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
¥781-160-000-40 25 104
54 59
v999-200-003-00 21 3
21 9
35 3
W201-261-006-00 53 2




ALPHABETICAL INDEX

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
ADAPTER 8 32 BAND, HARNESS 44 13
ADAPTER 9 32 BAND, HARNESS 45 18
ADAPTER 10 8 BAND, HARNESS 34 31
ADAPTER 10 33 BAND, HARNESS 46 9
ADAPTER 14 32 BAND, HOSE 32 28
ADAPTER, FILTER/A 14 30 BAND, HOSE 44 14
ADAPTER, FILTER/B 14 31 BAND, HOSE 45 19
ADAPTER, STRAIGHT 8 22 BAND, WIRE/250 4 14
ADAPTER, STRAIGHT 5 22 BAR, PTO CoMP 22 25
ADAPTER, STRAIGHT 10 23 BAR, PTO COMP 22 25A

S e e
ADAPTER/45° 34 14 BATTERY 5 1
ADAPTER/90 14 21 BEARING, BALL THRUST 29 4
ADAPTER/90 34 19 BEARING, NR/TA3030Z 8 2
ADAPTER/90 ORIFICE 14 19 BEARING, NR/TA3030Z 8 9
ARM(PTO) ASSY 22 1A | BEARING, NR/TA3030Z 9 2
ARM, BRAKE 19 7 BEARING, NR/TA3030Z 9 9
ARM, BRAKE COMP 20 1 BEARING, NR/TA3030Z 10 2
ARM, BRAKE coMp 20 1A | BEARING, NR/TA3030Z 10 10
ARM, CONTROL ASSY 317 7 BEARING, RB/6004 25 13
ARM, DRAG COMP 32 18 BEARING, RB/6004 26 21
ARM, DRAG COMP 33 18 BEARING, RB/6004 33 12
ARM, DRAG COMP 32 18A | BEARING, RB/6004 54 62
ARM, DRAG coMp 33 18A | BEARING,RB/6004 54 70
ARM, HOOD 39 13 BEARING, RB/60043S 33 13
ARM, HOOK COMP 17 4 BEARING, RB/6005 11 7
ARM, HST/F COMP 16 1 BEARING, RB/6005SS 22 22
ARM, HST/REVERSE COMP 16 9 BEARING, RB/6007 25 22
ARM, KENUCKLE/LHE COMP 29 1 BEARING, RB/6007 54 711
ARM, KNUCKLE/LH COMP 29 1A | BEARING, RB/6202SS 23
ARM, KNUCKLE/RH COMP 29 2 BEARING, RB/6202SS 54 8
ARM, KNUCKLE/RH COMP 29 2A | BEARING, RB/6203SS 29 20
ARM, LIFT COMP 317 1 BEARING, RB/6204 11 9
ARM, PEDAL COMP 20 9 BEARING, RB/6204 32 12
ARM, PITMAN COMP 29 19 BEARING, RB/6204S 32 13
ARN, PTO ASSY 22 BEARING, RB/6205 11 10
ARM, PTO REAR/40 24 12 BEARING, RB/6205SS 35 5]
ARM, PTO REAR/40 54 . 40 BEARING, RB/6207 18 10
ARM, TENSION COMP 23 13 BEARING, RB/6304 11 13
ARM, TENSION COMP 54 13 BEARING, RB/6305 11 12
AXLE, FRONT ASSY 28 9 BEARING, RB/7004 32 6
BAND 44 10 BEARING, RB/7004 33 6
BAND 45 15 BEARING, RB/7202 32 1
BAND, HARNESS 4 27 BEARING, RB/7202 33 1
BAND, HARNESS 34 31A | BELT, VB038 22 19
BAND, HARNESS 43 23 BELT, VC031 23 22

173



174

1631-098-100-10
DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
BELT, VC031 54 22 | BOLT, S/M6X16 34 13
BELT/VB038 22 19A | BOLT, S/M6X16 43 10
BOLT 7 16 | BOLT, S/M6X16 46 5
BOLT 5 9 | BOLT, S/M6X20 13 16
BOLT 5 14 | BOLT, S/M6X20 43 11
IV S S S

BOLT 32 27 | BOLT, S/M8X12 38 9
BOLT 38 12 | BOLT, S/M8X16 4 3
BOLT 43 13 | BOLT, S/M8X16 5 11
BOLT 9 18 | BOLT, S/M8X16 8 18
BOLT 10 19 | BOLT, S/M8X16 9 16
BOLT STUD, SEAL 8 7 BOLT, S/M8X16 10 17
BOLT STUD, SEAL 9 7 | BOLT, S/M8X16 13 5
BOLT STUD, SEAL 10 7 | BOLT, S/M8X16 19 3
BOLT, BATTERY 5 5 BOLT, S/M8X16 28 6
BOLT, CONNECTOR/PF1/2 13 4 | BOLT, S/M8X16 28 8
BOLT, KNOB 41 13 | BOLT, S/M8X16 32 25
BOLT, S/M10X16 8 37 | BOLT, S/M8X20 8 25
BOLT, S/M10X16 9 37 BOLT, S/M8X20 9 25
BOLT, S/M10X16 10 38 BOLT, S/M8X20 16 26
BOLT, S/M10X20 28 14 | BOLT, S/M8X20 13 15
BOLT, S/M10X20 32 2 | BOLT, S/M8X20 16 20
BOLT, S/M10X20 33 2 | BOLT, S/M8X20 20 20
BOLT, S/M10X20 34 21 BOLT, S/M8X20 25 6
BOLT, S/M10X25 20 7 | BOLT, S/M8X20 25 11
BOLT, S/M10X25 22 28 BOLT, S/M8X20 30 22
BOLT, S/M10X25 25 2 | BOLT, S/M8X20 30 25
BOLT, S/M10X25 27 2 | BOLT, S/M8X20 54 55
BOLT, S/M10X25 30 6 BOLT, S/M8X20 54 60
BOLT, S/M10X25 31 6 | BOLT, S/M8X25 1 15
BOLT, S/M10X25 54 51 BOLT, S/M8X25 37 23
BOLT, S/M10X25 36 13 | BOLT, S/M8X25 50 10
BOLT, S/M10X25 36 14 | BOLT, S/M8X30 9 19
BOLT, S/M10X25 36 17 | BOLT, S/M8X30 10 20
BOLT, S/M10X30 36 15 | BOLT, S/M8X30 25 7
BOLT, S/M10X45 12 11 BOLT, S/M8X30 54 56
BOLT, S/M6X12 7 14 | BOLT, S/M8X40 20
BOLT, S/M6X12 22 32 | BOLT, S/M8X40 20
BOLT, S/M6X12 23 6 | BOLT, S/M8X40 10 21
 BOLT, S/M6X12 32 4 BOLT, S/M8X40 34 8
'BOLT, S/M6X12 33 4 | BOLT, S/M8X45 14 13
BOLT, S/M6X12 39 12 | BOLT, SP/M10X20 5 18
BOLT, S/M6X12 54 6 BOLT, SP/M6X12 23 21
BOLT, S/M6X16 6 4 | BOLT, SP/M6X12 54 21
BOLT, S/M6X16 22 26 BOLT, SP/M6X16 4 6
BOLT, S/M6X16 32 24 | BOLT, SP/M6X16 22 30




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
BOLT, SP/M6X16 38 7 BOLT/M8X60 14 16
BOLT, SP/M6X20 30 8 BOLT/M8X95 8 18
BOLT, SP/M6X20 30 15 BOLT/M8X95 9 184
BOLT, SP/M6X20 31 11 BOLT/M8X95 10 194
BOLT, SP/M6X20 31 17 BOOT 44 19
BOLT, SP/M8X16 13 12 BOOT 45 24
BOLT, SP/M8X16 17 18 BOOT 41 4
BOLT, SP/M8X16 30 10 BOX SPANNER/L-TYPE 53 4
BOLT, SP/M8X16 31 19 BRACKET, ENGINE/LH 1 1
BOLT, SP/M8X16 40 3 BRACKET, ENGINE/RH 1 2
BOLT, SP/M8X20 2 8 BRACKET, PTO/F 22 21
BOLT, SP/M8X20 2 19 BRACKET/PTO F  COMP 22 274
BOLT, SP/M8X20 3 16 BRACKET/PTO F  COMP 22 27B
BOLT, SP/M8X20 5 7 'BREATHER/TANK CAP 42 7
BOLT, SP/M8X20 32 17 BULB 43 3
BOLT, SP/M8X20 33 17 BULB, LAMP/12V21W 43 19
BOLT, SP/M8X20 3 5 BUSH § 31
BOLT/5/16X25 34 17 BUSH 9 31
BOLT/5/16X32 32 274 | BUSH 10 32
BOLT/M10X1. 25X20 1 3 BUSH, COLUMN 30 13
BOLT/M10X1. 25X20 5 19 BUSH, COLUMN 31 9
BOLT/M10X1. 25X25 18 4 BUSH, SEAT 41 9
BOLT/M10X1. 25X25 22 34 BUSH/10X12X10 30 2
BOLT/M10X20 3 3 BUSH/10X12X10 31 2
BOLT/M10X20 4 § 36 BUSH/12X14X20 25 4
BOLT/M10X20 9 36 BUSH/12X14X20 54 53
BOLT/M10X20 10 37 BUSH/15X17X10 22 2
BOLT/M10X20 23 7 BUSH/15X17X11 22 2A
BOLT/M10X20 24 21 BUSH/15X17X16 37 8
BOLT/M10X20 27 4 BUSH/22X40X37 32 32
BOLT/M10X20 54 7 BUSH/25X28X25 28 10
BOLT/M10X20 54 49 CABLE, AXLE ASSY § 1
BOLT/M10X30 § 33 CABLE, BATTERY  ASSY 5 12
BOLT/M10X30 9 33 CABLE, EARTH 5 8
BOLT/M10X30 10 34 CABLE, PTO ASSY 22 9
BOLT/M6X25 3 8 CABLE, PTO ASSY 22 94
BOLT/M6X25 3 13 CABLE, WIRE 5 17
BOLT/M8X20 T 11 CAP 43 6
BOLT/M8X30 8§ 19 CAP 2 2
BOLT/M8X35 15 4 CAP, BATTERY 9 2
BOLT/M8X40 34 6 CAP, FUSE BOX 44 4
BOLT/M8X45 1 3 CAP, FUSE BOX 45 4
BOLT/M8X50 17 6 CAP, SHAFT/A 22 31
BOLT/M8X50 24 13 CAP, TANK 42 6
BOLT/M8X50 54 41 CAP, TIRE VALVE 21 3

175



176

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
CAP, TIRE VALVE 21 9 CLAMP, WORM/14-24 8 28
CAP, TIRE VALVE 35 3 CLAMP, WORM/14-24 9 28
CAP, WHEEL 35 8 CLAMP, WORM/14-24 10 29
CAP, WHEEL 35 8A | CLAMP, WORM/14-24 34 23
CAPRER, SHORT, R/PTO 44 7 CLAMP, WORM/14-24 34 25
CAPRER, SHORT, R/PTO 45 7 CLAMP, WORM/14-24 34 30
CARTRIDGE ASSY 14 35 CLEANER, AIR 3 6
CASE, DIFF 18 1 CLEANER, AIR ASSY 3 11
CASE, POWER STEERING 32 23 CLIP, HOSE/10. 4-11.1 8§ 30
CASE, PTO/FRONT  ASSY 25 3 CLIP, HOSE/10.4-11.1 9 30
CASE, PTO/FRONT  ASSY 54 52 CLIP, HOSE/10.4-11.1 10 31
CASE, PTO/REAR 25 8 CLIP, HOSE/8.1-8.17 4 31
CASE, PTO/REAR 54 57 CLI1P, TRIM/B 42 17
CASE, STEERING 33 1 COLLAR, WHEEL/THRUST 18 14
CASE, STEERING 32 1 COLLAR, WHEEL/THRUST 18 18
CASE, TRANSMISSION/LH 1 COLLAR/12X16X12 15 17
CASE, TRANSHISSION/LE 1 COLLAR/17X27X02 14 7
CASE, TRANSMISSION/LH 10 1 COLLAR/18X30X05 25 18
CASE, TRANSMISSION/RH 8 8 COLLAR/18X30X05 54 67
CASE, TRANSMISSION/RH 9 8 COLLAR/21X25X04 32 15
CASE, TRANSMISSION/RH 10 9 COLLAR/21X25X08 33 15
CHASSIS COMP 28 1 COLLAR/21X35X02 29 14
CHASSIS COMP 28 1A | COLLAR/21X35X02 54 63
CHASSIS conp 28 1B | COLLAR/25X35X02 11 2
CLAMP, FLASHER HARNES 1 5 COLLAR/26X32X14 30 7
CLAMP, FLASHER HARNES 30 9 COLLAR/26X32X41 22 21
CLAMP, FLASHER HARNES 31 18 COLLAR/26X32X53 35 6
CLAMP, HARNESS 2 9 COLLAR/26X35X03 18 13
CLAMP, HARNESS 3 4 COLLAR/26X35X03 18 17
CLAMP, HARNESS 34 28 COLLAR/31X38X06 29 22
CLAMP, MAIN HARNESS 39 10 COLLAR/31X41X03 18 12
CLAMP, SPEED 41 20 COLLAR/31X41X03 18 16
CLAMP, WIRE/10-12 4 12 COLUMN, STEERING ASSY 30 12
CLAMP, WIRE/10-12 4 17 COLUMN, STEERING ASSY 31 8
CLAMP, WIRE/10-12 4 21 CONNECTOR 2 16
CLAMP, WIRE/10-12 4 25 CONNECTOR 34 9
CLAMP, WIRE/10-12 4 30 COUPLER, SHORT 44 5
CLAMP, WIRE/10-15 2 20 COUPLER, SHORT 45 o
CLAMP, WIRE/11-13 4 13 COUPLING/LCR 7 1
CLAMP, WIRE/11-13 4 26 COVE, BRAKE COMP 19 1
CLAMP, WIRE/32-40 2 12 COVER 43 5
CLAMP, WIRE/38-46 2 13 COVER 317 19
CLAMP, WIRE/47-55 3 19 COVER 317 20
CLAMP, WIRE/9-~11 4 18 COVER 50 7
CLAMP, WIRE/9-11 4 22 COVER, BELT COMP 23 20




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
COVER, BELT COMP 54 20 FILTER, SUCTION/HST 13 9
COVER, BODY 14 11 FRANGE, CONTROL COMP 33
COVER, COUPLING T 2 FRANGE, CONTROL COMP 32
COVER, F/PTO COMP 22 29A | FUSE/32V03A 44
COVER, F/PTO COMP 22 29B | FUSE/32V03A 45 2
COVER, FRONT/C 38 19 FUSE/32V10A 44 3
COVER, FRONT/C 38 194 | FUSE/32V10A 45 3
COVER, FRONT/LH 38 174 | GASKET 12 10
COVER, FRONT/MESH 38 13 GASKET 42 8
COVER, FRONT/RH 38 20 GASKET, MUFFLER 3
COVER, FRONT/RH 38  20A | GAUGE, FUEL ASSY 42 9A
COVER, HEAD 43 21 GAUGE, FUEL ASSY 42 9
COVER, LOWER SET 39 1 GEAR/12-37T COMP 11 11
COVER, LOWER ASSY 39 1A | GEAR/12T 18 6
COVER, LOWER ASSY 39 1B | GEAR/16T 25 15
COVER, PTO/F 22 29 GEAR/16T 54 64
COVER, REAR 28 3 GEAR/18T 11 8
COVER, REAR 28 3A | GEAR/40T 18 2
COVER, SIDE/LH 38 17 GEAR/172T COMP 32 11
COVER, SIDE/LH 38 15 GEAR/T2T COMP 33 11
COVER, SIDE/LH 38  15A | GEARBEVEL/12-45T SET 11 1
COVER, SIDE/RH 38 16 GENERATOR, TORQUEASSY 32  26A
COVER, SIDE/RH 38 16A | GENERATOR, TORQUEASSY 32 26
COVER, SPOOL 14 3 GRIP, BRAKE 20 24
COVER/44X10 29 3 GRIP/B 37 14
COVER/GPF1 34 2 GROMMET/100 5 16
COVER/PTO ASSY 50 5 GROMMET /100 44 9
COVER/U 31 21 GROMMET/100 45 14
COVER/U 50 8 GROMMET/10X14 30 7
CRAMPER, 7 SHORT 44 11 GROMMET/10X14 31 7
CRAMPER, 7 SHORT 45 16 GROMMET/10X14 40 2
CYLINDER ASSY 14 22 GROMMET/10X30X05 40 3
DIODE/3. 0A 44 6 GROMMET/10X30X05 42 11
DIODE/3. 0A 45 6 GROMMET/150 44 8
DIODE/3. 0A 46 8 GROMMET/150 45 13
DRUM, BRAKE COMP 19 4 GUIDE, ENGINE/LH 1 12
ELEMENT, PAPER 3 12 GUIDE, ENGINE/RH 1 13
ELEMENT, PAPER 3 7 GUM, CUSHION/A 41 94
FAN, HST 7 13 HANGER, SUPPORT 38 8
FENDER COMP 40 1 HARNESS, GENERATOR 45 8
FENDER COMP 40 1A | HARNESS, HOUR METER 46 1
FENDER COMP 40 1B | HARNESS, MAIN ASSY 44 1
FILTER, FUEL 4 1 HARNESS, MAIN ASSY 44 1A
FILTER, OIL ASSY 14 34 HARNESS, MAIN ASSY 44 1B
FILTER, SUCTION/HST 13 6 HARNESS, MAIN/S ASSY 45 1

177



178

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
HARNESS, MAIN/S ASSY 45 1A | HUB, STEERING COLUMN 31 10
HARNESS, MAIN/S ASSY 45 1B | INSULATOR, ENGINE 1 6
HOLDER, BATTERY 5 4 INSULATOR/10X30X03 42 2
HOLDER, FUEL FILTER 4 4 JOINT CROSS 7 9
HOLDER, SWITCH 41 2 JOINT, BALL 29 28
HOLDER, SWITCH 41 2A | JOINT,BALL/LH 29 10
HOLDER, WIRE 22 12 JOINT, BALL/RH 29 11
HOOD/A COMP 38 1 | JOINT, COUPLING COMP 7 15
HOOD/B 39 11 JOINT, HST/F COMP 1 7
HOOD/B 39 11A | JOINT, HST/R COMP 1 8
HOOK, RADIATOR PANEL 2 23 JOINT, T-TYPE 4 29
HOSE ASSY 14 18 JOINT, UNIVERSAL ASSY 1 6
HOSE, HYDRAULIC 14 334 | KEY ASSY 43 8
HOSE, RADIATOR/LOWER 2 11 KNOB 6 5
HOSE, RADIATOR/UPPER 10 KNOB 22 15
HOSE, RETURN 34 29 KNOB 24 5
HOSE, VINYL 2 5 KNOB 54 33
HOSE/07X13X120 4 28 KNOB, SET/12 28 4
HOSE/1220 4 8A | KNOK 34 5
HOSE/1300 4 8 LABE, MODEL ASSY 49 6
HOSE/14X22X150 34 22 LABEL, BATTERY/T 52 15
HOSE/14X22X460 ASSY 34 24 LABEL, CAUTION 52 1
HOSE/1700 4 9 LABEL, CAUTION RADIAT 47 8
HOSE/1800 4 94 | LABEL, CAUTION RADIAT 51 22
HOSE/210 2 15 LABEL, CAUTION RADIAT 51  22A
HOSE/225 4 20 LABEL, CAUTION RADIAT 52 6
HOSE/260 4 16 LABEL, CAUTION RADIAT 52 6A
HOSE/270 2 14 LABEL, CAUTION RADIAT 52 12
HOSE/270 ASSY 4 16A | LABEL, CAUTION RADIAT 52 12A
HOSE/270 ASSY 4  20A | LABEL,CAUTION RADIAT 52 12B
HOSE/320 § 29 LABEL, CAUTION/D 51 1
HOSE/320 9 29 LABEL, CAUTION/E 51 15
HOSE/320 10 30 LABEL, CAUTION/F 51 8
HOSE/350 4 23 LABEL, CAUTION/I 52 9
HOSE/350 4  23A | LABEL, FUEL/D 51 6
HOSE/360 8 . 26 LABEL, FUEL/I 52 11
HOSE/360 9 26 LABEL, FUSE 52 4
HOSE/360 10 27 LABEL, FUSE/D 91 4
HOSE/450 COMP 14 33 LABEL, FUSE/E 51 18
HOSE/700 CONMP 34 27 LABEL, FUSE/F 51 11
HOSE/INLET W 3 17 LABEL, FUSE/I 52 13
HST ASSY 12 1 LABEL, LIFT 47 11
HUB, PTO/FRONT  COMP 28 13 LABEL, LIFT 48 9
HUB, SEAL/INPUT 11 4 LABEL, LIFT 49 7
HUB, STEERING COLUMN 30 14 LABEL, MENTENANSU 47 12




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
LABEL, MENTENANSU 48 10 LEAD COMP 43 18
LABEL, MENTENANSU 50 2 LENS 43 12
LABEL, MODEL ASSY 417 7 LEVER, ANROAD COMP 17 19
LABEL, MODEL ASSY 48 6 LEVER, AXLE 6 2
LABEL, NOISE/LPA 90 47 10 LEVER, HST LIFT 317 11

OO NS UV UL IR
LABEL, NOISE/LPA 90 48 8 LEVER, PTO 22 14
LABEL, NOISE/LPA 90 50 3 LEVER, PTO COMP 24 1
LABEL, OPERATION 52 2 LEVER, PTO COMP 54 23
LABEL, OPERATION/D 51 2 LIFT/270 COMP 36 114
LABEL, OPERATION/D 51 2A | LIFT/270 COMP 36 11B
LABEL, OPERATION/E 51 16 LIFT/570 COMP 36 11
LABEL, OPERATION/E 51 16A | LINING/13X50X03 6 9
LABEL, OPERATION/F 51 9 LINING/50 2 27
LABEL, OPERATION/F 51 9A | LINING/50 17 23
LABEL, OPERATION/I 52 8 LINING/50 34 26
LABEL, OPERATION/I 52 8A | LINING/50 38
LABEL, PARKING 52 3 LINING/50 42 18
LABEL, PARKING/D 51 3 LINK COMP 36
LABEL, PARKING/E 51 17 LINK COMP 36 1A
LABEL, PARKING/F 51 10 LINK, FUSIBLE 45 9
LABEL, PARKING/1I 52 10 LINK, FUSIBLE 5 13
LABEL, PTO 25 25 LINK/A COMP 36 6
LABEL, PTO 54 74 LOCK, NEUTRAL COMP 15 12
LABEL, PTO 52 5 MARK, FUEL 52 7
LABEL, PTO CAUTION/E 51 19 MARK, FUEL/F 51 13
LABEL, PTO CAUTION/F 51 12 MARK, FUEL/U 51 20
LABEL, PTO CAUTION/I 52 14 MAT/LE 42 15
LABEL, RADIATOR/D 51 5 MAT/RE 42 16
LABEL, SG SET 50 1 METAL, BRAKE 8 13
LABEL, SLOPE 47 13 METAL, BRAKE 9 13
LABEL, SLOPE 48 11 METAL, BRAKE 10 14
LABEL, SWITCH, HEADLAM 43 22 METAL, LIFT ARM COMP 36 16
LABEL, W/RADIATOR 51 24 METAL, LIFTARM  COMP 36 12
LABEL, W/RADIATOR 51 23 METAL, PTO REAR 23 4
LABEL, W/RADIATOR 51 25 METAL, PTO REAR 54 4
LABEL/CE 417 9 METER, HOUR SET 46 1
LABEL/CE 48 7 METER, HOUR ASSY 46 3
LABEL/CE 50 4 METER, HOUR SET 46 2
LABEL/D/BATTERY 51 14 MUFFLER/270 3 1
LABEL/D/BATTERY 51 7 NEEDLE, CAGE 25 17
LABEL/D/BATTERY 51 21 NEEDLE, CAGE 54 66
LAMP, HEAD SET 43 15 NET, LOWER COVER/LH 39 2
LAMP, HEAD ASSY 43 17 NET, LOWER COVER/RH 39 3
LAMP, HEAD SET 43 16 NET/100X388 38 10
LAMP, MONITOR ASSY 43 2 NIPPLE, GREASE 20 2

179



180

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
NIPPLE, GREASE 23 3 NUT/M12 53 3
NIPPLE, GREASE 28 11 NUT/M12X1. 25 29 8
NIPPLE, GREASE 54 3 NUT/M12X1. 25 29 29
NIPPLE, GREASE/B-M6F 16 2 NUT/M12X1. 25 32 19
NIPPLE, GREASE/B-M6F 16 10 NUT/M12X1. 25 33 19
NIPPLE, GREASE/B-M6F 28 12 NUT/M12X1. 25 29 27
NUT 44 18 NUT/N20 36 8
NUT 45 23 NUT/M5X0. 8 40 10
NUT 41 5 NUT/M6 1 10
NUT 5 10 NUT/M6 5 6
NUT 5 15 NUT/M6 22 13
NUT, LOCK/M8 14 17 NUT/M6 41 6
NUT, LOCK/M8 19 8 NUT/M6 45 10
NUT, LOCK/M8 24 6 NUT/M6 4 7
NUT, LOCK/M8 30 .11 NUT/M6 40 12
NUT, LOCK/M8 30 23 NUT/M6 46 6
NUT, LOCK/MS8 30 26 NUT/N6 39 9
NUT, LOCK/M8 31 20 NUT/M8 1 1
NUT, LOCK/M8 40 7 NUT/M8 15 5
NUT, LOCK/M8 54 34 NUT/M8 17 8
NUT, RING/M28X1. 0 43 7 NUT/M8 20 13
NUT, SM LH/M8 20 14 NUT/M8 24 15
NUT, SPEED/P4 39 4 NUT/M8 24 17
NUT, SPEED/P6 38 14 NUT/M8 31 13
NUT/M10 2 25 NUT/M8 39 15
NUT/M10 6 7 NUT/M8 41 18
NUT/M10 1z 13 NUT/M8 54 43
NUT/M10 15 11 NUT/M8 54 45
NUT/M10 16 8 NUT/M8 1 12
NUT/M10 16 18 0-RING 14 10
‘NUT/M10 17 11 0-RING 34 12
© NUT/M10 21 5 0-RING 13 2
NUT/M10 41 15 0-RING 13 14
NUT/M10 23 11 0-RING 13 3
NUT/M10 23 18 0-RING 13 7
NUT/M10 54 11 0-RING 13 8
NUT/M10 54 18 0-RING 13 10
NUT/M10 28 18 0-RING 13 11
NUT/M10 2 24 0-RING 11 5
NUT/M10 36 3 0-RING 8§ 1o
NUT/M10 LH 29 11 0-RING 9 15
NUT/M10X1. 25 29 12 0-RING 16 16
NUT/M10X1. 25 29 23 0-RING 11 6
NUT/M10X1. 25 30 18 0-RING 14 12
NUT/M10X1. 25 31 14 O-RING 34 10




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
0-RING 34 4 PIN, KNOCK 8 6
0-RING/P15 23 2 PIN, KNOCK 9 6
0-RING/P15 54 2 PIN, KNOCK 10 6
ORNAMENT, POWER STEER 47 6 PIN, LEVER ROD 32 30
ORNAMENT, POWER STEER 48 5 PIN, LEVER ROD 32 34
ORNAMENT, POWER STEER 47 6A | PIN, NEUTRAL COMP 15 6
ORNAMENT, POWER STEER 48 5A | PIN, PTO 25 24
ORNAMENT, POWER STEER 49 5 PIN, PTO 54 13
ORNAMENT/17 47 3 PIN, SNAP/8 40 6
ORNAMENT /17 47 3A ] PIN, SNAP/8 42 13
ORNAMENT/17 49 PIN, SP ¥/6.0X25 15
ORNAMENT/17S 48 3 PIN, SPLIT/2.5X15 6 11
ORNAMENT/17S 48 3A | PIN, SPLIT/2.5X15 24
ORNAMENT/F 47 4 PIN, SPLIT/2. 5X15 42 5
ORNAMENT/F 48 4 PIN, SPLIT/2. 5X15 54 37
ORNAMENT/F 49 4 PIN, SPLIT/2.5X20 29 14
ORNAMENT/HYDRAULIC 47 5 PIN, SPLIT/2. 5X20 28 25
ORNAMENT /LH 47 1 PIN, SPLIT/2. 5X20 30 20
ORNAMENT/LH 48 1 PIN, SPLIT/2. 5X20 31 16
ORNAMENT/LH J 49 1 PIN, SPLIT/3. 0X15 15 23
ORNAMENT/RH 47 2 PIN, SPLIT/3. 0X15 16 7
ORNAMENT/RH 48 2 PIN, SPLIT/3.0X15 16 17
ORNAMENT/RH 49 2 PIN, SPLIT/3.0X15 17 13
PACKING 2 18 PIN, SPLIT/3. 0X15 20 10
PACKING ASSY 3 9 PIN, SPLIT/3. 0X15 22 11
PACKING ASSY 3 14 PIN, SPLIT/3. 0X15 31 17
PACKING, PISTON 14 24 PIN, SPLIT/3. 0X20 15 9
PACKING, RUBBER 14 36 PIN, SPLIT/3. 0X20 15 14
PAD 20 6 PIN, SPLIT/3. 0X20 15 19
PAD, HST 16 21 PIN, SPLIT/3. 0X20 17 15
PAD, STEERING WHEEL 30 17 PIN, SPLIT/3. 0X20 17 21
PAD, STEERING WHEEL 31 13 PIN, SPLIT/3. 0X20 20 22
PAD/50 1 16A | PIN, SPLIT/3.0X20 20 26
PAD/50 28 2 PIN, SPLIT/3. 0X20 37 6
PAD/80 1 16 PIN, SPLIT/3. 0X20 317 10
PANEL, INSTRUMENT 43 9 PIN, SPLIT/3. 0X20 41 12
PANEL, INSTRUMENT SET 43 PIN, SPLIT/3. 0X25 14 28
PANEL, RADIATOR 2 PIN, SPLIT/3. 0X25 17 3
PEDAL/HSTY COMP 16 PIN, SPLIT/3. 0X25 22 11
PIN 40 PIN, SPLIT/3. 0X25 24 3
PIN 42 14 PIN, SPLIT/3. 0X25 29 9
PIN 41 10 PIN, SPLIT/3. 0X25 29 31
PIN 12 2 PIN, SPLIT/3. 0X25 32 22
PIN ¥/5.0X32 29 6 PIN, SPLIT/3. 0X25 33 22
PIN,DIFF PINION 18 8 PIN, SPLIT/3. 0X25 36 5

181



182

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
PIN, SPLIT/3. 0X25 36 10 PLATE, CASE 9 354
PIN, SPLIT/3. 0X25 54 25 PLATE, CASE 10 364
PIN, SPLIT/3. 0X30 16 13 PLATE, CASE coMp 9 35
PIN, SPLIT/3. 0X30 37 3 PLATE, CASE CoMP 10 36
PIN, SPLIT/4. 0X30 14 29 PLATE, HOOK CoMp 15 16
PIN/08XZ6 37 15 PLATE, LOCK 20 19
PIN/10X18 18 3 PLATE, PARKING  COMP 20 23
PIN/10X70 17 16 PLATE, POST/LE  COMP 30 21
PIN/14X54 14 26 PLATE, POST/RH  COMP 30 24
PIN/15X108 36 2 PLATE, RETURN 24 19
PIN/15X32 36 7 PLATE, RETURN 54 41
PIN/15X47 19 6 PLATE, STEERING 32 3
PIN/18X52 25 16 PLATE, STEERING 33 3
PIN/18X52 54 65 PLATE, STOPPER 7 5
PIN/W 5.0X25 25 19 PLATE, THRUST 12 6
PIN/W 5.0X25 54 68 PLATE, TRANION  COMP 15 1
PINION/11T 18 7 PLATE/CASE 8 35
PIPE, BUST COMP 13 13 PLATE/1/22X240 317 22
PIPE, RETURN 34 18 PLATE/1/22X240 50 9
PIPE, SUCTION CoMP 13 1 PLATE/1/22X475 317 18
PIPE, SUCTION COMP 34 20 PLATE/1/22X475 50 6
PLATE 25 1 PLATE/U/90X402 27 3
PLATE 217 1 PLUG 2 17
PLATE 54 50 PLUG, DRAIN 1/4 8§ 23
PLATE 46 4 PLUG, DRAIN 1/4 9 23
PLATE 16 5 PLUG, DRAIN 1/4 10 24
PLATE 16 15 PLUG, PT1/4 25 10
PLATE 17 10 PLUG, PT1/4 25 104
PLATE 17 17 PLUG, PT1/4 54 59
PLATE 19 2 PLUGPT1/8 34 16
PLATE 23 5 POST, STEERING  ASSY 31 1
PLATE 54 POST, STEERING  ASSY 31 1A
PLATE 44 24 POST, STEERING  ASSY 31 1B
PLATE 45 29 POST, STEERING  ASSY 30 1
PLATE 54 29 POST, STEERING  ASSY 30 1A
PLATE 14 14 POST, STEERING  ASSY 30 1B
PLATE COoMP 2 POST, STEERING  ASSY 30 1C
PLATE COMP 8§ 24 PROTECTOR 4 10
PLATE COMP 24 PROTECTOR 4 15
PLATE CONMP 10 25 PROTECTOR 4 19
_PLATE COMP 15 21 PROTECTOR 4 244
PLATE COMP 37 4 PROTECTOR, FRONT A 4
PLATE, AXLE 6 3 PROTECTOR/250 4 11
PLATE, BATTERY  COMP 5 3 PROTECTOR/250 4 24
PLATE, BRAKE LOCKCOMP 20 17 PTOCIY) SET 26 1A




183

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
PTO, REAR SET 26 1 RING, SNAP/47 32 14
PULLEY, TENSION 22 54 1 RING, SNAP/S40 32 31
PULLEY, TENSION 23 15 RING, SPRING 32 33
PULLEY, TENSION 54 15 ROD, DRAG 29 26
PULLEY, TENSION/70X47 22 5 ROD, DRAG 29 26A
PULLEY, V/2B105 22 33 ROD, HST/F COMP 16 4
PULLEY, V/2B173 22 18 ROD, HST/REVERSE 16 14
PULLEY, V2B173 22 18A | ROD, NEUTRAL 15
PULLEY, VC100 23 10 ROD, REAR PTO 24
PULLEY, VC100 54 10 ROD, REAR PTO 54 3%
PULLEY, VC135 ‘ 23 17 ROD, TIE/M10X185 29 16
PULLEY, VC135 54 17 ROD, TIE/M10X193 29 164
PUMP, FUEL 4 5 ROD, TIE/M10X215 29 15
PUMP, GEAR ASSY 34 1 ROD/MO08X160 20 8
RADIATOR ASSY 2 1 ROD/M08X250 20 114
REFLECTOR ASSY 40 9A | ROD/M08X260 20 11
REFLECTOR ASSY 40 9 ROD/M10X85 17 9
RELAY/4P ASSY 44 15 RUBBER, PEDAL CUSHION 1
RELAY/4P ASSY 45 20 S. W 40 11
RIM, WHEEL COMP 21 1 SCREW 39
RIM, WHEEL/FRONT COMP 35 2 SCREW ' 39 14
RING, PTO 26 23 SCREW 39 6
RING, PTO 54 72 SCREW 14 15
RING, SNAP 14 4 SCREW, ORIFICE 14 20
RING, SNAP ' 12 4 SCREVW, S/M6X25 14 9
RING, SNAP/12 23 14 SCREW, SP/M6X16 38 18
RING, SNAP/12 54 14 SCREW, SP/M6X16 38 21
RING, SNAP/16 C 18 9 SCREW, SP/M6X16 44 12
RING, SNAP/17 19 9 SCREW, SP/M6X16 44 16
RING, SNAP/20 7T 10 SCREW, SP/M6X16 45 17
RING, SNAP/25 11 3 SCREVW, SP/M6X16 45 21
RING, SNAP/25 22 23 SCREW/M3X20 44 21
RING, SNAP/35 C 23 9 SCREW/M3X20 45 26
RING, SNAP/35 C 54 9 SCREW/M3X20 54 30
RING, SNAP/40 C 29 21 SEAL, ATR CLEANER/44 3 18
RING, SNAP/42 8 SEAL, DUST 14 25
RING, SNAP/42 8 10 SEAL, OIL 12 9
RING, SNAP/42 9 3 SEAL, OIL 12 3
RING, SNAP/42 9 10 SEAL, OIL 14 8
RING, SNAP/42 10 3 SEAL, OIL 8 5
RING, SNAP/42 10 11 SEAL, OIL 8 12
RING, SNAP/42 32 9 SEAL, OIL ) 9 5
RING, SNAP/42 33 9 SEAL, OIL 9 12
RING, SNAP/42 , 33 14 SEAL, OIL 10 5
RING, SNAP/47 22 24 SEAL, OIL 10 13




184

1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
SEAL, 0IL/SC203508 9 14 SHAFT, STEERING COMP 33 5
SEAL, 0IL/SC203508 10 15 SHAFT, STEERING COMP 32 29
SEAL, 0IL/TC152507 34 3 SHAFT, WHEEL/LH COMP 18 11
SEAL, 0IL/TC203508 25 5 SHAFT, WHEEL/RH COMP 18 - 15
SEAL, 0IL/TC20357 8§ 14 SHIM, BRAKE METAL 8§ 17
SEAL, 0IL/TC20357 9  14A | SHIM, BRAKE METAL 9 17
SEAL, OIL/TC20357 10  15A | SHIM, BRAKE METAL 10 18
SEAL, 0IL/TC20357 25 5A | SHOE, BRAKE ASSY 19 9
SEAL, 0IL/TC304208 8 4 SHRUOD, FAN 2 3
SEAL, 0IL/TC304208 § 11 SNAP, RING/15 22 3
SEAL, 0IL/TC304208 9 4 SNAP, RING/15 22 6
SEAL, 0IL/TC304208 9 11 SNAP, RING/15 23 16
SEAL, OIL/TC304208 10 SNAP, RING/15 24 11
SEAL, 0IL/TC304208 10 12 SNAP, RING/15 54 16
SEAL, OIL/TC355508 25 9 SNAP, RING/15 54 39
SEAL, 0IL/TC355508 54 58 SPRING 12 8
SEAL, 0IL/VC204206 32 10 SPRING 15 20
SEAL, 0IL/VC204206 33 10 SPRING, BRAKE SHOE 19 10
SEAL/10X05X130 2 22 SPRING, DISK/10 6 6
SEAL/10X05X27 2 7 SPRING, MAIN CLUTCH 20 15
SEAL/15X10X340 2 6 SPRING, MAIN CLUTCH 24 18
SEAL/15X20X120 30 3 SPRING, MAIN CLUTCH 54 46
SEAL/15X20X120 31 3 SPRING, TENSION 24 20
SEAL/15X20X170 39 9 SPRING, TENSION 54 48
SEAL/20X10X130 38 4 SPRING, TENSION/86 17 22
SEAL/20X15X530 30 4 SPRING, TENSION/86 20 16
SEAL/20X15X530 31 4 SPRING/HC042 14 6
SEAL/20X20X720 38 2 SPRING/HC058 41 16
SEAL/30X30X50 30 5 SPRING/HC135 & 27
SEAL/30X30X50 31 5 SPRING/HC135 9 27
SEAL/TC20357 54 54 SPRING/HC135 10 28
SEAT ASSY 41 1 SPRING/HEG14 22 7
SEAT ASSY 41 1A | SPRING/HE083 22 8
SEAT ASSY 41 1B | SPRING/HE085 15 15
SHAFT 12 5 SPRING/HTO13 20 18
SHAFT COMP 24 10 SPRING/HT013 20 27
SHAFT COMP 54 38 SPRING/HT035 20 4
SHAFT, HOOK COMP 17 1 STAY, FENDER/LH COMP 28 5
SHAFT, INPUT/PTO COMP 25 12 STAY, FENDER/RH COMP 28 7
SHAFT, INPUT/PTO COMP 54 61 STAY, LEVER ASSY 54  26A
SHAFT, JOINT/PTO COMP 23 1 STAY, LEVER COMP 24 4
SHAFT, JOINT/PTO COMP 94 1 STAY, LEVER COMP 54 26
SHAFT, PTO COMP 25 20 STAY, LEVER COMP 24 44
SHAFT, PTO CoMP 54 69 STAY, LEVER COMP 54 27
SHAFT, PTO/F 22 20 STAY, SEAT COMP 41 8




1631-098-100-10

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
STAY, SEAT COMP 41 8A | WASHER 42 4
STAY, SEAT COMP 41 8B | WASHER 41 144
STAY, SEAT COMP 41 8C | WASHER / M6 6 10
STEP COMP 42 10 WASHER / M6 45 11
STOPPER 1 14 WASHER, NET/6X14X3 43 14
STOPPER 17 5 WASHER, PULLEY 29 7
STOPPER, PISTON 14 23 WASHER, SP/N10 1 4
STOPPER, SPRING 14 5 WASHER, SP/M10 9 20
SUCTION/OUT COMP 34 11 WASHER, SP/M10 8§ 34
SWITCH, HEADLAMP ASSY 43 20 WASHER, SP/M10 9 34
SWITCH, MERIT ASSY 44 20 WASHER, SP/M10 10 35
SWITCH, MERIT ASSY 45 25 WASHER, SP/M10 12 12
SWITCH, MERIT ASSY 54 28 WASHER, SP/M10 18 6]
SWITCH, PUSH SET 44 17 WASHER, SP/M10 21 6
SWITCH, PUSH SET 45 22 WASHER, SP/M10 22 35
SWITCH, SEAT ASSY 41 3 WASHER, SP/M10 23 12
SWITCH, SEAT ASSY 41 3A | WASHER, SP/M10 23 19
SWITCH, STARTER ASSY 43 4 WASHER, SP/M10 29 13
TANK, FUEL 42 1 WASHER, SP/M10 54 12
TIRE, TURF 21 2 WASHER, SP/M10 54 19
TIRE, TURF/16-8 35 1 WASHER, SP/M12 29 30
TIRE/23-12 21 WASHER, SP/M12 32 21
TRIGGER, TENSION 24 16 WASHER, SP/N12 33 21
TRIGGER, TENSION 54 44 WASHER, SP/M3 44 22
TRIM/1X06X340 38 5 VASHER, SP/M3 45 27
TRIM/1X06X340 38 11 WASHER, SP/M3 54 31
TRIM/1X06X360 38 54 | WASHER, TENSION 41 14
TRIM/1X06X360 38 11A | WASHER/06X16X01 39 7
TRIM/1X06X570 38 3 WASHER/11X22X3 29 24
TRIM/1X1X590 38 34 | WASHER/11X35X2 41 14B
TRIM/1X1X580 38 3B | WASHER/15X24X2 22 4
TURNBUCKLE/M8 20 12 WASHER/31X42X1 32 8
TYUBE/23-12 21 8 WASHER/31X42X1 33 8
Uty b (M8) 41 184 | WASHER/9X32X2 41 17
VALVE 21 4 WASHER/M10 2 26
VALVE 21 10 WASHER/M10 5 21
VALVE 35 4 WASHER/M10 6 8
VALVE 3 10 WASHER/M10 15 8
VALVE 3 15 WASHER/M10 17 14
VALVE SET 14 2 WASHER/M10 17 20
VALVE, CONTROL  ASSY 14 1 WASHER/M10 20 21
VALVE, RELIEF 12 7 WASHER/M10 20 25
VALVE, RELIEF ASSY 34 15 WASHER/M10 22 16
WASHER 24 2 WASHER/M10 30 19
WASHER 54 24 WASHER/NM10 31 15

185



186

1631-098-100-10
DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
WASHER/M10 41 11 WASHER/M8 42 3
WASHER/M12 15 10 WASHER/M8 42 12
WASHER/M12 15 13 WASHER/M8 54 36
WASHER/M12 15 18 WASHER/M8 54 42
WASHER/M12 32 20 WEIGHT/15 SET 53 1
WASHER/M12 33 20 WHEEL, STEERING ASSY 30 16
WASHER/M12 37 5 WHEEL, STEERING ASSY 31 12
WASHER/M14 14 27 VIRE 15 3
WASHER/M14 17 2 WIRE/1. 2X220 7T 18
WASHER/M14 36 4 WORM/24 32 5
WASHER/M14 36 9
WASHER/M14 37 9
WASHER/M18 29 5
WASHER/M20 16 12
WASHER/M20 317 2
WASHER/M3 44 23
WASHER/M3 45 28
WASHER/M3 54 32
WASHER/M6 1 11
WASHER /M6 16 3
WASHER/M6 16 11
WASHER /M6 20 3
WASHER/M6 41 7
WASHER/M6 45 12
WASHER/M8 1 8
WASHER/M8 7 4
WASHER/M8 T 11
WASHER/M8 8 21
WASHER/M8 8 21
WASHER/M8 10 22
WASHER/M8 34 1
WASHER/M8 37 12
WASHER/NM8 39 16
WASHER/M8 41 19
WASHER/M8 15 22
WASHER/M8 16 6
WASHER/M8 16 16
WASHER /M8 17 7
WASHER/M8 17 12
WASHER/M8 20 9
WASHER /M8 22 10
WASHER/M8 24 8
WASHER/M8 24 14
WASHER/M8 37 16
WASHER/M8 40 4




